oot o ¥\,




.
H

e, .
i

HOW TO USE THIS PARTS CATALOG

WABCO/CED parts catalogs.are controlled by Serial Number of Motor Graders, -

Serial Suffix of all other WABCO/CED Equipment, Engine and Transmission
Type, Option and Accessory Group Numbers, and Assémbly Numbers of Com-
ponents carrying their own-serial plates such as Electric Motors, Gear Boxes,
Suspensions, Air Compressors, Generators and Torque Converters,

WHEN ORDERING PARTS ALWAYS GIVE THE COMPLETE SERIAL NUMBER
OF THE MACHINE, ALSO INCLUDE THE ASSEMBLY NUMBER OF COMPO-
NENTS AND/OR GROUP NUMBERS OF OPTIONS AND ACCESSORIES INVOLVED.

Assembly Numbers can be taken from the Component Assembly Plate and Group
Numbers from the Machme Option Plate.

Qiagntitiés listed with each assembly or group are the total number used for that

. “~assembly or group and not necessarily the total per machine.

The terms "r1ght hand" and "left hand" refer to the view pomt from the rear of
the machine looking forward.

Use the Parts Catalog Index to locate the component or group desired. If more
than one page is used for similar illustrations, or if there is a choice of two or
more like items on any page, be sure to use the page and/or item keyed to your
machine serial number or serial suffix. If a serial number or serial suffix range
is not shown at the bottom of a page, the page applies to all machines covered
by the serial number or serial suffix range shown on the cover of the catalog.

' Be Sure to Order Parts From the Catalog covering the Serial Number or Ser1a1
- -Suffix of the Machme For Which the Parts Are Needed. . - DR

e

ST

____‘_,...-Mv



DESCRIPTION

Brake Air Lines and Components

Brake Components

Brake Drum and Brake Assemb]y

INDEX

Ejector & Endgate Stabilizer Assemblies —  =-mcommomomomooo__

Electrical Wiring

Elevator and Chain Assembly
Elevator Shock Link Assembly

Frame Assembly = ----ceceeee--

& #3 Gearbox Assembly SL-2078
. J "#3 Gearbox Assembly SL-2083
o #3 Gearbox Assembly VD-2458
;\k“’, 7 #3 Gearbox Assembly VD-7893

o
e

"'/',“

/
Hancock Centralube — ---------
~/ Hydraulic Cylinder — ----o----
Hydraulic Lines and Components

Hydraulic Pump

Hydraulic Tank, Filter and Lines
Hydraulic Valve Control Assembly

No.
No.
No.
No.

1/2 Motor Assembly TL-6267
1/2 Motor Assembly VC-6828
1/2 Motor Assembly VD-1126
1

2
2
2
2 1/2 Motor Assembly VD-7898

Parts List - Cross Reference
Hancock To WABCO ~  =--=cmomm oo .
WABCO To Hancock —  =mmemommmm e .

- - - ——— - " - - = - - -

PAGE NO.

54,

38,
42 thru 50,

28,







wABCOo

A\
TRACTOR MODIFICATION KIT & HYDRAULIC PUMP
HANCOCK MODEL 222 ELEVATING SCRAPER WITH WABCO “C PULL" TRACTOR
Ref. | 1, WABCO - RANCOCK
No. Part No. | Qty. Description PART NO.
1 VL1088 1 BUMPER - MODEL C, WABCO ME-20101
2 VL1170 1 BRACKET - MOUNTING, PUMP ME-20102
3 VL1846 1 HYDRAULIC PUMP W/KEY 5L39CB7-PG-11
4 VL1789 1 U-JOINT - HYDRAULIC PUMP ME-20112
5 VL1786 1 SHAFT - PUMP, DRIVE ME-20104
6 VL1792 1 U-JOINT - CRANKSHAFT ME-20113
7 VL1174 1 ADAPTER - CRANKSHAFT (Effective After ME-20103-1
Serial #2223128)
NS 1 ADAPTER - CRANKSHAFT (Discontinued With ME-20103
Serial #223128)
8 VL1787 1 STIFFENER - GRILLE ME-20105A
9 VL1788 1 FILLER - BUMPER ME-201058B
10 C 1697 4 SCREW - CAP, HEX HEAD 5/8" x 2%" NF 61620-1
11 D 5267 8 WASHER - FLAT, 5/8" FW-61600
12 HE8547 6 NUT - HEX, SELF-LOCKING, 5/8", NF HS-61600 -5
13 C 1698 2 SCREW - CAP, HEX HEAD 5/8" x 2 3/4", NF 61621-1
14 C 0315 1 FITTING - GREASE, ZERK TYPE, 1/8" 60-GF-4
15 SL7740 2 PIN - ROLL, 3/8" x 2" 61218 RP
16 VL1882 2 KEY - WOODRUFF, 5/16" x 1 1/8" 20-KW-31
17 VL1885 4 SCREW - CAP, HEX HEAD, (Drilled Head) D-61214-4
3/8" x 1", NC
18 1 WIRE - SAFETY, FLANGE, U-JOINT 901-77-12
19 TD4718 6 SCREW - CAP, HEX HEAD, (Drilled Head), D-61215-4
W ) 3/8" x 1%", NC
;20 1 WIRE - SAFETY, ADAPTER, CRANKSHAFT 901-2T7-19
NS AR KIT - REPAIR, U-JOINT 12B-UJ-K
4-68







WRBCO

NAN
HYDRAULIC PUMP
HANCOCK MODEL 222 ELEVATING SCRAPER WITH WABCO "C PULL" TRACTOR
I;fot:’ PgﬁtB(I:\Oo. Qty. Description , mgogg
VL1846 1 HYDRAULIC PUMP 5L39CB7-PG-11
1 | C 5760 4 SCREW - CAP, HEX HEAD, %" x 5%", NC 61431-4
2 | C 1625 4 SCREW - CAP, HEX HEAD, 1" x 44", NC 61427-4
3 | vM1588 8 WASHER - CRUSH, COPPER, " CW-61400
4 | * 1 PLATE - BACK, ASSEMBLY 57-PG-4
5 | VM1600 1 PLATE - THRUST 57-PG-8
6 | ** 1 BODY ASSEMBLY 5397-PG-3
7 | vM1589 1 GEAR - DRIVE, ASSEMBLY 5397-PG-10
8 | VM1599 1 GEAR - IDLER, ASSEMBLY 5397-PG-9
9 | ** 2 PIN - DOWEL, 5/8" x 24" DP61619
10 | vM1590 1 DIAPHRAGM 57-PG-6
11 | VM1593 1 GASKET - BACK-UP 57-PG-7
12 | VM1592 1 GASKET - PROTECTOR 57-PG-11
13 | vMi591 1 SEAL - DIAPHRAGM 57-PG-5
14 | VM1594 2 SPRING 539C7-PG-1
15 | VM1595 2 BALL - STEEL 57-PG-15
16 | ** 1 PLATE - FRONT, ASSEMBLY ‘ 57-PG-2
17 | VM1596 1 GASKET - RETAINER, SEAL 57-PG-13
18 | vM1597 1 RETAINER - SEAL 57-PG-12
19 | ** 1 SEAL - SHAFT 57-PG-14
20 | VM1598 6 CAPSCREW - 12 POINT %" x 5/8", NC, HT 61011SL
NS | RK1249 1 SEAL KIT - SHAFT (Includes items 17, 18, 57-PG-S
19 and 20)
NS | RK1248 1 REPAIR KIT - INTERNAL (Includes items 3, 539C7-PG-R
5, 10, 11, 12, 13, 14 and 15) ‘
NS | RK1249 1 REPAIR KIT - MAJOR (Combination of seal 539c7-§§3§$
kit and repair kit)
NOTE: **NOT SERVICED SEPARATELY.

4-68 4







WABCO

AN
HYDRAULIC TANK, FILTER AND LINES
HANCOCK MODEL 222 ELEVATING SCRAPER WITH WABCO "C PULL" TRACTOR

Ref. | . WABCO HANCOCK
Neo_ Part No. | Qty. Description PART NO.

1 | VL2509 1 TANK - HYDRAULIC ME-20106

2 1 CAP - DIPSTICK, TANK ME-20119

3 [ VL1879 2 PLATE - COVER, INSPECTION, TANK SE-20106X

4 | VL1880 2 GASKET - PLATE, COVER SE-20106Y

5 | C 1601 16 SCREW - CAP, HEX HEAD, 3/8" x 3/4", NC 61212

6 | TG0545 16 WASHER - COPPER 3/8" CW 61200

7 | VL1166 1 CLAMP - PIPE, REAR ME-20118

8 | VL1165 1 HANGER - BRACKET, CLAMP, PIPE, REAR ME-20117

9 | H 8620 1 SCREW - CAP, HEX HEAD, 5/16" x 14", NC 61115

10 | C 1550 1 WASHER - FLAT - 5/16" FW-61100

11 | VF6429 1 NUT - HEX, SELF-LOCKING, 5/16", NC HS-61100

12 | vL1883 1 PLUG - MAGNETIC, 14" M34A-PF-17
13 | vL1232 6 SCREW - CAP, HEX HEAD 5/8" NF x 11," 61616-1
NS | SF7728 2 SCREW - CAP, HEX HEAD, 5/8" NF x 6" 61632-1

14 | VvC1390 8 WASHER - LOCK, 5/8" LW-61600

15 | C 1526 8 NUT - HEX, 5/8" H-61600-1
16 | VL1560 1 PIPE - SUCTION ME-20110

17 | TF3231 6 FLANGE - SPLIT, HALVES 321-LF-54
18 | TF3232 3 "0" RING - 2%" x 24" x 1/8" 2-50-6

19 | C 1613 12 SCREW - CAP, HEX HEAD %" x 1%", NC 61415-4

20 | C 1540 46 WASHER - LOCK - %" LW-61400

21 | C 1614 20 SCREW - CAP, HEX HEAD %" x 1%", NC 61416-4

22 | VL2602 1 HOSE - ASSEMBLY, SUCTION 32H1-LH-556609-

28x4

23 | VL1558 1 ADAPTOR - SUCTION ME-20109

24 | VH6718 2 FLANGE - SPLIT, HALVEX 401-LF-54
25 | TF4098 1 "0" RING - 2 3/4" x 3" x 1/8" 2-50-10

26 | TF8090 6 FLANGE - SPLIT, HALVES 241-LF-54
27 | sv2580 4 “0" RING - 1 7/8" x 2 1/8" x 1/8" 2-50-3

28 | VL2603 1 HOSE - ASSEMBLY, PRESSURE 20A1-LH-105566091

18x6

29 | TF3237 4 FLANGE - SPLIT, HALVES 201-LF-54
30 | sv2ssl 2 "0" RING - 1%" x 1 3/4" x 1/8" 1-50-27

31 | H 0594 8 SCREW - CAP, HEX HEAD, 7/16" x 1%", NC 61315-4

32 | € 5775 8 WASHER - LOCK, 7/16" LW-61300

33 | VL1685 1 PIPE - PRESSURE ME-20111

34 | VL1164 1 CLAMP - PIPE, FRONT ME-20116

35 | VL1163 1 HANGER - BRACKET, CLAMP, PIPE, FRONT ME-20115

36 | C 1618 1 SCREW - CAP, HEX HEAS, %" x 24", NC 61420

37 | C 1549 1 WASHER - FLAT, %" FW-61400

38 | DF3500 1 NUT - HEX, SELF-LOCKING, %"NC HS-61400
4-68 6







WARABCO

2\
HYDRAULIC TANK, FILTER AND LINES
HANCOCK MODEL 222 ELEVATING SCRAPER WITH WABCO "C PULL" TRACTOR
Ref. ,NABCQ HANCOCK
No. Part No. | Qty. Description PART NO.
39 1 COVER - LAGGING (Discontinued With ME-20114
Serial No. E34223421)
VL1848 1 COVER - LAGGING (Effective After Serial ME-20114-2
No. E34223421)
40 H 596 5 SCREW - CAP, HEX HEAD, %" x 1%", NC 61015
41 C 1546 10 WASHER - FLAT,%" FW-61000
42 HE6252 5 NUT - HEX, SELF-LOCKING, %", NC HS-61000
43 VL1844 1 HOSE - PRESSURE 20A1-LH-AS06-34
44 VL1773 1 ADAPTER - UNION 161-LF-031
45 VL1867 1 VALVE - LEVER, CONTROL, HYDRAULIC 355C1-FH
46 VL1774 2 NIPPLE - CLOSE, 1" HD 15B-LP-C
47 VL1776 2 NIPPLE - 1" x 5", HD 15B-LP-5
48 SP9624 4 ELBOW - PIPE, 90, 1" 1B-PF-15
49 1 BRACKET - ASSEMBLY, VALVE (Discontinued ME-20120
With Serial No. E92223551)
VL1793 1 BRACKET - ASSEMBLY, VALVE (Effective After ME-20120-1
Serial No. E92223551)
50 C 5759 3 SCREW - CAP, HEX HEAD, %" x 5", NC 61430
51 C 1523 13 NUT - HEX, %", NC H-61400
52 C 1615 10 SCREW- CAP, HEX HEAD, %" x 1 3/4", NC 61417
53 TF3240 1 ADAPTER -~ UNION 201-LF-031
54 VL1843 1 HOSE - RETURN 24H1-LH-AS8007-
22
55 L VL1263 1 PIPE - RETURN ME-20108
56 VL1828 1 CLAMP - ASSEMBLY, PIPE ME-20126
57 VL1831 1 BRACKET - CLAMP, PIPE ME-20127
58 C 1621 1 SCREW - CAP, HEX HEAD, %" x 3%", NC 61423
59 VL1881 1 FILTER - LINE, RETURN 122B-SH
60 *x 1 BASE - FILTER 122B-SH-A
61 VM1585 1 BODY - FILTER 122B-SH-B
62 VL9520 1 CARTRIDGE - FILTER, REPLACEMENT 122B-SH-C
NS VL9519 1 KIT - GASKET, REPLACEMENT (Includes Ref. 122B-SH-D
Mos. 64, 66 and 68)
63 VM1586 1 BOLT - HOLD DOWN 122B-SH-E
64 Fk GASKET - BOLT, HOLD DOWN 122B-SH-D1
65 VM1587 1 SPRING - HOLD DOWN 122B-SH-F
66 *x 1 RING - SEAL, BODY 122B-SH-D2
67 ekl 1 PLUG - DRAIN, BODY 122B-SH-G
68 *k 1 GASKET - PLUG, DRAIN, BODY 122B-SH-D3
69 VM5247 1 RING - SNAP, RETAINING, SPRING VALVE 122B-SH-H
70 1 WASHER - SPRING, VALVE
71 VM1584 1 SPRING - VALVE, POPPET 122B-SH-K
72 VM1583 1 VALVE - POPPET 122B-SH-L
NOTE: **NOT SERVICED SEPARATELY

4-68 8







Supplement
For
222A Elevating Scraper
Form D=h-464-267

Please use this supplement in conjunction with the
standard parts catalog.

These pages replace like numbered pages in the catalog.
Be sure to use this supplement when ordering replacement
partse

Thank you

WESTINGHOUSE AIR BRAKE COMPANY
CONSTRUCTION EQUIPMENT DIVISION
PEORIA, ILLINOIS
U.S.A.

12-67




FIGURE 3086 ELEVATOR DRIVE

%eof.' Part No. Description Qty
1 VL-1233| SCREW, CAP = 3/4" = TONC x 2" o \neerntiiinirenarnannaerinennnan. 2
2 E-5222 NI S 7 1, N [ 2
3 C-5766 | SCREW, CAP = 1" = 8NC x4 1/2"  teuiiiiuiiiniiiiirneaniannnn, 6
4 C=1553 | WASHER = 1 ettt ettt ettt te et e e ta e e enaiaanas 6
5 VM=2759] NUT, LOCK = 1" = 8NC  tteetierennerianeiraeineinneraneennns 6
6 | VL-5222] HUB & SPINDLE ASSEMBLY (See Index) vvevvriernrenneniriuinnnnn. 1
7 VM—%]‘?‘? RT3 S ]
g | HE=8547] NUT, LOCK = 5/8" = 18NF  +e'vvveeanneeneeaineeaieeaaaananan. 20
9 VM=b67501  SPROCKET v uetteertrtreenetnanesaensenesaenonnsnesneuorasusoios 2
10 | VL-1239| SCREW, CAP = SPECIAL  .\vrvverennceneecneunaenannaeanennonnnnnns 20
1 VL=1098 | TUBE & FLANGE . ottrtiteieernenienetnnnneannensanensanss 1
12 SD=-3030 | NUT, LOCK  tvtruvruernnerreeauaeaunnsenuesnsenneenoneninns 1
13 DD-7250| SCREW, CAP = 1/4" = 20NC x 3/8"  .iivriiiiinniniinnennennennnes 1
14 | VM=2780] HUB, SPROCKET tiuvrrereernernrennoenecnacussaneoneensesoenns 1
15 SP-4047 | SCREW, CAP = SPECIAL  .vuueerereenaneineernerenninineenieenanns 4
16 | VM-2785| GEAR BOX ASSEMBLY - USED W/CPA (See Index)  «.vvuvrvrvuerarrnn. 1
VM=2786] GEAR BOX ASSEMBLY - USED W/CPF (See Index)  «vevevenenvnnnnenn. 1

17 H-3018 | REDUCER = 1/2"NPT x 3/8"NPT  t\ttueueerernecninsusensrarnsssones 1
18 SC-3265| ELBOW, STREET = 3/8"NPT 4 1ererunrrnrerneenscunrnnrenroneenaenns 1
19 SR=2586 | BREATHER  4'vvrvnonneneuneneenosennseasaaenssnsnrnassessonasnes 1
20 | VL-6818] MOTOR ASSEMBLY = USED W/CPA (See Index) «eoeverevniereneucennsn 1
VM=2762] MOTOR ASSEMBLY - USED W/CPF (See Index)  ..eveveeneinenrunennn, ]

21 F-4037 ELBOW = 1/2"NPT X 90°  tevnrerunernnsunacnoenersnssncenons ]
R-5011 ELBOW = 1/2"NPT x 45% . itteeievnnernaenaenacianenaeneninees 1
VY-=718 | ELBOW, STREET = 1/2"NPT x 90%  uerrernerunennernninrvnnernesnenis 1

22 DL=6344 | NIPPLE = 1/2'NPT x 10" tteeuereenreneeneaerionnenaeesuaeenens 1
VY=1108]  NIPPLE = 1/2'NPT X 4" ottt tteeteeeaeeeneannenneneraennaneen 1
VY=T107]  NIPPLE = 1/2"NPT X 3" oettettteee et et teeee it eaeiaaneanenennnen 1

23 CD-=3321] COUPLING = 1/2"NPT ottt etette e et e eaea e eeaeeaans ]
24 C-5771 PLUG, PIPE = 1/2"NPT ettt e ettt e e eiaaeteaeeeeaaeaens 1
NS | VM-2784] EXCLUDER (BETWEEN GEAR BOX & MOTOR)  .vevvvineernrenecnnnnn. 1

(STANDARD)
6




WABCO
N
FIGURE 3063 ELEVATOR DRIVE GROUP VM-8519 VY-346*

%e(f-' Part No. Description Qty.
1 VL0L-4484 | MOTOR ASSEMBLY (See Index}  vevevrnruriiinionesnnaoanassannesass 2
2 | SC-3265 | ELBOW, STREET = 3/8"NPT . .iuuittitiiiiiennnnrnnenecoorarassnnanns 2
3 H-3018 REDUCER = 1/2"NPT x 3/8"NPT .. titiiiiiiiieieieiiinninaneenns 2
4 | SR-2586 BREATHER ittt ietieeevrrnsnesesasensnnoonsonsossssacnsnosnans 2
5 | VM-2785 | GEAR BOX ASSEMBLY (See Index) ciivueiruiniinnrnriiieireenannns 2
6 | VM=2759 | NUT = 1" = BNC it ireieiitiiieiacnoroseanessasssnsansaas 8
7 I VL=1569 | SPACER ittt iii it eeareortacseansoensasosoasasnesonnses 4
8 | VL=1149 | HANGER ... ittt ittt istnitnanresasanesosnsnsnenonnsnns 1
9 | VM-4645 | SCREW, CAP = 1" =8NC x4 1/2" . .iiiiiiiiiiiieiiiiannnnns 2

10 | VM=6783 | SHIM = 007 ittt it inineurnoaeeraestnsrenasarossnonsanes AR
11 VM=6784 | SHIM = L0359 it iiirieeittrrvaesatseeoenooananssenenssnseononns AR
12 | VM=6785 | SHIM = 10598  ..ttittirienierarieeusesneeosesoancsoosonsnsononsos AR
13 | VM=6786 | SHIM = L 125 ittt ittt ecnensatnesncnsasesosenssanaonron AR
14 | VM-4646 | SCREW, CAP - 1" - 8NC x 5 3/4" e eee e e 2
15 | VF-3521 | WASHER, FLAT = 1" it itiiiietananneetaennranones 6
16 | SR-6323 SCREW, CAP - 1" = 8NC x 33/4" . itiiiiiiiiiiiiineennnnnnas 4
17 | VL=1233 | SCREW, CAP = SPECIAL ... .iiriiiiie i inianrnnaacvacossanaans 2
18 | E-5222 NUT, JAM =3/4" = TONC i tririniiiieinasaieaarons 2
19 | VL=1239 | SCREW, CAP = SPECIAL ... ittt i iineatanassnannas 20
20 | C-5771 PLUG, PIPE = 1/2"NPT ittt iiiiii it vreanvannenaanaes 2
21 CD-3321 | COUPLING = 1/2"NPT ittt it ittt iierentennrrenseraannans 2
22 F-4037 ELBOW, STREET = T1/2"NPT x 90% ..t iriiiiiiiiiierennrrrananannnans 2

R-5011 ELBOW = 1/2"NPT x 45° * it iiteneaaneriarcanecanrsonsens 2

VY-718 ELBOW, STREET = 1/2"NPT x 90°% * ... iiiiiiitnrnrenannnnnnness 2
23 | TG=1993 | NIPPLE = 1/2"NPT x 8"  .1tetttiiinienetettnnnranranonssrornanncns 1

VY=1107 | NIPPLE = 1/2"NPT x 3" * .t tttttriiiiirereertenenanononsnaanonenas 1
24 | DL-6344 | NIPPLE - 1/2"NPT x 10" titivrrivtrrnereennoresonnseceasaasanons 1

VY=1108 | NIPPLE = 1/2"NPT x 4™ * . i iiitiiiriieirarerronrenneonnsneaescsssos 1
25 | DD-7250 | SCREW, CAP = 1/4" =20NC x 3/8"  t'iiriiiiitiiiieninniaeenaeannss 2
26 | C-5775 WASHER, LOCK = 7/16" tiiiiiiiiieiieenenenonaneneanosessass 16
27 | H-594 SCREW, CAP - 7/16" = 14NC x 1 1/4" i iiiieeniannasne 16
28 | HE=8547 | NUT, LOCK = 5/8"NC  cvuveseeninsnenanananneenenananenannnenenns 20
29 | VM=-2780 | HUB, SPROCKET ... .ttt itiiittrrennnerereieasoaeaannnas 2
30 | VM=6750 | SPROCKET  t'tttiieetirerenrorosunsosneensncescessassosenancssasans 2
31 SD-3030 NUT, LOCK i iiiiiniaene et tinieaarasrtseasscnnans 2
32 | VL1098 | TUBE & FLANGE ...t it ciaciaecnarecsnnosaesnns 1

NOT SHOWN
SP-4047 | SCREW, CAP - 1 1/4" - 7NC x 2" (Gear Box Mount, Left Side) ~ ........ 4
VN-7867 EXCLUDER (Between Gear Boxes & Motors)  .o.evviniviirnnnennenannns 2
(OPTIONAL)
8

12-67




wWABCO
A\
FIGURE 3066 SHOCK SPRING
%ﬁi’ Part No. Description Qty.
1| D=1782 | PIN, COTTER = 3/16" x 2" teeteeeainiiieeeeaeeeaaanannnnans 4
2 | VM=4632 | RETAINER, LOWER  ....etiietiernnnnnnnentnniaiaeaeennnenn, 2
3 | VL=1642 | SPRING  o.'uuiitiiriiteeeae e e eee ettt e e aee e eaiinas, 6
4 | VM=4627 | RETAINER, UPPER .. .\uuivsrereeeesreeninnnnnneenersseeseeiannnnns 2
5 | C-315 FITTING, GREASE = 1/8"NPT .itttiiiiieaiaeeeneaannnns, 4
6 | VN-4705 | SWITCH, LIMIT (See Index) (Optional) .........cevuuvunnenene| 1
7 | VL=3590 | ARM, ROCKER . ..eeeieressanonnnneeateeaesannnnnnnnnnrennsann 2
8 | SV=4056 | BUSHING  ..uuuiiieieeseeinaen ettt et eeeeeee e naaaans 4
9 | vi-3275 | AN .......... F 4
10 | DL=8580 | BOLT  ooutittttieteeeeeeansaoe et e e eaeetaeeeaeeanaas 2
11| VL=1750 | PIN, COTTER = 1/4" x 3 1/2" tortieteeeeeeininnneeeeeanenannns 2
12 | VL=1637 | BUSHING  \tiiitieaeeeeinsieteeeeaaaaneeaaeeeaneinnns 2
13 | VC-6188 | WASHER, FLAT = 1 1/2"  Ltiiennnraeeneeeetinnnnninrnneeeaenanns 2
14 | Re4374 | NUT = 11/2% = 12NF  oiiitninieeeeeraiinaaaeeeaneeannns 2
15 | VN=6669 | RETAINER, UPPER * ... ...\setitterieeeenannininneeaeeenaneennnas 2
16 | VN=6671| SPRING * .. .iiiiiiiiiiiiiireneeeaananens, e 2
17 | VN=6670| RETAINER, LOWER * ..\tutiiieeinenennnnnunnneeeeeaaaananns 2
NOTE: * EFFECTIVE WITH SERIAL SUFFIX CM10-A.
12-67 . 12




J

3 { FCCT

)
Ea

(%4

¢

.
-

CLr

pLGY CCUNT

%

U7 CZIGHY ( LUS/3Fe ) 5
o MOISVUNE CONTIIT 5 B T ) %
;‘V‘CC';‘I L] CC«’ 1.1’3 ° :'—"Lri‘u‘ ? N ( '; :";: ) l) :
DESBRIPTICN ‘.

Lrabid b G be

762 £

4268 = s

: Brown Pcat Pt

Dari Bluz Groy, Clayv 0OH

g

g Gray Silty Sand ML

= T preme——

4263

Rust Brown Sand & Grovol GE

IO

el S e T

42 58 B e eaa PR TSSO P e S

4253 * PO ey B Bl LI s i LRI Dmmmrn . TSR SIS
. ¥ .
) S B ﬁ —
CX R
L—_« e ) b i | o — .
~—
A
S
;_‘Am;—_»—-,-—__——,-—-—gm - w—
PRSI S — s O T —x:r o B <
1
" ! = N e = R = e e T e ST ST I ST SR S
TR, P U P e SR st ES e -
4248 Lo chossemaos e =

FCST DORING 1O . 12

STLRCAS

(S2F €2l SIZE CUAYE PO €401

e Jrd 4

LIOCTET 50. 25-1049




-

ELEVATION ( FEET )

4268

4258

4253

4248

UNIT WEIGHT ( LBS./C.F. )
MO ISTURE CONTENT ( % DRY WT.)

UNCON., COMP. PER M (10C22)

BLOW COUNT
100 [ ) O LOG DESCRIPTION
Brown Clayey Silt ( Topsoil)
%4 \
L - ) 7 ?\ \
/ “ [] 0 .
=\ ray Brown|Clayey leﬁ OH !
r . v
Brown Silty gq]‘lnd SM -
i{-_—t—f’. = Blue Gray Sand SP
e
Sand & Gravel GP
]
(SEE GRAIN SIZE CURVE FCQ GRADINBS)
. TEST DORI NG NO, _13

PROVECT NO. 25-1049




ELEVATICN ( FEET )

UNIT WEIGHT ( LBS./C.F. )

. MOISTURE CONTENT ( % ORY w.)'

BLOW COUNT UNCON, COMP. PER M (10CCJ)
100 L o O LOG DESCRIPT ION '
4269 ) e
2 ] Dark Brown Peat Pt
“ad !
ad Z 4'
2 -
¥ C
—f- ” Dark Blue Clay OH
e
Blue Gray Silty Sand ML
4264 -+
0 O c °
SRR Rust Brown Sand & Gravel GP
A
4259
4254
4249
(SEE GRAIN SIZE CURVE FOR GRADINGS
. TEST DORI KNG NO . 14

PRODJECT NO, 25-1049




+  —

ELEVATICN ( FEET )

4268

4263

4258

4253

4248

UNIT WEIGHT ( LBS./C.F. )

MO ISTURE CONTENT ( % DRY wr,)
— UNCON, COMP. PER N (100C))

BLOW COUNT
100 L o) LOG ) DESCRIPT ION S
rvev in B Peat Pt
4:‘;‘ 4 " —
rove ll 4 :
| PO ‘ o
X >3 5] o
_ WCE.E r ,Z///// ' '4 %ﬂrny Clay it
=2 sl - ~
Z _ —
TTT7T] * o ) . .
': ‘ Gray Silty Sand ML -
°°°° Rust Brouwn ScRd dmGrarad—iol
,:(;'-uo."‘
IDNE. ~
4
(SEE GRAIN SIZE CURVE FOA GRADINOS|
.TEST DBDORING NO . 15

PROJECT NO.,25-1049

_/




wABC.Oo

Na
HYDRAULIC TANK, FILTER AND LINES
HANCOCK MODEL 222 ELEVATING SCRAPER WITH WABCO “C PULL" TRACTOR
Rel | partNo. | s Description FRACOCK
73 | R 5012 1 NIPPLE - PIPE, 4" x 2" 11A-LP-2
74 1 VALVE - SHUT OFF, THREE-WAY 911F-2V-3
75 1 HOSE - AIR, TANK 4F1-LA-AB-40
76 1 HANGER - AIR, REGULATOR ME-20122
77 1 PLATE - BACK UP ME-20121
78 | C 1603 2 SCREW - CAP, HEX HEAD, 3/8" x -L", NC 61215
79 | VL1699 1 BUSHING - 3/8" x 4" 32A-PF-3
80 | C 1521 2 NUT - HEX, 3/8", NC H-61200
8l | E 2579 1 NIPPLE - CLOSE, %" 13A-LP-C
82 1 VALVE - RELIEF 15R4N2-DN-8
83 | S 5823 1 BUSHING - %" x %" 32A-PF-5
84 | S 2916 1 ELBOW - STREET, 90°, 4" 7A-PF-11
85 1 HOSE - ASSEMBLY, AIR DISCHARGE 4G1-LA-AD-58
86 1 HOSE - AIR, PRESSURE 4F1-LA-AB-27
87 1 REGULATOR - PRESSURE 50PAN1-DN-6G
88 | R 2510 1 NIPPLE - CLOSE, %" 11A-LP-C
89 | € 0312 2 WASHER - LOCK, 3/8" LW-61200
90 | VL1887 1 DECAL - CAUTION ME-A1
91 | VL1895 1 DECAL - FILTER SERVICE ME-A2
92 | 11892 1 DECAL - AIR ON ME-A7 |
93 [ L1893 1 DECAL - TANK VENT ME-A8
4-68 10

@&




.« @ = ©
g@ .




wRABCcno

N
HYDRAULIC VALVE CONTROL ASSEMBLY
HANCOCK MODEL 222 ELEVATING SCRAPER WITH WABCO "C PULL" TRACTOR
WABCO
Ref. L AANCOCK
No. | PartNo. | Qty. Description PART NO.
VN8968 1 SECTION - INLET (Includes items 1 thru 20) 355C-FH-A
1 VN8969 1 HOUSING - INLET SECTION ) 355C-FH-Al
2 C 5772 1 PLUG - PIPE, SQUARE HEAD (1" NPT) 34A-PF-15
3 | V63483 1 "0" RING 355C-FH-A2
4 VN8970 3 "0" RING 355C-FH-A3
5 VN8972 1 CARTRIDGE - RELIEF, INLET SECTION 355C-FH-A4
6 VS 232 1 RING - SNAP 355C-FH-A4A
7 VS 235 1 POPPET - RELIEF, VALVE 355C-FH-A4B
8 VS 237 1 "0" RING 355C-FH-A4C
9 VS 234 1 RING - BACK UP 355C-FH-A4D
10 VS 240 2 "0" RING 355C-FH-A4E
11 VS 231 1 WASHER, FIBER 355C-FH-A4F
12 VS 243 1 SHELL - CARTRIDGE 355C-FH-A4G
13 VS 230 1 CAP - SEAT, FLOAT 355C-FH-A4H
14 VS 236 1 SEAT - FLOATING 355C-FH-A4J
15 VS 233 1 "0" RING 355C-FH-A4K
16 VS 238 1 RING - BACK UP 355C-FH-A4L
17 VS 239 1 PLUNGER - DISPLACEMENT 355C-FH-A4M
18 VS 229 1 SPRING - COMPRESSION 355C-FH-A4N
19 VS 242 1 SCREW - SPRING ADJUSTING 355C-FH-A4P
20 VS 241 1 NUT - LOCKING 355C-FH-A4Q
21 VN8973 1 SECTION - VALVE, DOUBLE ACTING (Lift) 355C-FH-B
(Includes same parts as section
355C-FH-C - Difference being
anti-cavitation check is in port
A and relief valve is in port B)
(Ir)1c1udes items 3 & 4 and 22 thru
46
VS 13 1 SECTION - VALVE, DOUBLE ACTION (Eject) 355C-FH-C
(Includes items 3 & 4 and 22 thru
46) (Anti-cavitation check is in
p())rt B and relief valve is in port
A
22 VS 308 1 HOUSING AND SPOOL - WORKING SECTION 355C-FH-C1
(Match set-Not serviced separate)
23 TG 502 2 "0" RING 355C-FH-C2
24 VS 6 1 RING - BACK UP 355C-FH-C3
25 Vv§ 5 1 PLATE - RETAINING 355C-FH-C4
26 vs 3 2 GUIDE - SPRING 355C-FH-C5
27 VS 4 1 SPRING 355C-FH-C6
28 Vs 2 1 BOLT - STRIPPER, HEX HEAD 355C-FH-C7
29 VS 10 1 CAP - VALVE 355C-FH-C8
30 vs 1 2 SCREW - FILLISTER HEAD 5/16 NC x 3/4 355C-FH-C9
31 Vs 8 1 CAP - CHECK VALVE 355C-FH-C10
4-68 12




P

ity g ol
®




WRABLCO

AN
HYDRAULIC VALVE CONTROL ASSEMBLY
HANCOCK MODEL 222 ELEVATING SCRAPER WITH WABCO "C PULL" TRACTOR
WABCO

];ve({‘ Part No. | Qty. Description gﬁggoﬁé
32 TR8474 1 "0" RING 355C-FH-C11
33 VS 12 1 SPRING - CHECK VALVE 355C-FH-C12
34 VS 9 1 POPPET - CHECK VALVE 355C-FH-C13

3 VG3483 1 "0" RING 355C-FH-A2

4 VN8970 3 "0" RING 355C-FH-A3
35 vs 17 1 CHECK - ANTI-CAVLTATION 355C-FH-C14
36 VS 201 2 WASHER 355C-FH-C15
37 VS 204 2 "0" RING 355C-FH-C16
38 VN8974 1 CARTRIDGE - OVERLOAD PORT RELIEF 355C-FH-C17

(Includes items 36, 37, 39 thru 46) »
(Not Serviced Separately)

39 VS 206 1 SPRING - PORT RELIEF, POPPET 355C-FH-C17A
40 VS 207 1 POPPET - PORT RELIEF 355C-FH-€C178
41 VS 205 1 "0" RING 355C-FH-C17C
42 VS 202 1 SHELL - CARTRIDGE, PORT RELIEF 355C-FH-C17D
43 VS 210 1 SEAT - SPRING, PORT RELIEF 355C-FH-C17E
44 VS 203 1 SPRING - COMPRESSION, PORT RELIEF 355C-FH-C17F
45 VS 208 1 NUT - LOCKING, PORT RELIEF 355C-FH-C17G
46 VS 209 1 SCREW - SPRING ADJUSTING, SOCKET HEAD 355C-FH-C17H
47 VS 14 1 SECTION -VALVE OUTLET 355C-FH-D
48 C 1034 1 PLUG - PIPE, SQUARE HEAD 1% NPT 34A-PF-16

49 C 1628 4 STUD - ASSEMBLY - % NC x 7 355C-FH-E

VS 313 2 LEVER ASSEMBLY - CONTROL 355C~FH-F
(Includes items 50 thru 56)

50 VS 310 1 HANDLE - LEVER, VALVE,10" 355C-FH-F1
51 Vs 311 1 KNOB - LEVER, HAND 355C-FH-F2
52 VS 312 1 LINK - CONNECTING 355C-FH-F3
53 E 4162 1 PIN - % x 1 1/16 355C-FH-F4
54 E 4162 1 PIN - 3/8 x 1 1/16 355C-FH-F5
55 H 2220 1 PIN - 3/8 x 15/16 355C-FH-F6
56 D 4098 3 KEY - COTTER 3/32 x 3/4 60412 KC

NS VL1890 - 1 DECAL - LIFT, PULL ME-A5

NS VL1891 1 DECAL - EJECT, PULL ME-A6

4-68

14




@

©

CH:

‘/
§)

<)
L

NOT SERVICED SEPARATELY




¢

& @@
m@@
2

S A
m@@
a

2 2
D
m@@
5

®




wRARBCco

NAaA
HYDRAULIC LINES AND COMPONENTS
HANCOCK MODEL 222 ELEVATING SCRAPER WITH WABCO "C PULL" TRACTOR
WABCO
l;%f:' Part No. | Qty. Description mgogg
39 VL1761 2 HYDRAULIC HOSE WITH ARMOR GUARD 16A1-LH-55D-30-1
30 VL1153 1 LINE - HYDRAULIC, MAIN FRAME, LEFT SIDE ME-22005-1
31 VL1154 1 LINE - HYDRAULIC, MAIN FRAME, RIGHT SIDE ME-22006-1
32 Tv2812 2 ADAPTER - 450, 1" MALE NPT x 1 5/16" 162-LF-56
12 MALE JIC
33 SP3972 2 TEE - PIPE, 1" 10B-PF-15
34 VL1774 2 NIPPLE - PIPE, CLOSE, 1" 15B-LP-C
35 SP9624 2 ELBOW - 900, 1" 1B-PF-15
36 VL1775 2 NIPPLE - PIPE, 1" x 3" 15B-LP-3
37 VL1776 2 NIPPLE - PIPE, 1" x 5" 15B-LP-5
38 VL1762 2 HYDRAULIC HOSE 16A1-LH-55DD-17
x4
BRAKE AIR LINES AND COMPONENTS
39 TD9725 1 ADAPTER - STRAIGHT, %", FEMALE NPTF 041-LF-304
X 9/16" 18 MALE JIC
40 1 PIPE - CURVED, %8 x 50" 111-LP-50-1
41 R 3188 4 ELBOW - PIPE, 90°, %" 1A-PF-11
42 VL1801 1 PIPE - %" x 54" 111-LP-54
43 VL1802 1 PIPE - %" x 62" 111-LP-62
44 R 1395 3 COUPLING - PIPE, %" 22A-PF-11
45 VL1763 1 AIR HOSE WITH ARMOR GUARD 4F1-LA-AB-32-1
46 VL1803 1 PIPE - %" x 30" 111-LP-30
47 VL1806 1 PIPE - %" x 52 4" 111-1P-52X4
48 VL1894 1 PIPE - %" x 40%" 111-LP-40X4
49 VL1800 1 PIPE - %" x 50" 111-LP-50
50 VL1764 3 AIR HOSE 4F1-LA-AB-18X4
51 R 2508 1 TEE - PIPE, %" o 10A-PF-11
52 S 2916 3 ELBOW - STREET, 907, %" 7A-PF-11
53 VL1699 2 BUSHING - PIPE, HEX, 3/8" x %" 32A-PF-3
54 R 2510 1 NIPPLE - CLOSE, %" 111-LP-C
55 VL1805 1 PIPE - 1%" x 24" 111-LP-24
4-68 18



A13LVH8vd3IS Q3DIAY3S LON

US

(i

-

1) \
(4¢)

N

-

e

N

&9, \\ e,

:

22
@) 'lt/\m Rt

62

Ww



2
HYDRAULIC LINES AND COMPONENTS
HANCOCK MODEL 222 ELEVATING SCRAPER WITH WABCO "C PULL" TRACTOR
WABCO HANCOCK
l;,eg‘ Part No. | Qty. Description PART NO.
1 VL1799 1 HANGER BASE - HOSE ME-20123
2 C 1615 5 SCREW - CAP, HEX HEAD %", NC, x 1 3/4" 61417
3 C 1540 6 WASHER - LOCK, %" LW-61400
4 C 1523 6 NUT - HEX, %", NC H-~61400
5 VL1899 1 CLAMP - HOSE ME-20124
6 VL2091 1 BLOCK - HOSE ME-20125
7 C 5760 1 SCREW - CAP, HEX HEAD, %" NC x 5%" 61431
8 1 BRACKET - HOSE, STANDARD (Discontinued) ME-20128
8A | VL1832 1 BRACKET - HOSE, STANDARD ME-20128-1
9 1 STANDARD - HOSE (Discontinued) ME-20129
9A | VL1835 1 STANDARD - HOSE ME-20129-~1
10 C 1531 1 NUT - HEX, 1" NC (Discontinued) H-61900
11 C 1544 1 WASHER - LOCK 1" (Discontinued) LW-61900
12 VL1898 2 HANGER - HOSE ' ME-20130
13 VL1701 1 STRAP - HOSE ME-20131
14 SR6301 1 SCREW - CAP, HEX HEAD %"NC x 2 3/4 61021
15 C 1546 1 WASHER - FLAT %" FW-61000
16 HE6252 1 NUT - HEX, SELF-LOCKING %", NC HS-61000
17 VL1765 4 HYDRAULIC HOSE 16A1-LH-AA-126
18 VL1759 4 COUPLING - SELF SEALING 1"M NPT 162-LF-53
19 VL1092 1 LINE - HYDRAULIC, GOOSENECK, INSIDE, LEFT ME-22001
HAND
20 VL1150 1 LINE - HYDRAULIC, GOOSENECK,INSIDE, RIGHT ME-22002
HAND
21 VL1151 1 LINE - HYDRAULIC, GOOSENECK, OUTSIDE, ME-22003
LEFT HAND
- 22 VL1152 1 LINE - HYDRAULIC, GOOSENECK, OUTSIDE, ME-22004
NI U RIGHT HAND
e 2 ' 23 |+ VL1136 4 HYDRAULIC CYBINDER 6DB18-RH-1
: T 24 8 ADAPTER - 90" 1" FEMAIL NPT, x 1 5/16" 162-LF-32
12 MALE JIC
25 VL1760 6 HYDRAULIC HOSE 16A1-LH-55DD-30
26 VL1778 2 | NIPPLE - 1" x 2", HD 15B-LP-2
NS 2 ADAPTER - 900 1" MALE NPT, x 1 5/16" 162-LF-31L
12 MALE JIC, (Extra Long),
(Discontinued with Serial
, No0 E2223128)
27 TG1655 4 ADAPTER - 90~ 1" MALE NPT, x 1 5/16" 162-LF-31
' 12 MALE JIC (Effective after
Serial No. E2223128)
28 6 ADAPTER - STRAIGHT 1" FEMALE NPT, x -1 5/16" 162-LF-30
12 MALE JIC

4-68 16



2\
BRAKE LINES AND COMPONENTS
HANCOCK MODEL 222 ELEVATING SCRAPER WITH WABCO "C PULL" TRACTOR
I;,eof. ’ P:ﬁ? (I:\(')o. Qty. Description gﬁgﬁg .
56 HD3675 2 QUICK RELEASE VALVE (Ref. Nos. 57 thru 61) R1A-FN
57 ** 2 BODY - VALVE R1A-FN-A
58 SP1898 2 DIAPHRAGM - VALVE R1A-FN-B
59 SP1894 2 BAFFLE - DIAPHRAGM R1A-FN-C
60 SP1896 2 SPRING - DIAPHRAGM R1A-FN-D
61 SP1897 2 COVER - VALVE R1A-FN-E
62 C 5769 2 PLUG - PIPE, %" 34A-PF-11
63 H 8132 2 SCREW - CAP, HEX, HEAD, %" NC x %" 61010
64 C 5774 4 WASHER - LOCK, %" LW-61000
65 C 7588 2 SCREW ~ CAP, HEX HEAD %" NC x 1" 61014
66 C 5780 2 NUT - HEX, %" NC H-61000
67 SD5178 1 ELBOW - PIPE, 450, u" 6A-PF-11

NOTE: **NOT SERVICED SEPARATELY.

4-68

20







wABCO

A
HYDRAULIC CYLINER
HANCOCK MODEL 222 ELEVATING SCRAPER WITH WABCO "C PULL" TRACTOR
WABCO
li_eof.. Part No. | Qty Description gﬁg%o%
VL1136 4 HYDRAULIC CYLINDER - DOUBLE ACTING 6DB18-RH-1
1 VL1155 4 BARREL - CYLINDER 6DB18-RA-A-1
2 VL1686 4 PISTON 6B-RH-C-1
3 VL1688 4 HEAD - CYLINDER 6B-RH - F-1
4 VL1689 |4 sets PACKING - ROD 6B-RH-G
5 VL1690 4 GLAND - PACKING . 6B-RH-H-1
-6 VL1157 4 ROD - PISTON 6B18-RH-L
7 VL1097 4 CAP - TRANSFER TUBE HANGER 6B-RH-M
8 VL1158 4 TUBE - TRANSFER ) 6B-RH-N-1
9 8 PIN - CYLINDER (Discontinued with Serial 6B-RH-P
No. E32223394) =
VL1159 8 PIN - CYLINDER (Effective after Serial 6B-TH-P-=1
No. E32223394)
10 VL1687 4 sets RING - PISTON (Set) 6B-RH-R
11 VL1694 4 WIPER - ROD 6B-RH-S
12 VL1754 4 RING - RETAINER, BARREL ‘N2-RR-600
13 VL1755 12 RING - BACK UP, HEAD 1BR-60 -
14 TR1210 4 RING - SNAP, TRANSFER TUBE E13-RR-162
15 HC1612 4 "0" RING - TRANSFER TUBE 1-50-23"
16 SV6599 4 "0" RING - PISTON, ROD 1-S0-28
17 SL8048 4 "0" RING -~ HEAD, BARREL 1-S0-60 ™
18 VYH2228 4 “0" RING - GLAND, BARREL 2-50-36
19 VL1757 4 QUAD RING - PISTON 1-5Q-60
20 VL1246 4 NUT - HEX, SELF LOCKING 1:"NF HS-62300-5
21 HC1207 20 SCREW - CAP, SOCKET HEAD 3/8" x 14"NC 61215A
22 VL2740 8 SCREW - CAP, HEX DRILLED HEAD, 3/8 x 1%,"NC D-61216
23 | 4 WIRE - SAFETY ‘ 901-77-10
24 VL1756 8 KC-61021

KEY - COTTER, 4" x 2 3/4"

4-68

44






WABCO

NAaAN
ELECTRICAL WIRING
HANCOCK MODEL 222 ELEVATING SCRAPER WITH WABCO “C PULL" TRACTOR
Ref. WABCO HANCOCK
No. | Pareive. | Qty. Description PART NO.
1 1 CABLE - MAIN POWER (Discontinued with Serial ME-35100
No. E124223653
VL1128(LH)
VL1133(RH)| 1 CABLE - MAIN POWER (Effective After Serial ME-35100-1
No. E124223653)
2 1 CABLE (Discontinued with Serial No. ME-35100A
E124223653)
1 CABLE (Effective after Serial No. ME-35100-1
£124223653)
3 2 BODY (Discontinued with Serial No. ME-351008B
E124223653)
4 1 CONDUIT (Discontinued with Serial No. ME-35100C
£124223653)
5 2 BUSHING (Discontinued with Serial No. 907-2C-16B
£124223653)
6 2 NUT (Discontinued with Serial No. 907-ZC-16N
£124223653)
7 2 CONNECTOR (Discontinued with Serial No. 906-2C-16
£124223653)
8 VL1129 1 WIRE - CONTROL, #14 ME-35101
9 VL1130 1 CABLE - CONTROL ME-35200
10 VL1131 1 WIRE (Terminal No. 227-176) ME-35200A
11 VL1132 1 WIRE (Terminal No. 222-179) ME-35200B
12 VL1745 1 LOOM - 3/8" ME-35200C
13 VL1746 1 CONDUIT - 3/8" ME-35200D
14 VL1810 1 COUPLING - ELECTRICAL 904-7C-6
15 VL1747 2 CLAMP 903-72C-6
16 VL1748 1 ELBOW - CONDUIT, 90° 905-7C-6
NS VL1809 11 CLAMP - CONDUIT 902-7C-8
NS VL1888 1 DECAL ;“ELEVATOR ON" MF-A3
NS VL1889 1 DECAL - "OFF" ME-A4
4-68 24







WARBCO

NAaN
SCRAPER YOKE ASSEMBLY
HANCOCK MODEL 222 ELEVATING SCRAPER WITH WABCO “C PULL" TRACTOR
Ref. WABCO . HANCOCK
Z\'eo. Part go. Qty. Description PARTND.
1 VL2500 1 YOKE - SCRAPER ME-10100
2 TL8039 2 BUSHING - SPHERICAL, CYLINDER, FRONT 45-BA-28
3 TD0439 2 BUSHING - SPHERICAL, YOKE, ARM 63-BA-40
q C 0315 4 FITTING - GREASE, 1/8" 60-GF-4
5 VL1045 2 PIN - YOKE, SCRAPER ME-10300
6 4 SCREW - CAP, DRILLED HEAD, %" x 14", NC D-61415-4
(Discontinued with Serial No.
E285224177)
C 1614 4 SCREW - CAP, HEX HEAD, %" x 14", NC 61416-4
(Effective after Serial No.
£285224177)
7 2 WIRE - SAFETY (Discontinued with Serial 901-77-12
No. E285224177)
8 VL1009 2 EMBLEM - END PLATE, YOKE CROSS PIPE ME-10105-1
(Effective after Serial No.
2223128)
NS 2 EMBLEM - END PLATE, YOKE CROSS PIPE ME-10105
(Discontinued with Serial No.
2223128)
9 VL1250 2 STRAP - END PLATE ME-10105E
10 C 1614 2 SCREW - CAP, HEX HEAD, %" x 14", NC 61416
11 VL1678 1 CLAMP - PIPE, HYDRAULIC, GOOSENECK ME-22302
12 VL1758 7 SCREW - CAP, HEX HEAD, %" x 3", NF 61422-1
13 C 1549 7 WASHER - FLAT, &" FW-61400
14 C 1540 11 WASHER - LOCK, %" LW-61400
15 C 1523 7 NUT - HEX, %", NF H-61400-1
16 VL1679 2 CLAMP - PIPE, HYDRAULIC, CROSS PIPE ME-22304
17 VL1680 4 CLAMP - PIPE, HYDRAULIC, SIDE ARM RE-22600
18 C 1521 4 NUT - HEX, 3/8", NC H-61200
19 € 0312 4 WASHER - LOCK, 3/8" LW-61200
20 VL1260 2 DECAL ME-A9-1

4-68

26







wWARBCo

A\
FRAME ASSEMBLY
HANCOCK MODEL 222 ELEVATING SCRAPER WITH WABCO “C PULL"™ TRACTOR
WABC HAN
Iiveof.. Part I\Oo. Qty. Description pARgoﬁg,
NS 1 FRAME ASSEMBLY (Discontinued with Serial No. ME-10200
2223128)
1 VL1010 1 FRAME ASSEMBLY (Effective after Serial No. ME-10200-1
: 2223128)
2 VL1182 2 PLATE - WEAR ME-10200H
NS 2 BLADE - ROUTER {Discontinued with Serial LE-10600
No. 2223128)
3 VL1253 2 BLADE - ROUTER (Effective after Serial ME-10600
No. 2223128)
4 C 1715 8 SCREW - CAP, HEX HEAD, 3/4" x 3%", NF 61724-5
5 VL1210 8 NUT - HEX, 3/4", NF , SELF LOCKING HS-61700-5
6 1—V0L1264 4 BLADE - CUTTING, 30" SECTION C21B71-BL2914
7 VL1217 48 BOLT - PLOW, #3 HEAD; HH. 3/4" x 2 3/4" NC- 61721P-4
8 C 1542 52 WASHER - LOCK, 3/4" LW-61700
9 C 1527 48 NUT - HEX, 3/4", NC . H-61700
10 .VE1256 2 ROLLER - STOP, BLADE, STRIKE-QFF RE-12004B
1T ] 2 TBUSHING - ROLLER, STOP, BLADE, STRIKE-OFF RE-12004A
12 | ~C7586 2 SCREW - CAP, HEX HEAD, 1" x 6" NF 61932-5
13 VF3531 8 _~ WASHER - FLAT, 1", SAE FW-61900
14 VL1218 z. A NUT - HEX, 1", NF, SELF-LOCKING HS-61900-5
15 VL1124 - 2 TOP BLOCK - HYDRAULIC PIPE BRACKET ME-10200AC1
(Discontinued with Serial No. E131223660)
2" TOP BLOCK - HYDRAULIC PIPE BRACKET ME-10200AC1-1
(Effective after Serial No. E131223660)
16 C 1647 4 SCREW - CAP, HEX HEAD, 3/4 x 2 3/4, NC 61721
NS 2 SUPPORT ARM - UPPER ELEVATOR (Discontinued ME-52300
with Serial No. 2223128)
17 VL1113 2 SUPPORT ARM. - UPPER ELEVATOR (Effective ME-52300-1
after Serial No. 2223128)
NS C 1730 2 SCREW - CAP, HEX HEAD, 1" x 6%" NF 61933-5
(Discontinued with Serial No. 2223128)
18 VL1737 2 SCREW - CAP, DRILLED SHANK 1" NF 6%"NF ME-62303
(Effective after Serial No. 2223128)
NS 2 BUSHING - UPPER ELEVATOR ARM (Discontinued ME-52301
with Serial No. 2223128)
19 VL1257 2 BUSHING - UPPER ELEVATOR ARM (Effective ME-52301-1
after Serial No. 2223128)
20 VL1067 1 COVER - CENTER PUSH BAR ME-12101
21 C 1612 4 SCREW - CAP, HEX HEAD, %" x 1", NC 61414
22 C 1540 7 WASHER - LOCK, %" LW-61400

4-68

28







wABCO

AN
FRAME ASSEMBLY
HANCOCK MODEL 222 ELEVATING SCRAPER WITH WABCO "C PULL"™ TRACTOR
Ref. | .. WABCO o HANCOCK
No. | Part No. | Qty. Description PART NO.
23 VL1044 2 HANGER - CYLINDER, REAR ME-10210
24 TL8039 2 BUSHING - SPHERICAL, CYLINDER, HANGER 45-BA-28
25 SR-7234 6 SCREW - CAP, HEX HEAD, 1i" x 5" NF 62130-5
26 VL1219 6 NUT - HEX, 14", NF, SELF LOCKING HS-62100-5
27 € 1523 2 NUT - HEX, %", NC H-61400
28 VL1700 1 CLAMP - REAR PIPE ME-22305
29 AR CHISEL ASSEMBLY SE-11701
VL1148 AR CHISEL ASSEMBLY - HEAVY DUTY (Optional) SE-11701-2
30 = | AR CHISEL - SHANK SE-11701A
VS 469 AR CHISEL - CHANK - HEAVY DUTY (Optional) SE-11701A-2
"31 |=VS 470 CHISEL - POINT SE-11701B
32 VS 471 ROLLPIN SE-11701C
33 VL3056 |2 Reqld. BOLT - PLOW #3 HEAD, HH, 3/4" x 4" NC 61726P-4
PER CHISEL
~ VL1216 |2 Reqld BOLT - PLOW #3 HEAD, HH, 3/4" x 41" 61728P-4
PER CHISEL (For heavy duty chisel assembly)
34 2 DECAL ME-A10
35 1 COVER PLATE - LEFT SIDE (Discontinued with ME-10217
Serial No.  E124223653)
VL1251 1 COVER PLATE - LEFT SIDE (Effective after ME-10217A-1
Serial No. E124223653)
36 VL1252 1 COVER PLATE - RIGHT SIDE ME-10218
37 D 2772 2 NUT - CASTELLATED, 1", NF (Effective after C-61900-5
Serial No. 2223128)
38 VL1663 3 CLAMP - PIPE, PUSH BAR SE-10207M
39 C 1614 2 SCREW - CAP, %" x 1%", NC 61416
40 E 4132 2 KEY - COTTER, 1/8" x 2" KC-60618
41 VL1259 1 DECAL ME-All

4-68

30







wWABCO

2\
ELEVATOR SHOCK LINK ASSEMBLY
HANCOCK MODEL 222 ELEVATING SCRAPER WITH WABCO "C PULL" TRACTOR
%‘;f_’ I%I?tc &'o. Qty. Description ',;'ﬁg?oﬁ'é .
1 VL1114 2 ELEVATOR SHOCK LINK ASSEMBLY ME-53100
2 VL1116 1 ARM - ROCKER, LEFT HAND ME-53103-1
NS VL1117 1 ARM - ROCKER, RIGHT ME-53104-1
3 VL1650 2 INSERT - WEAR, ARM, ROCKER ME-53103E-1
NS 2 HANGER - SPRING, UPPER (Discontinued with ME-53105-1
Serial No. 2223128)
4 VL1118 2 HANGER - SPRING, UPPER (Effective after ME-53105-2
Serial No. 2223128)
5 | VL1120 2 HANGER - SPRING, LOWER ME-53106-1
6 VL1121 2 BOLT - PIVOT, ARM, ROCKER ME-53107
\7 VL1637 2 BUSHING - ARM, ROCKER ME-53108A
8 VL1638 8 BUSHING - HANGER, SPRING ME-53108B
9 VL1639 2 RISER - ELEVATOR 2%" RISE (Optional) ME-53109
NS VL1726 2 RISER - ELEVATO§\3%" RISE (Optional) ME-53110
NS VL1727 2 RISER - ELEVATOR 44" RISE (Optional) ME-53111
NS VL1728 2 RISER - ELEVATOR 5%" RISE (Optional) ME-53112
10 VL1122 2 HANGER - CYLINDER, FRONT LOWER ME-10209
11 TL8039 2 BUSHING ~ SPHERICAL 45-BA-28
12 VL1641 1 LIMIT SWITCH ASSEMBLY ME-35103
13 VL1642 6 SPRING - LINK, SHOCK A901-CZ-40D10
14 € 0315 6 FITTING - GREASE, ZERK TYPEL 60-GF-4
15 SR7232 4 SCREW - CAP, 14", NF x 4%" GRADE 5 62128-5
16 VL1249 8 SCREW - CAP, 14", NF x 7" GRADE 5 62134-5
17 C 1554 8 WASHER - FLAT, 1%" FW-62100
18 VC6188 2 WASHER - FLAT, 1%" FW-62300
19 VL1219 12 NUT - SELF LOCKING, 1%" NF GRADE 5 HS-62100-5
20 R 4374 2 NUT - CASTELLATED, 1%", NF GRADE 5 C-62300-5
21 VL1750 2 KEY - COTTER, %" x 3%" KC-61024
4-68 32







wWwABCO

A
STRIKE-OFF BLADE & BOWL PAN ROLLER ASSEMBLIES
HANCOCK MODEL 222 ELEVATING SCRAPER WITH WABCO "C PULL" TRACTOR
WABCO
et Tl
1 VL1065 1 STRIKE-OFF BLADE ASSEMBLY ME-12000
2 VL1066 1 FRAME - BLADE, STRIKE-OFF ME-12001
3 | VL1476 1 BLADE - STRIKE-OFF ME-12002
4 VL1226 12 SCREW - CAP, HEX HEAD, %" x 2", NF 61418-1
5 1€ 1540 12 WASHER - LOCK, %" LW-61400
6 | C 1523 12 NUT - HEX, %", NF H-61400-1
7 | VL1254 1 ROD - HINGE, BLADE, STRIKE-OFF ME-12003
8 2 ROLLER & HANGER ASSEMBLY, LEFT HAND. ME-10902A
. (Discontinued with Serial No. E137223666) r
VL1047 2 ROLLER & HANGER ASSEMBLY, LEFT HAND ME-10902A-1
(Effective after Serial No. E137223666) )
9 2 ROLLER & HANGER ASSEMBLY, RIGHT HAND ME-10902B
(Discontinued with Serial No. E137223666)
VL1048 2 ROLLER & HANGER ASSEMBLY, RIGHT HADN ME-10902B-1
10 4 HANGER - ROLLER (Discontinued with Serial ME-10902A1
No. E137223666)
VL1417 4 HANGER - ROLLER (Effective after Serial ME-10902A1-1
No. E137223666)
11 | VL1739 8 SCREW - CAP, HEX HEAD, 3/4" x 2 3/4", NF ME-10907
12 | C 1542 8 WASHER - LOCK, 3/4" LW-61700
13 R 6596 8 NUT - SLOTTED, 3/4", NF C-61700-5
14 | VL1049 8 | .BOWL PAN ROLLER ASSEMBLY RE-1230C
15 | VL1202 8 RING - SNAP, EXTERNAL, RETAINING, BEARING. E1-RR-118
16 +TD1230 8 RING - SNAP, INTERNAL, RETAINING, ROLLER N1-RR-244
\UL7 1. VL2292 8 __BEARING - BALL, DOUBLE ROW, SEALED 66BD06
V18 VL1419 8 - ROLLER - FLANGE RE-12303
19 | H 0122 8 KEY - WOODRUFF NO. 606, 3/16" x 3/4" 12-KW-20
{Vv20 | VL1813 ~8 ~_SHAFT - ROLLER, FLANGE RE-12304-1
~21 R 8146 . 8 WASHER - LOCK, 1 1/8" STD. LW-62000
22 VL1201 8 NUT - JAM, HEX, 1 1/8" NF J-62000-1
23 1 PAN - BOWL, ROLLING (Discontinued with ME-10901
: Serial No. E137223666)
VL1046 1 PAN - BOWL, ROLLING (Effective after ME-10901-1
Serial No. E137223666)
24 VL1055 2 YOKE - CONNECTING ME-11201
25 VL1265 2 PIN - DRILLED, 1%" x 5" 62330DP
26 VL1204 4 KEY - COTTER, %" x 24" KC-61420
27 VL1064 1 BOLT - PIN, ACTUATOR ME-11305
28 | TD7081 1 NUT - HEX, SLOTTED, 1 3/8" - 12NF C-62200-1
29 | € 1949 1 KEY - COTTER, %" x 3" KC61022
30 VL1050 1 ACTUATOR - PAN, BOWL, ROLLING ME-10903

4-68

34







wABCO

NAaANS
STRIKE-OFF BLADE & BOWL PAN ROLLER ASSEMBLIES
HANCOCK MODEL 222 ELEVATING SCRAPER WITH WABCO "C PULL" TRACOTR
et |l o
31 ,lggggg 2 BUSHING - SPHERICAL 45-BA-28
32 VL1054 2 BUSHING - ARM, ACTUATOR ME-10904
33 jC 1725 4 SCREW - CAP, 1" x 2%", NF 61920-5
34 | VL1218 4 NUT - HEX, SELF LOCKING, 1" - 8NF HS-61900-5
35 VL1418 AR SHIM - ROLLER ME-10902A2
36 | VL1214 8 KEY - COTTER, 1/8" x 1%" KC-60616
37 VL1262 4 BUSHING - HANGER ME-10905
38 | VL1738 4 SCREW - CAP, DRILLED SHANK, 1" x 3", NF ME-10906
GRADE 5 .
39 VF3531 4 WASHER - FLAT, 1" ' FW-61900
40 | D 2772 4 NUT - SLOTTED, 1%, NF C-61900-5
41 | E 4132 4 KEY - COTTER, 1/8" x 2" KC-60618

4-68

36







wABCO

AN
EJECTOR & ENDGATE.STABILIZER ASSEMBLIES
HANCOCK MODEL 222 ELEVATING SCRAPER WITH WABCO "C PULL" TRACTOR
WABCO
l;eof.. Part No. | Qty. Description gﬁggo%
1 EJECTOR ASSEMBLY ME-11300
1 | VL1057 1 ENDGATE - EJECTOR ME-11302
2 2 ROLLER - ENDGATE (Discontinued with Serial ME-11306
No. E98223557)
3 [ VvL1218 4 NUT - HEX, SELF LOCKING 1", NF (Discontinued HS-61900-5
with Serjal No. E98223557)
4 2 WASHER - RETAINER, BOTTOM (Discontinued ME-11306C
with Serjal No. E98223557)
5 ROLLER - HOUSING, ENDGATE, (Discontinued ME-113068
with Serial No. E98223557)
6 4 SEAL - BEARING, ROLLER, ENDGATE (Discontinued 50S522
with Serial No. E98223557)
7 2 BUSHING - ROLLER (Discontinued with Serial ME-11306D
No. E98223557)
8 | VL1779 2 WASHER - FLAT, 1 3/8" (Discontinued with FW-62200
Serial No. E98223557)
9 2 SHAFT - ROLLER, ENDGATE (Discontinued with ME-11306A
Serial No. E98223557)
10 | C 1554 2 WASHER - FLAT, 14" (Discontinued with FW-62100
Serial No. E98223557)
11 VL1219 2 NUT - HEX, SELF LOCKING, 1%", NF HS-62100-5
(Discontinued with Serial No. E98223557)
12 | R 4186 3 FITTING - GREASE, ZERK TYPE,1/8", 459 60-GF-9
(Discontinued with Serial No. E98223557)
13 2 SCREW - FLAT POINT SET, %" x 3", NC 61422 SS
(Discontinued with Serial No. E98223557)
14 | H 8508 2 NUT - JAM 4" NC (Discontinued with Serial J-61400
No. E98223557)
15 | VL1064 1 BOLT - PIN, ENDGATE, ACTUATOR ME-11305
16 | TD7081 1 NUT - SLOTTED, 1 3/8", NF C-62200-1
17 | VN9877 1 KEY - COTTER, %" x 24" KC-61019
18 | VL1059 1 ACTUATOR - ENDGATE ME-11303
19 | VL1514 1 ROLLER - CARRIER, STABILIZER ME-12206A
20 | € 0315 1 FITTING - GREASE, ZERK TYPE, 1/8" STRAIGHT 60-GF-4
21 | TL8039 2 BUSHING - SPHERICAL 45-BA-28
72 | VL1054 2 BUSHING - ACTUATOR ARM ME-10904
23 | C 1683 4 SCREW - CAP, HEX HEAD, 1" x 2%", NF 61920-5
24 | VL1485 2 CLEANER - TRACK, STABILIZER ME-12208
4-68

38







wABLCDoD

A
EJECTOR & ENDGATE STABILIZER ASSEMBLIES

HANCOCK MODEL 222 ELEVATING SCRAPER WITH WABCO “C PULL" TRACTOR
Ref. )wABCQ Lo HANCCCK
No. Part No. | Qty. Description PART -NO.

VL1068 1 ENDGATE STABILIZER ASSEMBLY ME-12200
25 | VL1069 1 YOKE - STABILIZER, ENDGATE ME-12201
26 | VL1487 2 “PIN, DRILLED, 14" x 9" 62338DP -
27 | VL1204 4 KEY - COTTER, %" x 2%" KC-61420
28 VL1072 1 ROLLER - STABILIZER, ENDGATE ME-12204
29 1 VL1507 1 SHAFT - ROLLER, STABILIZER ME-122048
30 | VL1206 1 SEAL - BEARING, ROLLER, STABILIZER 50 S 316
31 | VL1073 1 ROLLER - HOUSING, STABILIZER ME-12204A
32 S 2463 2 BEARING - BALL SB-10
33 | Tvlilz 1 RING - SNAP, EXTERNAL, ROLLER, STABILIZER E1-RR-196
34 | VL1207 1 RING - SNAP, INTERNAL, ROLLER, STABILIZER N2-RR-354
35 | VL1509 1 GASKET - CAP, ROLLER, STABILIZER ME-12204D
36 | VL1508 1 CAP - ROLLER, STABILIZER ME-12204C
37 | VL1766 4 SCREW - SOCKET HEAD, %" x 5/8", NC 61011AF
38 | H 0122 1 KEY - WOODRUFF 12-KW-20
39 | VL1205 1 NUT - HEX, SELF-LOCKING, 1 3/8", NF HS-62200-1
40 [ vL1070 1 TRACK - STABILIZER, ROLLER ME-12202
41 [ VL1209 1 BUSHING - ROLLER, CARRIER, STABILIZER ME-122068B
42 1 VL1227 2 SCREW - CAP, HEX HEAD, 3/4" x 2 3/4", NF 61721-1
43 1 C 1551 4 WASHER - FLAT - 3/4" FW-61700
44 | yL1210 2 NUT - HEX, SELF-LOCKING, 3/4'', NF HS-61700-5
45 | VL1488 2 U-BOLT - TRACK, STABILIZER 614594
46 | C 1549 12 WASHER - FLAT, %" FW-61400
47 | DF3500 4 NUT - HEX, SELF LOCKING, %", NC HS-61400
48 | VL1071 1 BRACKET - STABILIZER, ROLLER ME-12203
49 | VL1076 1 PIN - CARRIER, ROLLER ME-12207
50 | VL1203 1 KEY - COTTER, 3/16" x 1%" KC-60915
51 | C 1782 4. SCREW - CAP, HEX HEAD, %" x 24" NF 61419-5
52 | TG7496 4 NUT - HEX, SELF LOCKING, %", N HS-61400-5
53 | C 1602 4 SCREW - CAP, HEX HEAD 3/8" x 1", NC 61214
54 | C 1547 4 WASHER - FLAT, 3/8" FW-61200
55 | € 1521 4 NUT .- HEX, 3/8", NC H-61200

4-68 40




Doln- 0 0 O @ @
8 VSR )y
&) (03




[y
wRBCcO | N
AN ' /
‘ v
ELEVATOR AND CHAIN ASSEMBLY o
HANCOCK MODEL 222 ELEVATING SCRAPER WITH WABCO "C PULL" TRACTOR ;
WABCO HANCOCK |
Ilt?(f.' Part No. | Qty. Description PARTONO. |
NS 1 FRAME - ELEVATOR (Discontinued with Serial ME-52101-1
No. E12223349) ‘
1 | VL1105 1 FRAME - ELEVATOR (Effective after Serial ME-52101-2
No. E12223349)
2 | VL1233 2 SCREW - CAP, HEX HEAD 3/4", NC x 2" AT-61718-4 ,
3 | E 5222 2 NUT - JAM, HEX, 3/4", NC J-61700-4
4 | VL1567 1 HANGER - GEARBOX
5 | SC1771 4 SCREW - CAP, HEX HEAD, 1" - NF x 34" 61924-7
6 | VF3531 14 WASHER - FLAT - 1" FW-61900
7 | VL1235 14 NUT - HEX, SELF LOCKING, 1" - NF HS-61900-7
8 | VM2760 1 HANGER - BEARING, UPPER, ADJUSTABLE ME-52102-1
R 1 MOTOR - ELECTRIC, AC, WABCO NO. 2% (SEE
INDEX for motor & gearbox
combinations) |
10 | H 0594 -8 SCREW - CAP, HEX HEAD, 7-16", NC X 14" 61315-4 |
11 | C 5775 20 WASHER - LOCK, 7/16" LW-61300 |
12 1 GEARBOX - WABCO NO. 3 (See INDEX for ME-52104-1
for motor & gearbox combinations) |
13 | VL1569 4 SPACER - GEARBOX ME-52104-1
14 | VL1742 2 SCREW - CAP, HEX HEAD, DRILLED SHANK ME-52105 .
15 | VL1743 2 SCREW - CAP, HEX HEAD, DRILLED SHANK ME-52106 l
/57 6.7 16 | VL1098 1 FLANGE - SPROCKET ME-51301-1 |
,_.1_____.:;__ 17 | VL1566 2 SPROCKET - 13 TOOTH ME-51301A-1 l
18 |"VL1099 1 HUB - ADAPTER, SPROCKET ME-51302-1
19 [ C 1701 20 SCREW - CAP, HEX HEAD, 5/8", NF x 3%" 61624-7 1
20 | VL1236 20 NUT - HEX, SELF LOCKING, 5/8", NF HS-61600-7
21 | SD3030 1 LOCKNUT - WABCO SD 3030
// i__ /1l s~ 22 {1 DD7250 1 SCREW - CAP, SOCKET, HEAD, %", NC X 3/8" 61008A
i’y 23 | VL1112 2 | CHAIN ASSEMBLY 684C2-RX
24 | VL6498 34 LINK - CONNECTING, CHAIN C2-RX-1A
25 | ** 34 BAR-LINK, CONNECTING, COTTER KEY SIDE C2-RX-1A1
26 | ** 136 BAR-LINK, CONNECTING, HEAD SIDE C2-RX-1A2
27 | ** 136 PIN-LINK, WITH COTTER KEY C2-RX-1A3
28 | VL6497 68 LINK - BLOCK C2-RX-1B
29 | ** 136 BAR - LINK, BLOCK C2-RX-1B1
30 | ** 136 ROLLER - LINK, BLOCK C2-RX-1B2 .
31 | ** 136 BUSHING - ROLLER, LINK, BLOCK C2-RX-1B3
32 | VL6496 34 LINK - ATTACHMENT C2-RX-1C
33 | ** 34 BAR - LINK, ATTACHMENT, COTTER KEY SIDE| C2-RX-1C1
'NOTE:
** NOT SERVICED SEPARATELY.
l
l

4-68




P9
0
<)

”
TR
é & @@@@ %) € &) (i g;




\I\lﬂ!!t:l:;~°

Na
ELEVATOR AND CHAIN ASSEMBLY
HANCOCK MODEL 222 ELEVATING SCRAPER WITH WABCO “C PULL" TRACTOR
WABCO HANCOCK
lli,e(f.' Part No. | Qty. Description PARTONO.
34 | ** 34 BAR - LINK, ATTACHMENT, HEAD SIDE C2-RX-1C2
35 [ VL1104 17 DRAG - ELEVATOR ME-51900
36 | VL1232 136 "SCREW - CAP, HEX HEAD, 5/8", NF x 1%" 61616-1
37 | VC1390 160 WASHER - LOCK, 5/8" . LW-61600
38 [ C 1526 136 NUT - HEX HEAD, 5/8", NF H-61600-1
NS 4 SPROCKET IDLER ROLLER (Discontinued with ME-52403-2
Serial No. E162223731)
39 4 FLANGE IDLER ROLLER (Effective after Serial ME-52403-4
No. E162223731 and discontinued with
Serial No. E177223766)
©39 | VL1107 4 \\\fLANGE IDLER ‘ROLLER (Effective after Serial ME-52403-5
- . No. E177223766) )
40 4 SUPPORT - IDLER, ROLLER, CHAIN (Discontinued { ME-52403A-2
with Serial No. E2223128)
40 [ VL1625 4 SUPPORT - IDLER, ROLLER, CHAIN (Effective ME-52403A-3
‘ after Serial No. E22231?8)
41 | VL1626 4 SHAFT - IDLER, CHAIN, MID-ELEVATOR ME-52403B-2
NS — 4 SPROCKET - IDLER CHAIN (Discontinued w1th ME-52403C-2
. with Serial No. E162223731)
42 | VL1627 4 HUB - ROLLER, FLANGE IDLER, CHAIN (Effective | ME-52403C1-1
after Seria] No. E162223731)
43 | VL1108 4 FLANGE - ROLLER, IDLER, CHAIN (Effective ME-52403C2-2
i after Serial No. E162223731)
44 | TV1112 4 RING - SNAP, IDLER, CHAIN E1-RR-196
45 | VL1245 4 SEAL - IDLER, CHAIN 55-5-234
«46 | S 2463 8 BEARING - BALL, IDLER, CHAIN SB-10
NS 4 GASKET - SPROCKET, IDLER, CHAIN (Discontinued{ ME-52403F
with Serial No. E177223766)
47 | VL1628 4 PROTECTOR - SEAL, FLANGE, IDLER (Effective ME-52403C-4
_after Serial No. E177223766)
NS 4 PLATE - SEAL, IDLER (Discontinued with Serial| ME-52403E
No. E177223766)
48 | VL1247 4 RING - RETAINING SEAL IDLER (Effective with N2-RR-362
Serial No. E177223766)
NS 24 SCREW - CAP, SOCKET HEAD, FLAT %" NC X 3/4" 61012-AF
(D1sc0nt1nued with Ser1a1 No
E177223766)
49 | H 0122 4 KEY - WOODRUFF, 3/16 x 3/4 N 12-KW-20
50 | VL1246 4 NUT - HEX, SELF LOCKING 1%", NF HS-62300-5
51 | C 0315 9 FITTING - GREASE, ZERK TYPE, 1/8" 60-GF-4
52 | VL1240 8 SCREW - CAP, HEX HEAD, 3/4", NF x 2 3/4 61721-7
NOTE: **NOT SERVICED SEPARATELY.

4-68

44




WL

=;‘o;@)© LD p 5
@@@@@@ 69

ﬁ.)m




1=

fer

Serial No. E12223349)

\
<
ELEVATOR AND CHAIN ASSEMBLY 4
HANCOCK MODEL 222 ELEVATING SCRAPER WITH WABCO "C PULL" TRACTOR :
B
WABCO HANCOCK
I}Eﬁf’ Part No. | Qty. Description PART NO.
53 | VL1210 8 NUT - HEX, SELF LOCKING, 3/4", NF HS-61700-5
54 | VL1109 1 ROLLER - TAIL ME-52700
55 | VL1100 2 | HUB AND STUB SPINDLE ASSEMBLY - LOWER ME-51500
56 | vL1101 2 SPINDLE - STUB, ROLLER, TAIL ME-51501
57 | VL1766 12 SCREW - CAP, FLAT, SOCKET HEAD, %", NC 61011AF
5/8"
58 | VL1709 3 PLATE - SEAL, HUB AND STUB SPINDLE ME-51801
59 VL1710 3 GASKET - HUB AND STUB SPINDLE ME-51802
60 | VL1767 3 SEAL - HUB AND STUB SPINDLE 55-5-101
61 | R 5741 6 CONE - BEARING, ROLLER, TAPER 472
62 | VL1768 6 CUP - BEARING, ROLLER, TAPER 471
63 | VL1102 3 HUB - BEARING, HUB AND STUB SPINDLE ME-51800
64 | VL1711 3 WASHER - FLAT AN-40500
65 | VL1808 3 NUT - SLOTTED, 1 3/4", 12 UN, 2A AN-40700-2
66 | D 1560 3 KEY - COTTER, 3/16" x 3" KC-60922
67 VL1712 3 GASKET - HUB AND STUB SPINDLE AN-40601
68 3 COVER - HUB AND STUB SPINDLE (Discontinued ME-40600
with Serial No. E32223394)
VL1103 3 COVER - HUB AND STUB SPINDLE (Effective ME-40600-1
. after Serial No. E32223394)
69 | C 1728 6 SCREW - CAP 1" - NF x 44" 61928-7
70 | SR6310 12 SCREW - CAP, 7/16", NC x 3/4" 61312
71 {No CED Park 1 | HUB AND STUB SPINDLE ASSEMBLY - UPPER (Includes ME-51600
’ #, Similar] to Ref. Nos. 59 through 72 and Ref. No. 74) '
72 [vL1100° 1 SPINDLE - STUB, UPPER ME-51601
73 12 SCREW - CAP, HEX HEAD, 5/8", NC x 2" 61618-6
NS 2 HANGER - IDLER, LOWER, ADJUSTABLE ME-52902
(Discontinued with Serial No. E12223349
74 | VL1572 2 HANGER - IDLER, LOWER, ADJUSTABLE (Effective| ME-52902-2
after Serial No. E12223349)
NS | VL2304 2 LOCK - HANGER, ADJUSTABLE (Discontinued UN-52901
with Serial No. E12223349)
75 | VL1571 2 LOCK - HANGER, ADJUSTABLE (Effective ME-52901-1
after Serial No. E12223349)
NS | C 1713 4 SCREW - CAP, HEX HEAD, 3/4", NF x 3" 61722-7
(Discontinued with Serial No. E12223349)
76 | C 1715 4 SCREW - CAP, HEX HEAD, 1" - NF x 3%" 61924-7
(Effective after Serial No. E12223349)
77 | C 1542 4 WASHER - LOCK, 3/4" (Discontinued with LW-61700
Serial No. E12223349)
NS | C 1527 4 NUT - HEX, 3/4" NC (Discontinued with H-61700

4-68

46




o 2}5 A ¢
fdpm =000 Ay
e NAN e Thy

5ot

7
7 7o’
2 @
)
0 b 183
/4
;
o
C
q
D




ELEVATOR AND CHAIN ASSEMBLY

HANCOCK MODEL 222 ELEVATING SCRAPER WITH WABCO "C PULL" TRACTOR

WABCO

live({' Part No. | Qty. Description gﬁggoﬁg

78 | C 1531 4 NUT - HEX, 1"NC (Effective after Serial H-61900-4
Serial No. E12223349)

NS {C 9973 2 SCREW - CAP, HEX HEAD, 3/4", NC x 61" AT-61733

79 | VL1234 2 SCREW - CAP, HEX HEAD 1", NC x 6!, (Effective | AT-61933-4
after Serial No. E12223349)

NS | VN9883 2 PIN - COTTER, %" x 34" (Discontinued with KC-61423
Serial No. E2223128)

80 | VL1115 2 ROLLER - SHOCK ME-53101-2

81 VL1573 2 BUSHING - ROLLER, SHOCK ME-53102

82 | TD7088 2 PIN - ROLL, 3/8" x 23" 61220 RP

83 | VL1574 2 SEAL - FELT ME-53121-1"

84 | VL1248 2 RING - LOCK N2-RR-525 -

85 | VL1111l 2 STUB - ELEVATOR, LOWER ME-53120

86 | R 3074 12 SCREW - CAP, HEX HEAD, DRILLED, 5/8", NC D-61617-4
x 1 3/4", HH

87 2 WIRE - SAFETY 901-7T-16

88 | VL1222 2 SCREW - CAP, %", NC, 5" HH (Effective 61430-6
after Serial No. E2223128)

NS 2 WASHER - UPPER ELEVATOR HANGER (Discontinued | ME-52302
with Serial No. E2223128)

89 | VL1266 2 COLLAR - RETAINING (Effective after Serial ME-52302-1
No. E2223128)

90 1 COVER - MOTOR (Discontinued with Serial ME-52101V
No. E105223564)

1 COVER - MOTOR (Effective after Serial ME-52101V-1
- ‘No. E105223564)

91 2 BUSHING - COVER, MOTOR (Discontinued with ME-52101 V3-1

Serial No. E105223564)
2 BUSHING - COVER, MOTOR (Effective after ME-52101 V3-2

Serial No. E105223564)

92 | C 0312 28 WASHER - LOCK 3/8" LW-61200

93 C 1604 4 SCREW - CAP, HEX HEAD, 3/8", NC x 1%," 61216

NS 2 STRAP - COVER, MOTOR (Discontinued with ME-52101 V4
Serial No. E105223564)

NS [ C 1601 2 SCREW - CAP, HEX HEAD, 3/8", NC x 3/4" 61212
(Discontinued with Serial No. £105223564)

NS [ C 1602 2 SCREW - CAP, HEX HEAD, 3/8", NC X 1" 61214
(Discontinued with Serial No. E105223564)

NS | SC1178 2 NUT - HEX, SELF LOCKING, 3/8", NC (Discon- HS-61200
tinued with Serial No. E105223564)

94 | S 7198 3 NIPPLE - PIPE, %" x 3" 13A-LP-3

4-68 18

T T




b

olcle

OQ)

@ ."Dp

(46) (a6) (1)

(©2

N4

@@@@@ I ©




wABsCcOo

AN
ELEVATOR AND CHAIN ASSEMBLY
HANCOCK MODEL 222 ELEVATING SCRAPER WITH WABCO "C PULL" TRACTOR
l§e({. l’:n/}tBIC\Qo. Qty. Description mggoﬁé
95 | SC4970 1 ELBOW - PIPE, 900, 3" 1A-PF-13
96 1 CAP - BREATHER, GEARBOX (Discontinued with 1-CB-13F
Serial No. E105223564)
1 CAP - BREATHER, GEARBOX (Effective after 1-CB-14M
Serial No. E105223564)
97 1 REDUCER - BELL, 3/4" x %" 21A-PF-9
98 1 ELL- STREET, PIPE %" 7A-PF-13
99 AR SPACER NO.1 - ARM, ELEVATOR, UPPER, %" ME-52305
AR SPACER NO. 2 - ARM, ELEVATOR, UPPER, 1/8" ME-52306
100 |S 5188 1 CAP - PIPE 3" 25A-PF-13
101 4 NUT - SLOTTED, HEX 1" - NF C-61900-7
102 | E 4132 4 PIN - COTTER 1/8" x 2" KC-60618
103 AR SHIM - BEARING HANGER ME-52107
104 2 NUT - HEX, SELF LOCKING, %", NC HS-61400-6
105 8 PLUG - PIPE, HEADLESS, 1/8", NPT 37B8-PF-10
106 24 SCREW - CAP, HEX HEAD, 3/8" x 1%", NF 61215-5
107 24 NUT - HEX, 3/8", NF H-61200-5

4-68

50







wWRABCO

A
BRAKE DRUM AND BRAKE ASSEMBLY
HANCOCK MODEL 222 ELEVATING SCRAPER WITH WABCO "C PULL" TRACTOR
WABCO HANCOCK
live:.‘ Part No. | Qty. Description PART NO.
1 | VL1526 2 | BRAKE DRUM 5A-BD
2 | VL1211 20 SCREW - CAP, HEX HEAD, 3/4" x 24", NF 61719-7
VL1084 1 | LEFT HAND AIR BRAKE ASSEMBLY 5A1-AB
VL1090 1 | RIGHT HAND AIR BRAKE ASSEMBLY 5A2-AB
2 BRAKE SPIDER ASSEMBLY 5A1-AB-A
3 2 SPIDER - BRAKE 5A1-AB-Al
4 2 BUSHING - SPIDER, SHAFT, CAM 5A1-AB-A2
5 | VL1212 132 SCREW - CAP, HEX HEAD, %" x 2", NF 61418-7
6 | VL1213 32 NUT - HEX, SELF LOCKING %", NF HS-61400-7
1 LEFT HAND CAM SHAFT ASSEMBLY 5A1-AB-B
1 RIGHT HAND CAM SHAFT ASSEMBLY 5A2-AB-B
7 1 SHAFT - CAM, LEFT HAND 5A1-AB-B1
NS 1 SHAFT - CAM, RIGHT HAND 5A2-AB-B1
8 2 WASHER - SPACER, CAM 5A1-AB-B2
-9 2 WASHER - RETAINING, SHAFT CAM, 2 3/4" 5A1-AB-B3
10 2 RING - LOCK 5A1-AB-B4
11 2 WASHER - RETAINING, ADJUSTER, SLACK 5A1-AB-B5
12 | C 1538 2 WASHER - LOCK, 5/16" LW-61100
13 | C 5747 2 SCREW - CAP, HEX HEAD, 5/16" x 3/4", NC| 61112
2 | BRAKE SHOE ASSEMBLY 5A1-AB-C
14 4 SHOE - BRAKE 5A1-AB-C1
15 8 LINING - BRAKE 5A1-AB-C2
16 48 BOLT - LINING, BRAKE, FLAT HEAD 3A1-AB-C3
17 | C 5775 48 WASHER - LOCK, 7/16" LW-61300
18 | C 5783 48 NUT - HEX, 7/16", NF H-61300-1
19 8 BUSHING - SHOE, BRAKE 5A1-AB-C4
20 2 SPRING - RETRACT, SHOE, BRAKE 5A1-AB-C5
2 | ROLLER SHAFT ASSEMBLY 5A1-AB-D
21 4 ROLLER - SHOE, BRAKE 5A1-AB-D1
22 4 PIN - FOLLOWER, SHAFT, CAM 5A1-AB-D2
23 | S 5115 4 SCREW - SET, SOCKET HEAD 3/16" x 3/16", NC 60905AS
2 | ANCHOR PIN ASSEMBLY 5A1-AB-E
24 4 PIN - ANCHOR, SHOE, BRAKE 5A1-AB-E1
25 8 SEAL - FELT, PIN, ANCHOR 5A1-AB-E2
26 8 WASHER - RETAINING, PIN, ANCHOR 5A1-AB-E3
27 8 RING - LOCK, PIN, ANCHOR 5A1-AB-t4
28 | VL1231 4 SCREW - CAP, DRILLED HEX HEAD, PIN, ANCHOR, D-61211
3/8" x 5/8", NC
29 2 WIRE - SAFETY, SHOE, BRAKE 901-77-11
30 | VL1210 20 NUT - HEX, SELF LOCKING, 3/4", NF HS-61700-7

4-68

52




. ‘!&
4




wABCD

NaN
- BRAKE COMPONENTS
HANCOCK MODEL 222 ELEVATING SCRAPER WITH WABCO "C PULL" TRACTOR
WABCO
R\e(:' Part No. | Qty. Description mg%oﬁg
1 VL1135 2 ROTOCHAMBER ASSEMBLY (Ref. Nos. 2 thru 18) R36C39-AB-G
2 2 BODY - ROTOCHAMBER R36C39-AB-G1
3 |[TL3819 2 COVER - FRONT R36C39-AB-G2
4 4 STUD R36C39-AB-G13
5 v€1390 2 WASHER - LOCK, 5/8" LW-61600
6 R 666 2 NUT - JAM, 5/8", NC J-61600
7 VM1608 2 DIAPHRAGM - ACTUATING R36C39-AB-G3
8 | VM1609 2 ROD - PUSH R36C39-AB-G4
9 |C 9771 4 NUT - JAM, 5/8", NF J-61600-1
10 | VM1610 2 YOKE - ROD, PUSH R36C39-AB-G5
11 2 PIN - CLEVIS R36C39-AB-G6
12 VL1214 2 KEY - COTTER, 1/8" x 1%" KC-60616
13 [ TL3818 2 SPRING - RETURN, ROD, PUSH R36C39-AB-G7
14 | TH7331 2 RETAINER - SPRING, RETURN, ROD, PUSH R36C39-AB-G8
15 | TL3817 2 RETAINER - DIAPHRAGM, OUTER R36C39-AB-G9
16 | TL3814 2 RETAINER - DIAPHRAGM, INNER R36C39-AB-G10
17 | TL3815 2 GUIDE - DIAPHRAGM R36C39-AB-G11
18 | SV1336 2 BOOT - ROD, PUSH R36C39-AB-G12
19 | VL1095 2 | SLACK ADJUSTER ASSEMBLY (Ref. Nos. 20 thru 32 Q3C1-AB-H
(Not Serviced Separately)
20 | ** 2 HOUSING - ADJUSTER, SLACK Q-C1-AB-H1
21 2 BUSHING - ARM, HOUSING Q3C1-AB-H2
22 VM7650 2 WHEEL - WORM Q3C1-AB-H3
23 | VM7651 2 GEAR - WORM Q3C1-AB-H4
24 2 BALL - RATCHET Q3C1-AB-H5
25 4 SPRING - BALL, RATCHET Q3C1-AB-Hé
26 2 RETAINER - SHAFT, WORM Q3C1-AB-H7
27 2 RING - LOCK, GEAR, WORM Q3C1-AB-H9
28 2 RATCHET Q3C1-AB-H10
29 2 BEARING - GEAR, WORM Q3C1-AB-H11
30 2 LOCK - BEARING, GEAR, WORM Q3C1-AB-H12
31 2 RETAINER - WHEEL, WORM Q3C1-AB-H13
32 4 PLUG - 3/8", NPT A37B-PF-12
33 1 BRACKET - ROTOCHAMBER, LEFT HAND (Discontinued ME-10213-1
with Serial No. E82223519)
VL1125 1 BRACKET - ROTOCHAMBER, LEFT HAND (Effective ME-10213-2
after Serial No. E82223519)
NS 1 BRACKET - ROTOCHAMBER, RIGHT HAND (Discontinued ME-10214-1
with Serial No. E82223519)
VL1126 1 BRACKET - ROTOCHAMBER, RIGHT HAND (Effective ME-10214-2
after Serial No. E82223519)
NOTE: **NOT SERVICED SEPARATELY.

54
4-68







wABCO

A
BRAKE COMPONENTS
HANCOCK MODEL 222 ELEVATING SCRAPER WITH WABCO "C PULL" TRACTOR
Ref WABCO HANCOCK
No. Part No. | Qty. Description PART NO.
34 |C 1652 8 SCREW - CAP, HEX HEAD, 3/4", NC x 4" 61726
35 {C 1542 8 WASHER - LOCK, 3/4" LW-61700
36 | C 1527 8 NUT - HEX, 3/4", NC H-61700
37 2 ROD - PUSH, ROTOCHAMBER (Discontinued with ME-10215-1
Serial No. E82223519)
VL1562 2 ROD - PUSH, ROTOCHAMBER (Effective after ME-10215-2

Serial No. E82223519)

4-68

56







wABCDOD

2\
REAR WHEEL & AXLE ASSEMBLY
HANCOCK MODEL 222 ELEVATING SCRAPER WITH WABCO “C PULL" TRACTOR
WABCO

I;eof.’ Part No. | Qty. Description E/R:%Oﬁg .
NS 2 | TIRE - TUBELESS 24.00-25 - 24 PLY

1 | VL1079 2 BASE - RIM ME-40405A

2 { VL1519 2 BAND - BEAD SEAT, 25" ME-40405B

3 | VL1517 4 RING - LOCK, 25" ME-40405C

4 | VL1518 2 FLANGE - RETAINING, SIDE, 25" ME-40405D

5 | vLl228 2 "0" RING - RIM, 25" ME-40405E
NS TIRE - TUBELESS, 29.5-25 - 28 PLY OPTIONAL

7 | VL1162 2 WIDE BASE - RIM - HUB, TUBELESS 29.5-25 TIRE| ME-40406A

2 | VL1519 2 BAND - BEAD SEAT, 25" ME-404058B

3 JVL1517 2 RING - LOCK, 25" ME-40405C

4 |[VL1518 4 FLANGE - RETAINING, SIDE, 25" ME-40405D

5 | VL1228 2 "0" RING - RIM, 25" ME-40405E

8 | VL1230 2 TIRE VALVE ASSEMBLY WITH ADAPTER 6A37-TF

9 VL1078 2 | AXLE - OUTBOARD ME-41800
10 | vL1081 2 | GREASE RETAINER ASSEMBLY ME-41401
11 | VL1082 2 RETAINER - PLATE ME-41401A
12 | vL1083 2 RETAINER - SEAL RING ME-41401B
13 | E 0767 2 CONE - BEARING, SPINDLE, INNER 93710

14 | E 0766 4 CUP - BEARING, SPINDLE, INNER AND QUTER 9371

15 | VL1237 2 CONE - BEARING, SPINDLE, OUTER 9378

16 | VL1229 2 SEAL - BEARING, SPINDLE 55-5-073
17 | VL1523 2 RETAINER - SEAL, BEARING, SPINDLE ME-41401C
18 | C 1602 12 SCREW - CAP, 3/8" x 1", NC 61214

19 | C 0312 12 WASHER - LOCK, 3/8" LW-61200
20 | VL1524 2 NUT - SPANNER, SPINDLE ME-41801B
21 | VL1525 2 PIN - LOCKING, NUT, SPINDLE ME-41801E
22 | R 1057 2 KEY - COTTER, 3/16" x 1%" KC-60916 -
23 | VL1096 ‘4 BLOCK, TRUNNION, REAR AXLE ME-41802-1
24 | VL1528 AR SHIM - AXLE, TRUNNION BLOCK - 1/8" ME-41804
NS | VL1529 AR SHIM - AXLE, TRUNNION BLOCK - %" ME-41805
NS | VL1527 AR SHIM - AXLE, TRUNNION BLOCK - 1/16" ME-41803
25 | SR9077 4 SCREW - CAP, 1" x 8", NF 61936-5
26 | D 2772 8 NUT - SLOTTED, 1", NF C-61900-5
27 | VL1736 8 SCREW - CAP, DRILLED SHANK 1" x 6%", NF, HH ME-41806
28 | VF3531 16 WASHER - FLAT, 1" FW-61900
29 | VL1221 4 SCREW - CAP, 3/4" x 4%", NC, HH AT-61728-4
30 | E 5222 4 NUT - JAM, 3/4", NC ] J-61700
31 | R 1057 8 KEY - COTTER, 3/16" x 1%" KC-60916
32 | VL1080 2 BRACKET - CAM SHAFT ME-40407
33 | TL8039 2 BUSHING - SPHERICAL 45-BA-28

4-68

58




‘ Ay
ey O
.,.,J.. v



WARABCO

A
REAR WHEEL & AXLE ASSEMBLY
HANCOCK MODEL 222 ELEVATING SCRAPER WITH WABCO “C PULL" TRACTOR
. WABCO
].i‘if Part No. | Qty. Description gﬁggogg
34 [ C 0315 2 FITTING - ZERK, GREASE, 1/8" 60-GF-4
35 | VL1218 4 NUT - HEX, SELF LOCKING, 1", NF, HH HS-61900-5
36 | VL1520 4 SHIELD (Effective after Serial No, E6223343)| ME-40408
37 | C 1540 12 WASHER - LOCK, %" (Effective after Serial LW-61400
No. E6223343)
38 | C 1612 12 SCREW - CAP, %" x 1", NC (Effective after 61414
Serial No. E6223343)
39 ] VL1522 2 GASKET - RETAINER ME-40402
40 VL1521 2 HANGER - DUST SHIELD (Effective after ME-40409
Serial No. E6223343)
4-68 60




o wwy
e .
222200

e
780N AR
\\\\\\\\\\\\\,\,\,\.ﬁnﬂwx///////%//////é




WABCO

A
HANCOCK CENTRALUBE
HANCOCK MODEL 222 ELEVATING SCRAPER WITH WABCO "C PULL" TRACTOR
WABCO

R\i’f Part No. | Qty. Description Eﬁggo%

1 | VL1138 1 INLET ASSEMBLY, BLOCK T4A1-GB-1

2 | VM9388 1 INLET - BODY T4A1-GB-1A

3 VYM9379 1 INDICATOR ASSEMBLY Al-GB-1B

4 | VM9386 1 PACKING Al1-GB-1B1

5 | VM9385 1 WASHER Al-GB-1B2

6 | VM9384 1 BODY A1-GB-1B3

7 | VyM9383 1 PIN AND PLUNGER A1-GB-1B4

8 | VM9382 1 SPRING A1-GB-1B5

9 VM3381 1 SCREW Al1-GB-1B6
10 | VM9389 1 SCREEN ASSEMBLY Al-GB-1C
11 | VM9390 1 DISC A1-GB-1D
12 VM9391 1 SPRING Al-GB-1E
13 | VM9392 1 GASKET Al-GB-1F
14 [ VM9393 1 SCREW A1-GB-1G
15 [ VL1780 1 ZERK - GREASE, W/0 BALL CHECK, STRAIGHT 60-GF-52
16 | VD7485 1 CONNECTOR - %" NPT x 3/8" TUBE T6-CS-11P
NS | vD7486 1 ea| SLEEVE T6-CS-S
NS | vD7487 1 ea| NUT T6-CS-N
17 | vL1141 5 CONNECTOR - 1/8" NPT x 3/8" TUBE SLEEVE AND T6-CS-10P

NUT (Same as No. 16)

18 [ VL1142 6 CONNECTOR - 1/8" NPT x %" TUBE T4-CS-10P
NS | VL1782 6 SLEEVE T4-CS-S
NS | VL1783 6 NUT T4-CS-N
19 VL1769 2 ELBOW - MALE, 1/8" NPT x %" TUBE 90T4-CS-10P
20 | VL1781 5 ELBOW -BODY, STREET, 900, 1/8" NPT 25-LF-17
21 | VE1304 1 4-WAY - BLOCK ME-31000A
22 | VL1305 1 3-WAY - BLOCK ME-31000B
23 | VL1426 2 2-WAY - BLOCK ME-31000C
24 | VL1306 3 3-WAY - BLOCK ME-31000D
25 | VL1713 1 MAIN - LINE, 3/8" ME-31000E
26 | VL1714 1 MAIN - LINE, 3/8" ME-31000F
27 | VL1715 1 MAIN - LINE, 3/8" ME-31000G
28 | VL1716 1 COMMON LINE - %" ME-31000H
29 | VL1717 1 COMMON LINE - %" ME-31000J
30 | VL1718 1 COMMON LINE - %" ME-31000K
31 | VL1719 1 COMMON LINE - %" ME-31000L
32 | VL1720 1 COMMON LINE - %" ME-31000M
33 | VL1721 1 COMMON LINE - 4" ME-31000N
34 | VL1722 1 COMMON LINE - %" ME-31000P
35 | VL1723 1 COMMON LINE - %" ME-31000Q
36 | VL1724 1 FEEDER LINES - %" ME-31000R
37 | VL1725 1 FEEDER LINES - 4" ME-31000S

4-68

62







WRABLCDO

AN
HANCOCK CENTRALUBE
HANCOCK MODEL 222 ELEVATING SCRAPER WITH WABCO "C PULL" SCRAPER

Ii.e(f.' PrlAtB‘C\Oo Qty. Description Eﬁg%oﬁé

38 | C 5768 2 PLUG - PIPE, SQUARE HEAD, 1/8" 34A-PF-10

39 | VL1143 5 VALVE - MEASURING, 1800 T4A2-GV-1

40 | VL1144 5 VALVE - MEASURING, TERMINATING T4A1-GV-1

41 [ vM9377 1 SEAT AND OUTLET ASSEMBLY T4A-GV-A

42 | YM9376 1 SPRING T4A-GV-B

43 | YM9375 1 PISTON T4A-GV-C

44 | VM9374 1 WASHER - VELLUMOID T4A-GV-D

45 | VM9373 1 BLOCK "V" PACKING T4A-GV-E

46 | VM9372 1 WASHER ~ PILOT T4A-GV-F

47 | VM9371 1 VALVE - HEAD AND STEM T4A-GV-G

48 | VM9368 1 BODY - 180° T4A2-GV-G

49 [ vyM9378 1 BODY - TERMINATING T4A1-GV-G

50 | VvM9370 AR SLEEVE T4A-GV-H

51 | VM9369 AR NUT T4A-GV-J

52 | VL1732 HOSE N3D4-LH-20AW709-

12S

53 | VL1733 1 HOSE N3D4-LH-WW7-12S
54 | VL1734 1 HOSE 3D1-1LH-22AA1-30
55 | VL1735 1 HOSE 3D1-LH-22AA1-26
56 | VL1777 2 FITTING - ADAPTER UNION, 1/8" 21-LF-1

4-68

64







wAsCco
AN

NO. 2% MOTOR ASSEMBLY TL6267

Ii.eof: Part No. | Qty. Description
1 | DH9774 1| STATOR ASSEMBLY
2 | 7162512 1| STRIP - TERMINAL
NS | DH9868 1| STRIP - INSULATION
3 | sc3544 4| SCREW - SELF-TAPPING, #8, 32 x 3/4"
NS | DL 320 4 | SCREW - SELF TAPPING, #8, 32 x 7/8"
NS | HD8578 4 | WASHER - FLAT, #8
4 | TG62516 1| STRIP - TERMINAL
NS | SR4540 1| STRIP - INSULATION
5 | SC3545 2| SCREW - #8, 32 x 4"
6 | DH9867 1| SWITCH - OVERLOAD
7 | TR5914 1| ROTOR AND SHAFT ASSEMBLY
NS | TG1930 1 ROTOR
8 | TR5913 1 PINION - 18 TOOTH
9 | DD 338 1 KEY
10 | DH5210 1 RETAINER
11 | DH5208 2 SEAL RING - OUTER
12 | DH5209 2 SEAL RING - INNER
13 | HF1367 1 BEARING
14 | DH9679 1 LOCKNUT
15 | spsses 1| TOP END BELL
16 | R 6366 3| GREASE FITTING - STRAIGHT
17 | ¢ 1677 SCREW, CAP - %" NF x 1"
18 | ¢ 1540 3| WASHER - LOCK, %"
19 | H 59 8| SCREW, CAP - 7/16 NC x 13"
20 | C 5775 8| WASHER - LOCK, 7/16"
NS | SR6312 2| SCREW, CAP - 7/16" NC x 34" -
NS | € 5572 2| NUT - 7/16 NC
NS | E 5340 6| SCREW, CAP - 7/16" NC x 24"
NS | DH 742 1| CcLAMP
NS | DC5604 2| SCREW - SELF TAPPING %" NC x %"
NOTE: 18 TOOTH PINION SHAFT USED WITH #3 GEARBOX SL2078 RATIO 68-1
(DISCONTINUED WITH SERIAL NO. E65223452)
4-68 66






wABCcOo
AN

NO. 2 1/2 MOTOR ASSEMBLY V(6828

Ii‘i)f Part No. | Qty. Description
1 DH9774 1| STATOR ASSEMBLY
2 762512 1§ STRIP - TERMINAL
NS DHI9868 1| STRIP - INSULATION
3 SC3544 4 | SCREW - SELF TAPPING, #8, 32 x 3/4"
NS DL 320 4 | SCREW - SELF TAPPING, #8, 32 x 7/8"
NS HD8578 4 | WASHER - FLAT, #8
4 TG2516 1| STRIP - TERMINAL
NS SR4540 1] STRIP - INSULATION
5 SC3545 2| SCREW - #8, 32 x 172"
6 DH9867 1| SWITCH - OVERLOAD
7 TR6914 11 ROTOR AND SHAFT ASSEMBLY
NS 161930 1 ROTOR
8 TR5913 1 E}NIONv- 18 TOOTH
9 DD 338 1 KEY
10 DH5210 1 RETAINER
11 DH5208 2 SEAL RING - QUTER
12 DH5209 2 SEAL RING - INNER
}3 HF1367 1 BEARING
14 DHI679 1 LOCKNUT
15 SP8463 1] TOP END BELL
16 R 6366 1| GREASE FITTING - STRAIGHT
17 C 1677 3 | CAPSCREW - %" NF x 1"
18 C 1540 3 | WASHER - LOCK, %"
19 H 594 8 | CAPSCREW - 7/16 NC x 1x"
20 C 5775 8 | WASHER - LOCK, 7/16"
NS DH 742 1| CLAMP
NS DC5604 2 | SCREW - SELF TAPPING % x %"

NOTE: 18 TOOTH PINION SHAFT USED WITH #3 GEARBOX SL2078 RATIO 68-1

(DISCONTINUED WITH SERIAL NO. E365223452)

4-68

68







wABCcOo
AN

NO. 2 1/2 MOTOR ASSEMBLY VD1126

]_’t'(i,f_' Part No. | Qty. Description
1 | DHo774 1| STATOR ASSEMBLY
2 | 162512 1| STRIP - TERMINAL
NS | DH9868 1| STRIP - INSULATION
3 | sc3sas 4| SCREW - SELF TAPPING, # 8, 32 x 3/4"
NS | DL 320 4| SCREW - SELF TAPPING, # 8, 32 x 7/8"
NS | HD8578 4| WASHER - FLAT, #8 P
4 | Te2516 1| STRIP - TERMINAL ’
NS | SR4540 1] STRIP - INSULATION
5 | sc3545 2| SCREW - #8, 32 x %"
6 | DHIB67 1| SWITCH - OVERLOAD = 7
7 | vp1125 14 ROTOR AND SHAFT ASSEMBLY
Ns | T61930 1 ROTOR
8 | vp1123 1| _PINION - 15 T0OTH o
9 | bp 338 1 KEY
10 | DH5210 1 RETAINER
11 | DH5208 2 SEAL RING - OUTER
12 | DH5209 2 SEAL RING - INNER
13 | HF1367 1 BEARING
14 | DHO679 1 LOCKNUT sy
15 | spe463 1| TOP END BELL
16 | R 6366 1| GREASE FITTING - STRAIGHT
17 | ¢ 1677 3| CAPSCREW - %" NF x 1
18 | ¢ 1540 3| WASHER - LOCK, %"
19 | H 59 8| CAPSCREW - 7/16 NC x 1%"
20 | ¢ 5778 8| WASHER - LOCK, 7/16"
NS | DH 742 1| cLamp
NS | DC5604 2| SCREW - SELF TAPPING % x %"
NOTE: 15 TOOTH PINION SHAFT USED WITH #3 GEARBOXES SL2083
& VD2458 RATIO 88-1.
(DISCONTINUED WITH SERIAL NO. E215223932)

4-68 70




FIG. 2643

«.,.wa .
»: -

# 2 MOTOR




wWRBCO

A
FIGURE 2643 # 2 MOTOR ASSEMBLY VG7595 3600 RPM
Ref. .
Neo. Part No. | Qty. Description
1 VH2550 1| FRAME STATOR & WINDING ASSEMBLY
2 SR8241 1§ STRIP, TERMINAL
SR4540 1| STRIP, INSULATION
3 DL 320 4 | SCREW, SELF TAPPING - #8-32 x 3/4"
HD8578 4 | WASHER, FLAT - #8
4 SR8235 1| STRIP, TERMINAL
DH9868 1| STRIP, INSULATION
HD8578 4 | WASHER, FLAT - #8
SC3544 4 | SCREW, SELF TAPPING - #8-32 x 7/8"
5 $G2108 2| SCREW, SELF TAPPING - #8-32 x %"
6 VC6694 1| SWITCH, OVERLOAD
7 VH2255 1| ROTOR & SHAFT ASSEMBLY
vD9332 1 ROTOR
8 VG3986 1 « PINION - 10 TOOTH
9 DL4463 1 KEY T
10 DH 483 1 RETAINER
11 DH 486 1 RING, SEAL - OUTER
12 DH 484 i RING, SEAL - INNER
13 DG7222 1 BEARING
14 SV6247 1 NUT, LOCK
15 VC3661 1| BELL, END
16 DC 35 11 FITTING, GREASE
17 TR4091 31 SCREW, SOCKET HEAD - 3/8" - 24NF x 2"
18 TC1231 3| WASHER, LOCK - 3/8"
19 TR4090 14 | SCREW, CAP - 7/16" - 14NC x 1%"
TD 793 2| SCREW, CAP - 7/16" - 14NC x 2"
20 TD 795 16 | WASHER, LOCK - 7/16"
21 DD2532 1| SEAL, FELT
NOT SHOWN
DF1311 1| CLAMP, CABLE
D 1578 2| SCREW, CAP - %" - 20NC x 1"
NOTE: THIS MOTOR IS USED WITH #3 GEARBOX VD7893, RATIO 92-1.
~
(EFFECTIVE WITH SERIAL NO. E395224826 & UP)
4-68 A 72




#3 GEARBOX ASSEMBLY



WARBECO .

AN

#3 GEARBOX ASSEMBLY SL2078 RATIO 68-1

Ii.e(f.' Part No. | Qty. Description
1 | sL 490 8 | PIN, ROLL
2 | TF5023 8 | SCREW, CAP
3 | sL2541 1 | RETAINER
4 | sF1707 1| SEAL, OIL
. 5 | SL2546 1| GASKET
\\\/ 6 | SG3755 1| SHAFT, OUTPUT
7\ cD4800 1 | BEARING
‘8 | F 2313 1| PLUG, VENT - L" NPT
9 | sL2548 1| CASE
10 | R 4288 3| PLUG - %" NPT
11 | SG3750 1| GEAR
12 | 563753 1| LOCKNUT
N 13 | sFis15 1| BEARING
14 | SG3648 1| BELL, END
, 15 | R 1591 4 | SCREW, CAP
T~} 16 | SD4488 1| BEARING
~SD4489 1| RACE, OUTER
17 | SD9363 1| SEAL, OIL
18 | c 1711 1| SCREW, CAP - 3/4" NF x 21"
19 | H 4428 1| WASHER, COPPER, 3/4"
| 20 | sL 495 1| GASKET
N 21 SF6626 1| BEARING
22 | sc2999 1{ DOWELL
23 | DD7250 1| SCREW, CAP - %" NC x 3/8"
24 | s64021 - 1| GEAR, 1st REDUCTION (Used with SL@078 Gearbox)
. | 25 | sF9435 2 | PLUG, MAGNETIC - %" NPT
~J 26 $G2991 1| BEARING
27 | s63828 1| NUT
28 | TC9763 1| RETAINER KIT
29 | S 9652 2| SETSCREW - %" NF x %"
30 | TC9764 1| RETAINER KIT
. | 31 | s63840 2| SETSCREW - 1/16" NPT
\\/ 32 | 564012 1] NUT
33 | 562048 1| BEARING
|84 | sc4022 1| GEAR, 2nd REDUCTION
| 35 | SG2047 1| BEARING
36 | TC8186 1 "0" RING
37 | TC8187 1 “0" RING
NS SP4047 4| SCREW, CAP, (Gearbox Mounting)
NS | TD3120 1| PLUG, OIL LEVEL - %" NPT
NOTE: USED WITH NO. 2 1/2 MOTORS TL6267 & VC6828 (18 Tooth
Pinion Shaft)
(DISCONTINUED WITH SERIAL NO. E65223452)

4-68

74




#3 GEARBOX ASSEMBLY



wABCO
NAaA

#3 GEARBOX ASSEMBLY SL2083

lit:,‘ Part No. | Qty. Description
1 SL 490 8 | PIN, ROLL
2 TF5023 8 | SCREW, CAP
3 SL2541 1 RETAINER
4 SF1707 1 SEAL, OIL
5 SL2546 1 GASKET
6 S$G3755 1| SHAFT, OUTPUT
7 CD4800o 1 BEARING
8 F 2313 1 PLUG - VENT %" NPT
9 SL2548 11 CASE
10 R 4288 3| PLUG - %" NPT
11 SG3750 1| GEAR
12 SG3753 1} LOCKNUT
13 SF1515 1 BEARING
14 SG3648 1 BELL, END
15 R 1591 4 | SCREW, CAP
16 SD4488 1| BEARING
SD4489 1| RACE, OUTER
17 SD9363 1] SEAL, OIL
18 c 1711 1 SCREW, CAP - 3/4" NF x 21"
19 H 4428 1 WASHER - COPPER - 3/4"
20 SL 495 1 GASKET
21 SF6626 1 BEARING
22 SC2999 1 DOWEL
23 DD7250 1 SCREW, CAP - %" NC x 3/8"
24 SG4020 1| GEAR, 1st REDUCTION (Used with Gearbox SL2083)
25 SF9435 | 2 PLUG, MAGNETIC - %" NPT
26 SG2991 1 BEARING
27 SG3828 1] NUT
28 TC9763 1 RETAINER KIT
29 S 9652 2| SETSCREW - %" NF x 4"
30 TC9764 1{ RETAINER KIT
31 SG3840 2| SETSCREW - 1/16" NPT
32 SG4012 1 NUT
33 SG2048 1 BEARING
34 SG4022 1 GEAR, 2nd REDUCTION
35 | SG2-47 1| BEARING
36 TC8186 1 "0" RING
37 TC8187 1 "0" RING
NS SP4047 4 | SCREW, CAP (Gearbox Mounting)
NS TD3120 1 PLUG, OIL LEVEL - %" NPT
NOTE: USED WITH NO. 2 172 MOTOR VD1126(15 TOOTH PINION SHAFT)
RATIO 88-1.
&,
(DISCONTINUED WITH SERIAL NO. E215223932)

4-68 76




= .;,h'ﬁ | '»,,,I\ I
=\ g@’;’a )
" '—;_f = ‘5‘ '.i i" 3=

#3 GEARBOX ASSEMBLY



wAsCco
AN

#3 GEARBOX ASSEMBLY vD2458

Rgﬂ

No. Part No. | Qty. Description
1 SL 490 8 | PIN, ROLL
2 TF5023 8 | SCREW, CAP
3 SL2541 1 { RETAINER
4 SF1707 1 | SEAL, OIL
5 SL2546 1 | GASKET
6 SG3755 1 | SHAFT, OUTPUT
7 CD4800 1 | BEARING
8 F 2313 1 ] PLUG - VENT %" NPT
9 SL2548 1 | CASE
10 R 4288 3 | PLUG - %" NPT
11 SG3750 1 | GEAR
12 SG3753 1 | LOCKNUT
13 SF1515 1 | BEARING
14 SG3648 1 | BELL, END
15 R 1591 4 | SCREW, CAP
16 SD4488 1 | BEARING ]
: SD4489 1 | RACE, OUTER e
17 vD2457 1 | SEAL, OIL g
18 c 1711 1 | SCREW, CAP - 3/4 NF x 23,
19 H 4428 1 | WASHER, COPPER - 3/4"
20 SL 495 1 | GASKET
21 SF6626 1 | BEARING
22 SC2999 1 | DOWEL
23 DD7250 1 [ SCREW, CAP - 4" NC x 3/8"
24 SG4020 1 | GEAR, 1st REDUCTION (Used with Gearbox VD2458)
25 SF9435 2 | PLUG, MAGNETIC - %" NPT
26 $G2991 1 | BEARING
27 SG3828 1{ NUT
28 TC9763 11 RETAINER KIT
29 S 9652 2 | SETSCREW - 4" NF x 4"
30 TC9764 1 | RETAINER KIT
31 SG3840 2 | SETSCREW - 1/16"
32 SG4012 1| NUT
33 SG2048 1 | BEARING
34 SG4022 1| GEAR, 2nd REDUCTION
35 SG2047 1 | BEARING
36 TC8186 1 "0" RING
37 TC8187 1 "0" RING :
NS vD1107 1 | WASHER - SERVONE
NS SP4047 4 | SCREW, CAP (Gearbox Mounting)
NS TD3120 1 | PLUG, OIL LEVEL - %" NPT
NOTE: USED WITH NO. 2 1/2 MOTOR VD1126 ( 15 Tooth Pinion Shaft)
RATIO 88-1.
(DISCONTINUED WITH SERIAL NO. E215223932)
4-68 78



#3 GEARBOX ASSEMBLY



o G AL

D

)

ALY

WABCO
AN

#3 GEARBOX ASSEMBLY VD7893

Ref. .

Ne(f_ Part No. | Qty. Description

1 | sL 490 8 | PIN, ROLL

2 | TF5023 8 | SCREW, CAP

3 | sL2541 1| RETAINER

4 | SF1707 1| SEAL, OIL

5 | SL2546 1| GASKET

6 | S63755 1| SHAFT, OUTPUT

7 | cp4asoo 1| BEARING

8 |°F 2313 1| PLUG, VENT - 1" NPT

9 | sL2548 1| case

10 | R 4288 3| PLUG - %" NPT -
11 | vD7891 1| GEAR

12 | s63753 1| LocKNUT

13 | SF1515 1| BEARING

14 | sc3648 1| BELL, END

15 | R 1591 4 | SCREW, CAP

16 | sn4ass | 1| BEARING

~D4489 | T |—RACE, OUTER

17 | &02457 1| SEAL, OIL .

Ns T™¥D1107 1| WASHER - SERVONE

18 | ¢ 1711 1| SCREW, CAP - 3/4" NF x 24"

19 | H 4428 1| WASHER, COPPER - 3/4"

20 | sL 495 1| GASKET

21 | SF6626 1| BEARING

22 | sc2999 1| DOWEL

23 | DD7250 1| SCREW, CAP - %" NC x 3/8"

24 | VD7887 1| GEAR, 1st REDUCTION (Used with Gearbox VD7893)
25 | SF9435 2 | PLUG - MAGNETIC - %" NPT

26 | 562991 1| BEARING

27 | $63828 1| wT

28 | TC8184 1| RETAINER KIT ¥
29 | S 9652 2| SETSCREW - %" NF x %"

30 | TC8185 1| RETAIMER KIT

31 | $63840 2| SETSCREW - 1/16" NPT
32 | sG4012 1| NT

33 | $G2048 1| BEARING

30 | w7890  } 1| GEAR, 2nd REDUCTION

35 | SG2047, |- 1| BEARING $
36 | TC81863%|- 1 "0" RING

37 | TCB18Tagg 1 "g" RING

NS SPA047 T 4] SCREW, CAP (Geargox Mounting)
NS | TD3120, |* 1| PLUG, OIL LEVEL - %" NPT

oo b NOTE: USED WITH NO. 2 MOTOR VG7595 (10 Tooth Pinion Shaft)
P RATIO 92-1.
V/ 4
¥
(EFFECTIVE ON SERIAL NO. E395224826 & UP)

4-68

a0 -




/

Q
DS -
| N \ FIG. 264?
YRY

ELEVATOR & CHAIN-DOUBLE MOTOR



WABCO

FIGURE 2647 ELEVATOR & CHAIN-DOUBLE MOTOR

Iieof Part No. | Qty. Description
1 | VH2265 2 | COVER, MOTOR
2 | ¢ 5775 4 | WASHER, LOCK - 7/16"
3 | c 5572 4| NUT - 7/16" - 14NC
4 | vp7893 2 | BOX, GEAR (See Breakdown) 1
5 VG7595 2 | MOTOR (See Breakdown)
6 | VH 970 4 | SCREW, CAP - 1" - 8NC x 44" - DRILLED SHANK
7 | R 1057 8 | PIN, COTTER - 3/16" x 1%"
8 | TD3817 8 | NUT, SLOTTED - 1" - 8NC
9 | 167981 8 | WASHER, FLAT - 1"
10 | VH 967 8 | SPACER
11 | VH5590 1 | HANGER, GEAR BOX - R.H.
12 | ¢ 1702 20 | SCREW, CAP - 5/8" - 18NF x 3 3/4"
13 | TL6676 20 | NUT, LOCK - 5/8" - 18NF
14 | VH 968 2 | HUB, SPROCKET
15 | SD3030 2 | NUT, LOCK
16 | DD7250 2 | SCREW, CAP - %" - 20NC x 3/8"
17 | VL1566 2 | SPROCKET
18 | VH 969 4| SCREW, CAP - 1" - 8NC x 5%" - DRILLED SHANK
19 | sci771 8 | SCREW, CAP - 14NF x 33"
20 | TG7981 8 | WASHER, FLAT - 1"
21 | VH 971 8 | NUT, SELF LOCKING - 1" - 14NF
22 | C 1644 2 | SCREW, CAP - 3/4" - 10NC x 2"
23 | C 1527 2| NUT - 3/4" - 10ONC
24 | VL1098 1| FLANGE, SPROCKET
25 | F 4820 2 | NIPPLE - %" NPTx 1%"
R 841 2 | COUPLING - %" x 1 9/16"
F 4037 2 | ELL, STREET - 4" NPT x 90 “
TD8183 2 | CAP, BREATHER
26 | VL1567 1 | HANGER, GEARBOX - L.H.
=3
s SN
J‘ 1
i 1
T
(EFFECTIVE WITH SCRAPER SERIAL NO. E395224826 AND UP)
4-68 82

i,
3




PARTS INDEX - WABCO TO HANCOCK

HANCOCK

WABCO DESCRIPTION

HANCOCK

DESCRIPTION

WABCO

R lan s KoV} <+

< Rl > x X x
O - —n wn wn W — uw ——t < o T2} [ OO NONMRFONNTOCO
M~ o (S - o) o Q OO - N onN N HOM L ONMNONN G = 0 M 0 D N
oconnnin  QOMAN~N DNLOO <~ITONT O IO © VO~ - O - OO0 O~ i S
(e]e] oo~ O O XOW0 a Vuo o wo O gaoocuuwa ~ Loa oo X Juua~ og¥aacacoanancanananno
CONONTOVNOOT OmiOIr OO MIIING OTOTNOVOAAJULOULULAMT MY OUNGQ il —Grtid I dJ ) d e d 3Dy
et OO et O D D O Y r et D b red O b red 1 O ) Y omd ol et (N OO 1) b el el O 4 0 A~0U o ~0 D~AD ~a NP
OONNO OO0 FOOTO —dtN VO MOORHIN NOOU~OY I O OOVAINL I OIIIO 0 Addd LA L L T LT LTI
et el g g ek OOV ~O TEOMMAON Nedrd DTN Dedrd sded OONO AL O mi= 2N DIONNM CLOANE T T LTI bt
HH66666HJAKK17C66CF99.16K3J166J773L66J66JK21160163C14CLIBS762310106Hllllllllllllllll
=
o
b4 uw
o o x O -
w w (8] ) — weyw ~ ]
Z u — Z * NN - —
w L= ww —<g 3.0 o
u. @© DO b= —tt— Z N ZzZ - w oz Z d Q
z N >ZDD >ddd W > N 00 « > wnw w o <
N W—OOZ Wwlid X w M aa OU w =z W <A X —uwco - O .
~ xz XX 2vao XU X b4 << Iz W ¥o ['a) Wep— 3 o I x T DX TITIITILITITIE TS
N TWRWW W cVOW i = X = QUIVY VW I z NE XAV e WU e W O WO W N NN NN N N N N NN N N S NN
- WrwWeEe DXeIZuaade wwe D 1922 <xYXY W0 o W W O QW TwdZ o 2l LD VNN VN OO N OO O et b oed ek
HOXLO ZQW'W ~—=OWouw Ul Z XTI ROV V) WY XX ) NAX=ZTY =IO «0Z
- QO N e~ T WaOr Wy Xl XN O A AQLQO0VY AW dAXXOV TAUVC VN UL W U W WIW W
—ENANGAETAFE>dO0 N0 ZAN-ZE > XEddZO0 0N DWAOVDODFAZF2AVIOFANAAD.JAUMAACOAAAAAALAAaa
D0 d AIDACACOUWICIODID0~ COdWOOIWW—OIICD WIOCOWJ JNUDm0OD —=OW G D= IO —

— —
NNCCCCCNJCCCKBSCCNNCCNCCPJKSSNSBPLCCNCSNCCTNECE4PNNCNLNLBESCBNCEBCLPPPPPPPPPPPPPPPP

O 0 D DA O NN NN D N O VO N NN O PN T O Mt 0 DO O™ LN OO F D010 00+ (N 10 10 50 O MO N 00 M EO 0N 10 OF O OO0 G0 TN O~ NN F U0 D 0 O O et
DDOO DD~ 0DO VM PO VN M ONN O PO NN O NN O NGO 400 I 00 0 D=t F O O 30 4 00 N TN O e et L DUV N 0 <0 10 0 0 00 0 O fm e P
== 00 00 DN DR QAT M~ O O NI P LR = N L LN OO OO 0 N 0P 0 O FAUA N VO A NV O U 4= F C et~ D~ NN F & F F F T F F T F T8 8
LN =P D OOVt d NN N O F LW DO NS FUN OO DOt N D DB DO 4 =N NN MM F F U 0 0000 00 NN L e O 3 41 06,00 00 G0 60 30 50 80 00 60 20 90 60 90 0 2000
LLLLLLLLLLVOCEOOEOCOWIMLWWUWIITITIIIIIITIIIX XY XXX XXX LY Y LY XX NNDNNDNNNOO AU )t g dd o ) S 3

[n]alalalalalalalalalalnlelalalalelalale)

€O W e N W

—e
o o~ — OOOCOOOOO000 ~N MIHGO
o% [Slelelololalolololololololelololole lnle ol & 33 i of DO IR0 D I PO O AN ~ [e)=)
o~ LU XONDOODOTO LT =N ONMNGE ~ w o Uit Om
L A0 ONNT T OO rdrAdid rd e e A et = e O OO IO O OO NG O i N - AONO-DONROADDORO~TOMNONNTDODBOMANNO —0L QA 2 et
QO At et A et e 0 N N0 N0 O N0 O ND O DD et bt vt e b et b e b et et e O\ NN N Q) NN N 4 1t et b N O ) e O € N et 14 ] 0N N O N O O O OO O et 0 0O} [¥oXVs)
U g SO0 COO00VOLCIOC AN E ST I F S FOSSNGT T T O T T O OO C OSSN OVONO N Ot d T 1 < <
TOLITO~ WNWWwwWWWWW111111111111111111511111111111111111111111111C1111444“N
L67316HHHHHHHHHHLLLLFFFFFFF666666666666666666366666666666666666666666666K666$333LU
~NO g
<
R g
I
w N
W o P N
wn z u ot
e (&) oT AN
Yuwa Z © —r —r ~ s ey
0D =>~ w ol AL o <Lubsils N - > o
QL Jduwmz z WOQWWJIT W4T aaoa a. a ) a.q. Tro
L o.x LIOITUNEITUNVNIVE XXX TJdIIT q4ZXxZ zxz = e L5 g v 3w 3 F2TRE <L na
DB D —OX o] ZNIANY) LU | S Cd=l] LU UMW B0 O QO NOWW I IUWUZT TWE TIWOQOUWW T T 2T iy FTTOO <t |
xZZ OaD~wW N kALY T I I WXt | ) /_RREERREEREERR_RRREEEEERRR%RR/E__ Yo
Diarme QW ZNT o D ZWXETW NITW LOOVEOOOVUXUEI X ~AIVVXEOLOXEOXXOUROVOX XXX XOOOOOWUmy. T w
Ik = =z o T Y L= T W | NOVNNVNVOWV LIUIWIL _ESSCCSSCCSCCSSESSSCCCCCSSSSST.CEEGGGKH

Vb= <L D e 3K ot e b e b b TTCSCCSANASAAPSPSPPPPPSPRRRRSSRPPSSPPSSPSSPPRPPPSSSSSPPPPPTSSRRUUUCS
=W INOWDODIODDIIOIDIUWLDD0C00A I | A< I 3dANANG LS I COOVONNO T <T <<t <C CLOLIA
NFBP1CHNNNNNNNNNLWLLNFFFWFFCCCCCCCCCCCSSSSCCSCCCCCCCCCCCCCSCCCCCCCCCCCCCCCCSSPPPLW

NINO =D~ N D= DANDON T OM-DR O DN ANT F O DN AN E U O O N D= N B O 4 N M F (U O P D = D D~ 0V U VN0 0N O OO~ O D 00 O (N L
1123312222222233344444445559900000001111111222457788888999990011111122234445666777
QEOEONNSILINC I IR IR AL IR AN RN I 8L 10 L 13000 N0 30 00 G AE L 0 W0 0 A0 010 010 30 L N0 N0 00000 P e e e P fom I e e P P o O e o e oo o P P o
OO O it b b b et e — — ot md =4 et et =4 eed ot i — et ot el e e med el o d —~ et b ol e el el 4 Imema AN a1 a7 ITa YT IToT T
CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

Qn:

83



PARTS INDEX - WABCO TO HANCOCK

HANCOCK

WABCO DESCRIPTION

HANCOCK

DESCRIPTION

WABCO

~N

3 m.
~ N N N e~~~ O et et - — et - NN — ZILJ
O VO ¥ >>3 Ina < < < <@ < - <0 T (8]

« u 3
- OO Om® ~ OO0 B NOOMOOANNOME —ANMINO—A—OANNG T ORONPidrd A N ANO QOO =MMOOX O O—MFIN
~ ot OOOO0OOONZOOTY OO00O~O0O0000000IO0OO000000CO000Q000 0 CMOIOO000000000ONKOOO000 .

N A ONO O LML ~NNNNAOOPRNOONNOMNOOMANNNNANNANNDSE S TIID ~COCD MONNO ORIt d Fhord  MNrdedrmimded

FE AT —HNNNNON NIV et INOOOOOOOO ONOOmrirtrt NN NN NNNNANNAOO rtrt d I TO AN At L erdrdeA et R O = NN NN N N NN NN
- O OVHONNINONOOLVLVVOO —ted b et ettt et FE T F T N AN ZNNINININ SN N NI ORI N
oM N O 0 Nt N : - LY KE) <

- ~O0X ITWHWIET VOO © O UJLLILLILLILL Ut LI 1) LU UL U U LU LU UL U LU R LS LU AL 1 UL LU U UL LU o 00U <0 LU 07 Lf 00 WL AL U LU AL LU W WHU O LW LW S Wity
OW WL O NN " TONT O E L F Y I S IS I Ny RIS Sy IS X IS TN OINIOIVEIEXITEIIEITIIVIXIEXX

w - o > vy X LS v < X > Jd >
e 4 - - wv L4 X >« >Z > - O v

<t >> I cx v ad V> o < Z > «
o o o Z (% Ll a¥ - W gand> — 7] >
w - - - - g 2w >3 O <V > 2 W o x>>» <« X v
-t v wv x> Qa ox QOME<SN. o <<= (=L N X LN o <« >
- [ 4%} xo o - AdOVKEEO WwWWw Xwvw >— Z oadag O <« IIwv
— o o uw g A< ul W x> -4 M <quM X JIJoXISZ T NZ < W > - 2 [ 4. 4
- 4 -~ 4 Z o - ¥ DO> < o I k -dIXDOMm =~ W gD JXDd v Al O W
(=) [- 4 W wa w - V>ow O ZZU 9O A>ULNKXXEX>O00LCT I o X X WLOFQ o >DJ0Wn 2D Jd>>o
o O w Lol il 4 b o a aCSnwo > gV 4 [% 1 TR JVEEIVIVETVRTVIV . 5. 4 W= t=> Dk = -z WnNASZJ >N
Z 2 Iz X IINO "o nNE NOI STITCXX ™ XZNOO NN N QU U = o =a ~ma. o OddD>N N0IIO

Wt et XNV NN et <L IW-IZJd &X QO WO ——— e XN S > dw WdNADd wW>XI0wa>nNa 4
XXOXOdEW o « OVOW INOOWEJ dOXWOXEEi--UO=a WrJJdduwdowudgTw U XV

O Z FREOICWET~WD> NZZ200AWT WaNWWWSIWSS W thmramt it =t QO NN WU XX O<(T RLI: 4 W2 XTI
NAAOFNNDVOF ZW = ==ZAN I 209 JIIDDZO0 «Qmi—0nN0XLDJXLD CUOXZA WO Of OOUFOX WX = ¥YOXX
Ao I~ —Z W q IO OL>=ZXLZ IS I ZOr A Z2IIIEI I EXTWIZIIIYZA XD DZNALX S~ XA ZO00X
q«Z ZO0IC00.0I9D04DID ALZE ALIOLCOOOVVOZVV - d-0dIDmd X = DX~ XA DX DX TO0CETIaA~TO00a
OCNONAL O JENTEUZONZLZ00WLOWULULETNAX XY X IIOWILDNINNNLUNELVO0XOVAXDRO0 JNXONT JNNQO0OW I JOD INXKD

60422920461895671938809016456789045794.567890123568901234780256789012345678912345678
& APt = D O8N O O = 0 05 00 €0 00 M (NGO (N it O it rmt et o F i F F NN NN N O 0O O OO PP P Pe e P P O DO VD ODP P NP PP OO0O00O0OQOOOO rirtet rmtrt et
AN DO AP O PO FN T TN-MOOCO00000000O00000000C0000O0000000000000000000~ eyl et ot b bl —te—t
© et 0O 4 O\ T~ st oact d et NO NI [N e (03 00 1) (N O Ot et vt el b 1l ek el et el el mad oed et ek el et b ecd o el el it el et - = ok ol 1t =k d 5l el el b el ok ek el ——t
RD\.RVVVVCCCCCDDDDFFGHHLLLLLLLLLLLLLLLI_LI._Ll._LLLLLI._LI_LLLLL.L..LLLLI._LLLLLLLLLLLLLLLLLLLLLLL
b b e e > S>> 3333553333355 >>>>D>S >SS SE DS 3>33333S 3335333333333 33333353335

L
K
D
U
)
H
c
L
F
R
L
L
A
R
R
A

’

— o~ O
- © etV
—

M “ A“ (o] - ~ “ GA.GGGGG
Ot o > - M~y o [al8) $Ee- () — A
NN OO UA.O © N O O ~#OOWDMA—~O Ot < nn o PO% MO %“CO3RH00MM“MMMMMOGB

<m 0O ANONHIN At AN O _ — et N r~OOOOTNNOX M o To —~OO o N
an NZLOV>N N ~ a O VAZZZZU W WUl C NN NN N N —~O Lo U—~NULULULANLUL FOUIODOOOROT
AN WA OND~EL LU JUNMOO . S LU0 At SO LU U ~—NOOCM QO AxXNNOULI  JJ Fd 0L e IO IO MY 0O (N e L L

-0 V0 oA vNQ.OAQ AMNO~S AaaaANANMOOCOOYITCOX~NN O o0 [S 1] OO0 U LLULVLY ®
LINNILD N o I O ONNILILILIIDOD 4 DO~ DN n VON ANt et NN =D NN LI OOOOVO @
S AN VNOO IS OOt et Fordmd et = N D QO OO <L <L 00 O et ek (N (O et 06 L M ~—tN OO0 O FUNGE O 0N TN M OO OO N
O = O T TINNUNN T O~ V0D = N0 0 T 0 4 (X O O O (N et ek et d O ed 430 N0 A0 N0 N0 O N 24 et D U IO 2 £ D N 00 NN SO b ot N (0 L et et L) T 0N 40 40 OF O Y 0 T O

——

X X *

WO

o0 - o [+ 4 w

Sz o o~ w o N

(98] i ~ Lad ~ 3
rlJ:Iu. W_ m..:l - Q. et o o o z
w <o W —

WL =t aw (] —~ [T FTIY] T ” —Z “.“” V.r-_ .._.nl.. Z w

AV —r P ~ < X « a4 a2 20 a o, - I

O X w oz~ ~ = - oo O Vo @ o~ <o O O wda — '
RS g D e enax- X & wn O ™ DO Zoowe XX O3 z Pl Z »n uzZ -~ O Z ICcCx & o« -
SNw XL W N Ve <z D - WU X —_ DX el D wr o\ —_—ACW el W - O
IBPN.PEEGRRK o D SNCUTOWIWILD ol S ssw el 0D WH DX a0WOW OO WO DI ZWZ Z0 D &

S OTw T — OEZIEXINX LZJIZXT ZZBE BOOXOVE FZ20 Fe FOZORZZFOZUOD ZXIZ e W Z T o
WUN>W L L e add VO=—WE O O «i o W=—ua o D002V DNNONO = ZY i TAO JAZ—Za e Z e L Y- Oda <O =LY OT
Q.0.0 ¢ JA kbbb QL0 N RODNNEZXAL X DAL —~OB00AANANDXXELALOLNL N ST L X L LY L XN O L L b A= D b 0 3 N
<l Lt DDl DL ) N IN D —~IA D= DU Z I JD It d O 40 DZND0Qa uc A COQZ0SZU—WmUa 004D

aa

O NN 4N PN O M DM OO DOM-0OX N O N0 L= N0 D N DT O Ot PO ON T O 0 —d DL =t
b V= NN O MO NG —

Y " <O 23 e vl o} NC XWX LD ANCIOLU Y et FONSCOMNNANNOCOC U NG
LLCC[CLL_LKKKKCCCDDthrFluGLLD.D.PPD-D.PD.PPD.D-PRRRD\.RRVVVVVVCLDDDDDFFFFFFFFrUGGGFQGGHHHLLLLLLLL

OO T I T DL X oo ol NNNNNNONNNNNVNINNNUINN VNN AU D WIS URAVINA I b e e e Som o b b b e b . e e e e bm e e e e e bt e e o o b o b b e e

A

»1

$

84




PARTS INDEX - WABCO TO HANCOCK

HANCOCK

WABCO DESCRIPTION

HANCOCK

DESCRIPTION

WABCO

& o
- —d et — 4 —
o} —eN o
wn — - N e~ 4t O\ -t l. N = N - O NG O
~ NN w<g <o ~ NNIQO WL VM DOOCLO0 QoW «  a YIOIOOOUID FwE

FOOVN INMOOMG P —t VNRDANOQOOOMNNMOFTNDGA T ONNNDO Nttt 34569005134_7122110033338893 MM
OMNOMNNO~~OQO000 ~O00 QO~—000000000O0ADO0ODOOOOC00O00 O0CDOH=~OOOOOOONOQOQOOOOOOONDOOOO
oM ~SNONNOOOOM~ MNMOvmirmé OO0 ONITCMNMOON NONNNT ST T TFOD DO Ortrmted d NV b el rd N O el e VOGN F ot el md ) =t NN
O NEXTOODONNNN~TNOOMNONmrdrd ~—~ O OON=ONNOPANNNNOOOC OO O—rtd Ordrmi— OO OO O—INNN NN M OIONANNANNMAO MM MONN
156RR311111115AA5128%5 VOO e e ot () b rd e d O d et et o QO AN SN NI DD DD DD N N ID D DD D N O~ = O O
0 — ww [ah 4 o

AN GO OOV LU LS UL LU U L S L L U LI L O\ O\ L e pnd UL LS L L UL UL L L LD O et L0 4 L L L A Ui LA ) U ) U LU L L L L L UL L0 L L L UL LU L L A MU W W U WD W O s W
pulah -S43 3 4. 4.4 % 3% % (SN ML S0 R 3+ P4 3 XL S LRSS AP AN TS S SR PRSP RSN PN AP

nxo V) [+ 4 -
[ 4l I (& 0 g OT
waa [-4- 94 4 — b i - wv I Zzn S
win L U (%) Iwv QU W w - -4 —2 Z
g QuJ4T o xx¥O wnI gL X - o [+ 4 QWX w T -
200 < JJn - <OJ ZxI wv | O o OVW=— OO [+ 444 o
ZzZZZ <JO0D v 0o oo ——n < o = OO~ZVUI ZZ [wpw]. 4 a
X ot vt wo o o JJd Uit Q. (&) < Ol b= (I T = =i %]
e wwo WILZONT XX Y IO I ma - Wz 2gna.OmIo. HH w O Q
o Ul > ZH4=0 QLLVLZZ IV xo<gwaoa - N O CXmd N 0. <IOWEZ b 4 oo
SO0 <L JU LW N ~oo IT—000 94900 WZZk-Jddda O O O Za ZEIT QWO > EKGUT DI D q 4 ¥
ZZ ~JOO00J R HO=JIIIOTTK L QIO Z Z @ O Tttty ZAT—OXOOZ0 VNTOICT X <<
X Wk AQ w O OQWTONOZ DOIO~ O — <] XXQDITI Z— VnWoCZOx W & o SL s
w ZZZw oI LZZ2ZTWZ =~ —oil Zd QFCXXacWNOORIWZENNNUOJIWNDY OO0~ Zoexoooed O
X = O QL OCUI Y Y N O o H L5t O et S0t T D Do D= b= WO D= e (O XL ) WL O IO Z O Om DO T W W el ENRTKRP

HZILLOLUNU =t el T O T D WLLCZ2 S IZ AT OZ0DJJIXZ-WWIXOZX WWWZ-—Z Ovd X A NO T e e I = W= QW T W)
L= N> X XA QUAN = == AT XD I I ZNNCZ0C ) I JOLmt N COY S IOV OE COITIINACNI I ICOXZNEONAIL Q.
W wuw =000 A WWaDWOxXWwoOa t | 1000412000 =OO000JWITADA0X XXX JIDDJOOWXOOOWIDxDOO00WOA L Z Jrim
ZNHEXOONLOENNNDOQONAXLVOXODDTOMEXLUL NOUVFODINE XY JUNNNOCNIDIIILNNLENRODILIXNOONXXXNENE IV=O0.A

N0 ORO—NNTNONPO—~NAOFTINONDOFTN OO ON VOO OO~ NO~NNFNONOOD OO OO —NM MG TN O OO N~NO MO
N NN N DN N O 0 O N0 OO0 D0 O O O N rd et =t (N - 00 A0 00 O © O rdomd et =l NN NN NN OO N (0 N0 0 00 O O P I P = e COmt NN NN M N O F N O P
22222222222222222222222233334444444445555555555555555555555555555555666666666666666
et 1l et et ool e el el el e e e 1t mt el e 7 ol b ) e el e el gl el ned el — b ot =l ot —t el el =4

LLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLL
P P b b P b P b P S b b b B e b e B B - b B b e b e S S S 2 P

-4 ~
(L]
— WO — o ——<y — — n ~ nn 3+ o D ol ad
o < <t <<NT O ~AQ Qe — )t > T e~ Koo ~ w
NOMOOMEO~O0ON «IT. OO0 ~ONOFNO T VNV DONNOO ~ANOOVNVO OVTITFTOO0®m O nenw ONOO o
OOO0O0O0MH—HOOOOQO RRIIVVOOOOOORHHNP01111000000112013007701 OO HANOOQ A AOM ke A MO O ONI-
AN AN N Z N O LOM~OOOO0D Fodrdrd At AN O OEONMN N F0AA0O—~ON~ O FO ~ MOV w

MEOMNOOCOONINNNINLMD NV 1222228H ITIOONO0OOUVOOHOXOmN YNNI XA T D rdrdNrdrd QAN OO PONOHd—~~ N —na
NN ot rd et VOO OO Ot OO N = O N OO O = O Q0 07 02 ~F O OO OO N =010 O O N0 N0 W) O =4 0 vt v 30 W0 OO 2O N0 N0 M0 vl (N o= N ) (N 4 e 0 N0 N0 N0 O A NN

Ot g o —~ o) ~S Ead g O~ 00 = 00N
WU LMW B UL WU~ A O G ON T T WU WG 000 0 O UL W WL LI LWL e~ = OQVON W rd et N O rdrmd rd NN O b= e e e LI T b= = U W) 0 el e el o
I Iy S IO N s S S S VOOV E SN ES IS EI WYY TN ZETOVINY OOV IIYIOI OOV OZINOOOIIIT IO OOV 00N

(] v N o - oM
> o <t <> © - a > -

%] w > - - L . > X
<< O XX OV W > > X - 0 -

QZ oCxd g aA>n > [ NS ] [S18) — jou] O
WA= M D << Vv U > =<l — MDD ~ (Y] nNZz
QU= T < W <w < uwd - wew axd 4 - (=) o
Daa o J (817274 < 0> OYAY T < T ow® w
- - wuw n LW ¥ N> b %) DO O Zwn -4 ) - LN a

3> oo << U@ O > >= i<t Ieulel b o wZ 4 z > - > Znn —
FWYONESTW W WJIE Oxedd v %] xaco i D= %) —_—p———— L w wno o a
ZUd OgaX LA X 002 <« <<IW WO WYL +— Zar Z o dddY X b = %] VX
wZ xOITI0D 2 O TW -t <X wira XL DE~0O D =0 XD COOOVF ZXI-VNIIW R 3 3 3= 4 WX 2
Td<xooa O a Vo Lo J e do ¥ XDV ZIXOXZ KZ ULZEOOCTDXLNND WL wwiw 2o oL LI
ZTwdm o X  ZwWuDww we> OW—A U Xl = ] — oy W HZUENZOXXWZ WYX woLXO

(S 4 COZwW—WWZOO~WZZUDVNUWWWWXZ DZOEJAZ-Y O =X JOAT QUXFIIIX YFOOUX *«QONI>0000 ¥NNOOVD
IRCTPTTIRNRRIITLLNNALINNNNNRADBNMNOVALMAACTANTCAASTSSCTOUOTCTSSCTSSPRALSSSSfTMPPSSD
AXOALOOL—=O =L DO>>ZOD WL Trtrstrtrt e ( _JO D=~ q X I Y= DX I D Z =D CWZ DD 002342000 o> < w DDA

ALRFTRRMwcNNMQRCICCMVCLLLLLBGRTPRHFHCFPCPLNSPCLSSBNCCLCPPPNLCCCLNCCCDSVCCCCNNTCCCCR

PO~ NTNDVOCOOANNITNODV~NNFTOO~NNOTNONOPNNOFNOM~OTNO—ANAOTNONPOANOITNONDOOO~ANNTIN OO O~NMINDONOPO~N
AN NNANNNNMOOMNM OO G ST NN D DD NN OO L O OO0 Q00000 OO O rirtridrd mi mdrmd md —d =l NN NV NN NI NN M AN AN N O MO
e et et ot et e ol gt pond 1l e ] b ot vt e el gl pd ot et — — et et = — 2222222222222222222222?2222222222222222222
ot el gl el vk 1l el e e ot b et o 1l el med 1l o ol el el e b et el ek o o b el et et b e el md e e el el o e 7 ot 4 et el e el el el el el 4 e et gk bt el et b et o et

R NS NG S RS O PN RS R IS U PO U DU LY DU DRI DU S RS RS DU RN NS DU DU N N SN U N S N O OSSN P U U RN DU S S U U U N O DU N D DU DU NN RS O DO RSN U RS DU JISF DO DU [P DIUD 1O [P P RN YOUN DA P S DU DI DI DI DR UG PR U P |
b P T b b b bbb e b S S D e b Db b b Do e e D e e e e S @ J D Dt P e b e e e e b b e b D e ) S e

5

85



PARTS INDEX - WABCO TO HANCOCK

HANCOCK

HANCDCK

DESCRIPTION

WABCO

DESCRIPTION

WABCO

. RIS
. i -
Cof . P
W
N R i3

o
<
[ kan}
O e~
— OO0~ o ~
~r [%]>o1w) a2 —
- »x N ~ed ~NONNWL NN DN ~ - — b et —4 >C — OO
@< OFTNOT NN (@] WOgIa  X> — & a. wZ X > > O < 4 [an}
NNNMNNNONININ OO0 MO~ LY —~ & O NOD HAA DD DD DD~ MO TN et OO AN N O = NN S
Or=tmicN o QONNANNANNT T IIM~-~O O ITMuw oy MNOOOLVLLOOLODODODOOO~D NOO OCO0D0COO0000O0000
et = A0 A OO OOVt rdrmtrd et ) J D) O —t HeAd O MY Y ONNNNINOe—trd e~ O L~ O O N N O ONNNONINN
OOQO AU I UNONNONOOOOOD VOO0 X ONAMITNO~ONOOONOQOOMOOOOOONNNANOAIOIOMM@MrT —rdrt et NN NN ONINN
NN ~ Q=N NONIN D~~~ I ONINNOY I T L LI LT IONNANA NN N A A A b A ed et A O NN AN A A At A e e e e
o b ek ed O] O D EIT M N O S+ OO0 — - O

WWWLrdrd et et = =i O 2 OO MWW WO T O JWWWNOM > W WWIWWNLWW WIIIW e— e~ WU HU WD LW UL O WL WIW W N W —H W Wi i ws il
EETErdrArAt A IO MU EIITITNNANNTIVNNANTOOQIIIIIIIII S NENOODIX L X NNNNNVNNNNE T EZE T ON0NVNNNXNNNNT N

w o I Z
4 "o 2 v Zz ~N lond o
~ O Q - [~ 4 (¢} n w
= wo <L - —d | — N -
0 X w > > O (& il X
o > a Q. O I O O —~ IIVZ N o
o Wwo (3] -4 > O < —_ O a - O o L Z o —— O
w >0 w Q v 2 >>D U = (3244 I —— o w QJxX X
a. —I o o x (%) o o< TwJd wwed ZXeudI O W= o OWw <oy
¥ o w o w < Z W aoaxaouw aadg>Z Cwwown @ - Lo Z0 —osug
2 Qw - £ 3 I xC o> w wvio. et DL X-OZXD oLO> uuwdDZ < —g NdJ o
o] (7] Nk O NXY <= — O FuLOOJ anQxao L—Zd o OV wLuoZ D x.ad Lo P Ll
[ Rodat ™) MmO ZW AX—-ODZ =4 O Ju—=TO %] —OBOY DA « OVxN g O O~wO>dD Wweo
xzZ2ZXT - =Z oiowI D > [Nl =l o | =4 s XXDZZ2ZZZAOT X «-2Z2 < @O0 «O0 ZOFFO L od (x4 4-4
Ut ot awva Jd—kwo ¥ O WL XWZ X A I Q.00 sUIUNZ it L) =l e Y w L W e WW

DO WWUWUWIWE FTAuw IFWOWFOWWXWFY OZ—=udddddd<IOZIIE- - TITXOWRITOWDITOWOOQOW T OD «XQ0Wwomd.Jd

— ) bttt D O T~ O 000> 03—~ 0 X OWWHULIWWWWSC I JJIOO0OCAD D DWW —t—I OO~ 0 Jd< I0— D= Z0UDx JZ0x 10
LODULAAAAAAVZOUMNIVACTOCIITOAOORIQOMNOACCOONSTOLVIVLVTIODNOD TN IXETOIDITAONNA>A 0O W IUL QW NI

WONPO NN OO PO~ OND~NNONNA T ODORO~NNOFUNDTO~ANMNNOPNMNMGT B O—ANI Qe N OO P OON~AONNATONNEINT ONT ONNTO
DONCOOO0ODOQOOmrird—NMMMNANTF$ T -DODDOVOVDOVDPPTRRTRNNMNONMANG T FF—ONONUNNO O OMDD PN OOOOQ A~ M F NN O O
PN~ €0 00 60 20 G 00 00 D G0 00 (0 €0 05 00 06 4D 00 00 G0 G0 G2 00 A0 C0CC A0 AV VWA WV W WV VWV VO NPT PO OO OO0 C O OO0V O OO rmirtrirdrd et mdrmé md rdrd it pd rd i 4
et et el et gl el e b et et el b et e gt ol ek b d el e el el ot et e et et el e et e el et el e e el ekl b el e el et et o b 4 4 4 N NN O NN O OO NN O NN NN N N NN NN N NN N
RS RN JORS OY S 00 RS NN NS RS RN U S DU VRS RS [V DU DURY YU U U U U DU DU DU NS DD NN DUN DS U RSN U JUS DU P JOUN P JUIS PR IS U DR O DU U U DD SN RSN UGN RIS RIS DU NS DR DI RIS DU DU DRSS U DU JUNS DUIS RN DU DI DRSS DUIS DU DU YR U P RS DU R DR I R J
-3 3= 3 3 - Db B BB S P e S B B B B S P - b D= b - e b Je_ e bbb e e o D o D R = D P b @ B B 3 D T - e = - e

-
>
ANO0 OO~
o AN rd 3O
et >N
T e oO0QN®O—~
g cCOQM— a
— OXIA ST} wnunn LS9 Ot ~N
— - - WULOIOIXIEZAQXW? <{ONTNN <t WO (=] MmN N << — M Z
O N NN H—ANO OO0 0000000000 O—N~ NNOMO~OONVEOOVOYO w0 << — XOOLMN NONM O
OOmLELVOINZ OMOOOOOOOOO0O00O0OOO0OM—~OTIT I [olelolololelelael Jole) NOVOUVO—~ I ITT Tu.O wunx - ON~HNZOO0O0
O rd e UMt OONODODO00000O00VOOQemtmd O S JLTLTXODNNRNAArddNNOWO OO W g~ O waaa anN Lnlenland
NNOITITTIIIILONOmrA O Omd rdrd rmdrdsd mfrd = e~ — (Y O 0O AdHNOOODNN INNNAHE — N B P S JNUL L NN OO0 O
NONEXXLXXE NOHANST FEOAOMMOMNMAOMOOMOODINNINS 3 R e R L L 1TalTaYe a L\ o] VXN i A= O - VOOV NNN

< Qo —— [ O DONTNALLILAAILD b= OO MO 0D
LWL 10 €0 20 00 00 60 £ AN L L U 22 22 U W ) (0 LU UJ LU W L AU S U WO O O QW DWW W I WO QUM m e OO0 CUL L OO O~ T O S LULl
RMM66666663HMMMAAMMMMMMMMMMMMMMMMMNN33MMMMMMMMlMM99KN161611114416549R111121F62TTSMM

—— XYW 20M O < - >Z>n o .
<X

—IOND Jed ~ [+ 4 << > —

- a4 am x| — wo WL o Q
w w ZZ o X wo al ININ ™ D=
D X - o} < <( <t U0 b4 zQ — 0N [s gVip)
-4 z vl - b4 punsg LAYz —~ Z — > X — [l )
[ ol Qo U b 4:4 zZ [Y21%] Z NZ u% 2 Zz ~ ] NTLe—
(%] ZWTI DI W xa < = a (DN N (] wv we Uk noN (& ] e
O Vg (%24 wuty faa] TNNN— Y X< XZ EINIXEXY o nZ A oL X O
w Z ZawD Aol 222 Z22Z2ZZ2Z2 w VWL OO0 D> > 000 OOV D= Q4 XZXWaxo (ST )
Z = —OxTo CTUIUI R LI LU bttt bt bt et et et ot [&18,] wy WO WO ITXD T —a. a D Iw w>o
— o X E>> OZZZddd oSl 2> [e 4 54 EX ¥Z MZEOOLOOWOXRE QA = e eHONO Z iy
- LVOXKD OO L —2DV) OLZZYL WL - —Q. —UZZZTZNNZW OIx 2 € < o 2
2Z CZWUZ VOOV ZVIIANZZZ ZZ2Z2ZXX =< LILLZ> X T 2D LI LIIOC ZF-0 WUDUIRW I W xow
a0 a—Ql—o — 000 O000DWWxxxZ | TITIT—UWOOMN DaZTW— W OJdl O — =W A NED> W W
ETV0 ¥<OIFWAJXZZZETTWIITIOQOUWWIOWWUWLUWANANNIYOINGEIQZEOF<IX~Ona il wnd ~lhavaocoa-<I0ul Jau
L IUWNNILOOX LINANILLLN— = EF T ZT T T ITULLNNNONOINNX UV B AWUOZIOF Q<0 DUNNNENL. <O JI00 0 <A <O U JE —

DA == WCIOOD JOWWUD AL <L OO0=DO0C O —~=~E00000x X DQIIXODIIDWILODICIOO000= O IWID WO == —tQt I t D+ D=
0LAAATHANCOUIVVNOOEE OOV I0VOVLLE Y IITTIVNAOOOVNULOJOUVWOXAVRVUIIITITIONOLNIVZZIZLOWNZULawn

OAN O~ DO F P DO A (NN F L OO RO AN TN G0 ONMF LD P D 0 O N TN 0P~ 0 OF N OO PO —NMF N OO NOF N OM DO MO =N O
000 00 A 00 W0 T VO O OO O Ot e e b bt bt =t NN NN NN N N NN N N AN O N AN S F S SF DD LA LN 0 0 000 0 00 0 O P e P PSP P P 00 00 00 0 S0 00 0
B T B R B o e N e R e R S e e S e N S Lt et e e e e S e e e e e e e e T o e e e e e e S e e e e e el il o e e el el el e e e el e
AP Y P S R UL PSR [N P p g gy PR P R PR R P P B L et L L K T B s Bl e L L F e L D D D e L e L L ] d red ol ot =t el v oot el el el ol el el e el ol e b el et el et e e e
Dt d A dd Jd S Ay bt J b A d A A3 d A VS S b dd AN ddddddd g s ddddadddd g ddddddddd ddddddd IS
B e e b - b b b D e Db e e e S B b

86




PARTS INDEX - WABCO TO HANCOCK

HANCOCK

HANCOCK

DESCRIPTION

WABCO

DESCRIPTION

WABCO

>

<@
b <
[ <]

[+ 3 NN

O (=)
[ 3]

——t OO0

g << eV}

AA ~ON Owv

s < N~ LUm [Ta) — o o [22] <
043116 wo wn e -

O, ONFTINONOrd 4N OO~ 0 = NNMMMNMNMNMOO0 —HONX—ANOT O —MNHANOCONNGE —AFTOOOIONTONU Z NEFFO0TNND0IN
554D.D.HH 0000000000000 OOOOOCODINVOITOOXOOOONIIOCONONOO®R OO0O0~0O000~A00OIMINVOON~NNMOOCO
3 A At et A O A A O NN O Nl et D DD OF T T T T OO MONNON I IOt 0 NONNOOrdrd md NN O  mdrmded  rded md = OV

T X MO OMONN~NONNOrmirmd it OIS OO NN NNASOMMMMN N~ANOOQONMMMON~~T T NOOJOOOO~NO
LA At VOO D et e AN 4 D OO D AN A D DI N OO DA L b e = ) 4 LD AN DU DN U = W0 e e ol e O LN LN U0 F o O O O NN T NN N N =t
[e]7] <Lt oo 5 I o M O

N0 0O QN LU LW L LU WL UM W W W W W WUAUIN 4 = LD WIS WAL O N O W QW WU W AW W W W W LW LW LWL 0 WL > LU UL LI
AHAZ T G A A NNVN I T ETI T T DVNVVVNDIOI I I IID DNOOS T~ D DD INMOMNDDOXY T I IITVCWNITII I TIIIIITIXIIVOVOOIIWIIIIIIO

I o4 o
w vy o .

wa w «

woo ww J o -

Jo< o J < n

ondqo ad O> - >
o xdaOw_a Jo > »  w . >
= WY TE ouw  own o o - Jm
[ e - ood aEn a ZU = . w ox
X -  oxOFJ Ly —wd o < dgaxn D > < FW o«
VOOV A0—O LW <wn w o JTw Z e w0 T wwn -
<ZZ cxo-0Ox ONk=Vaz > w>da X T W v vn  wn o O
Ot ZZ = —IOETN- O I=Widd O W & Od WOl < na w w v OV Z @ «
HLrmt NN E e 7 WA 0O OFQF-CXOU RN | e < due 2 Jeee Z- ZZ Y R=) wi>

- aa. Z =D e M=QUD W Wi OO0 «Z Www | o« WoOu =iy OWWLILUI—) et o X <
wax WWO T TITW=OOOEIIX IXNY JJdd—dN—NO e X JJJJUWXOZ- LAY JWZ JOO-T I wwwuwuwuwo >wwwww <
ZIOIINN~ULOETZZNYXL AL Z NI ZI<NF- NN SN0 00d IO NI IINNVZ DA I NI Z JZ 2 AN ZNNIE LI DL (= NZNNNZWZ
O >>O0ZWrirt Q=D 0P A X DX AWLDIIDI00WDUC IO T AIOOWOCOCI0ITULWAWOA DL LD D= DI X X-ODOQXO—O OO — dwm
P AdOOUITID A JQAN>NVNNTIULALFNOOOIXANOVNOVIVQVLOLOX NI IIITLOONEOVNONKEITICOZOANNAICIN-NIOT ITIIAOA

CO~MOOAOMNMFIN AT OTINAIM OO0 N AT NN O XV O rd NNF O~ NN O ONOFND—AONONS NN D~ N ORMNOM OO0 NRODRNNN <NV O
Q000 A0 WO ONON OO 0 QO QO et # NN N MO N T NN NN O QOO PP P00 00DV OQOOOQQrrtrtrted (NN OO MM P - 00 DO Nt (MM MM F OO DO~ O ON
MEOOOMOMEAOMNAEOMN O NN N NNOD NN DDA D DN A DN NN NN DA NLND N NN WO O 00 O 010 0 0 00O 00 0 00000 O00O M= -0 D DD
NN ANIN NN NN N NN N OO NN NN NN NN N NN AN NI NI NI N N TN NN N O NN N NN IO NN OO NN IO N BN NN NN NN NN NN N NN
O JOR DU OO USRS DO NN RN U O RS U U RN PR DU RS RIS DO RS DO DU DRI U DU U S PR O N O DO DU U O DR DU PR S DU DS D U D DS DN R T IO U U DR DU D DU PR D DR PR I DO DN DT D D U DO P [ D e e PR JoR e e P D e e D |
SOOI IIOIDIIODOIODOOIISODIDIIDIDIDIDIIDIDOEIIIIIDOIOD

4 ]
(&) ~N
N - Ot n el () el (\J md (\J et r—d ot rd et O\ oot 4 4 1 ol - nN<g
qUI <« <CB VO '} T~ <Qwm O O <NOOW (=] (72 o o o Ot -4 -
O~ OO O et et — N <CIE NN AT OO 173333336600012131211X00071101334556HH —e
[alelolololelolelelele lololo REgt] m OO0 OONTTO~OO0OO0OOOOMOOCOO0OMOOOOXOCO~OOOOOOCOCOOXNXWULVDIETITY XN
ARRODVOLFITOOFOANAITOOITEIIIT R IO Atred T FEEF ST N DO rdred POV O O 4 00 el b b et i e o <
N OOON—A O Ardrd e d O NI DILILADOQOONA I OMMNNAINONN DN~ rd NN et = NN = A NN NN O N A A NN MMOOLTTIILIT IITX
31115444444446 M Mm M4444456RS62555555555855555565555C55555554555555llRRRRRR8RRRR
—~O 0y N > o )
ZEEEEEEEEEEEEEA AAZDAAlEEEEEETIOSIEEEEEEE506EEEEENTEEEEOEEEEEEEEEEEEEEDDB DNNODDDDD
O X X X NNNNNNNNNOLDMMAE O NNO NNNNUNNG ZIN T 0 NN NN D N NN D NN BNNN NN NNNNNINEF$F S FF S FF
Ui—T > W [ 2] %] o
> Tu.O v %] = < w o
- [T v ow 4] o XX w
z © o < o . —u . [T - -4 [ - o
— = o W =D o<t (%1% [+'4 T W aa< > bk I z
a i — D= —1U— — T < o — < ~Z aax 7, B TR — >
o % X AN et <t 8] [a) [4=] (7] - I = ®DD [ YRR - a
—uwl 0o w —_N - XO> W oow 7.4 Wit w o V- - O € X o> o w L)
. <D 7 It ONJ v wa U U [T ) WL —EXWan w WO OE > zZ O
oJ -4 O D am on oL .l o Juw wodo O WXULO>deYaoCdw2ZXY Iwia X W w —__2Z
0O W Gy D Lwad X o Z10 —Td wWor 20O O N>IL UdZoed-Zda OO — W oL
4 - —nIu xBXXO LOWE G222 FIVNNG - - OO0 SN TANLILLAD e X a4 [WT.2
L) OXIW W V- QU< V= WD TWe D - 2 o« V0aY @ W L= X@D LAZ [ ot n 7]
Zo Zdd xUWID oy WUIONEOOD oo Zoeoey of Owe ZoEnZO —oeXood Weoed W ZEoeZoeDdZ xZ o
—ld e O NTOWOLODAXYOXYANII Z OO QU O WD — —JXNOONWUWZ 00 ZJAX=W Wu-wCwo o000 Wwoaed

HOETZ DAY ¥XXWU OO W W= WNaJdXVJaouwad. ZJJdy Jd0CwwdDns OO0=~0ato—UO XeXOToxx,Q0 2ZZZ IrF-WY
ZAZ NI O Z AU NI X LCIIETITINKZA A0 II IO DI~ ITHAXDNZZIIAA0IULOFOCIOZNZ DX NIAIIIDNNAL
OIS IIDUA DU COIXL I~ JT <IN~ <0 ZWOCOAL0DIDJUUUI—-WUITODCIADILTIXYDIDIDTACT DOWO D> IO dod d O Tr—tra L
LY TNDXNTENO IZO0DN0LIINOOUNEARORO JONN JOXNUNNT U NNQDFNON JICONTI I TOOUVNNOOWVZEZX ITOITINATITXOOOX IO XD

SN OMNOMOPSANMENONSCONT OO DRV OROMONME OO~ NMMNN~N G O DDNOTONA TN INOMNMFONMO GO DT ONTONDODONONDDI
DVOPPPPOCOQI0OO At rdrdededd 4~ NNANNNN N QOO OOMP- VOOV PIPPIPOPRODOQOD mtrdrt 4 A4t NN N NN N P F NN OO OO OMINI I
e et = = OO O OOV NN OO NN O N OO N OV IO AN I NN NN N NN N NI NI NN IO M O O N O M o NN O M N MmO m ono e oy e e oo oo m oo oo o m
NN AN AN NN OO N OO O NI AT IO O OO O OO OO O OO O OO OO O O AT O OV OO O OO OO OO O OO N OV N NN N O SN N NN O
o o DU S O R D AU 5 S DU S U RS U 10U RN U DS O DR DU NS U PRGN UGY U S PR I DU DO DR RN O DU RS RS DIOS DU O DU USRI O DU DU U JSY RN U NN N DU O DU RN DU S JO0 Y DU U DU P DU SRR NS Y DU DU AN JOAN S PO U A U S N P |
e b 3B P b b g el = D T - b= Bt e e e b e g B b B B 2 B B e e B - B B B e B b bl b B S S N e T P P

87



PARTS INDEX - WABCO TO HANCOCK

HANCOCK

DESCRIPTION

WABCO

HANCOCK

DESCRIPTION

WABCO

—y Y NN

DO O VOV . - ~

LTI ITEZ AN 0N (2] — —t L4 —_E o~ OO M

DO QUVVAMM oY QU I¥ oW mom T (%) GO OOVt qqICILOO LOLOLLOL
[elelslelelelolelaloT-WTy) QOO0 qg < LD o — NN LI N AN HITOLWOUMG OO0@OM0 VOWL.O am
CO0Q0O0O00AOONONDOOYDD Q et LT T I T I TOOMNAANO —~eded OLIIMI~ITNIT> D trdrtrded et rdeded A T T T T T I ~NTITTIT YT
0O000000000 IAACOD qCqFTYIa VNNNNNNE N I I I OS>>3>> >0 (&) [THTSTHTRTRTE. oo X STHTHVHTHTHTE
Dl e L e T e e T b of =) —eNoZ WOFD XXX ~HOVOONDWOD~MOMN o M O OO0 OOOVVBVLVY DONMOND OOOND et
MEAONAMOAONOMOMOAX ST IO TTOO~NOTXXZODODNDNOMVAAALAVAAA~OUONDCON OO IN —~OODVOVOVHOOVOVLLVLLVLLVLBOVVOLLVLIVOL

[2a].0] D OMMNOOD NN N o OVOVO N g a <« S (LT T T L L <t nunnnnn < wnnnnnm

WUWILWIWIW LW WAL O WO QO WNNO OO QO OO NN AN OO XN Pe - P (O R P P et () 0N OV LIS —¢ e it T S P TP F T et et et S et et S D NN NG D OO NN NN
IIIXIIITIIITIITIMMITZMNOOOVLMOOOMrdrdrmir = OWNINNINN N NN O 0 & T 100 00 00 0 00 00 0 b b o e b b = pm o b L L L I L L L= L L LA A Y Y OO N

(&) Q
2 s
(el w
- z x
< b 4 =
2 z Zz0 > o
- zZ — p {=T. 4 ) o Z z w
Q o -4 Qo w (%] w o [ I
w w W ww L4 o } aoa O < (&} — - un
Z2 Z2 Z ZZ - >na XK Qo z Zw zZ > > - b >
e I BT ] x w We¥F ZZWW QCox x [-% x©xEX —Q > o o) awv (&) LIOW e
- e (%] EXTOXY > XD <STOV XxXTOIO <« O ot w O - Qv w QUO~xa
B Ww nNZ Wd J=ng Qo< WU Z2QO xX0 awv [ T a D@« " ounow
z2 Z Z ZZ [ 4 ZOIoWX O Odm O TOXX U FZ2XeddanZ O X un w o xZog <« 9 2| O ZQ— =~ Lex Q
O O 0O Q0 T —Zo WO YWOXWZ | Z2WT WUZ w—OTITa lWie ZJ = Wk S>WW¥YwoZ OXZW Wb~ W2 U BWUWE WZW

FTWEWFWET WL WWA WOV Wk OXOZ | > TA XYM IXINA | WOOT —WeU YWD W T O b et e sl > T WU = Y W N ot b > e W b b L = O it b= O
EFZINEIZITOOZWOADNZZ-XOX-ZZ20Z2 X JXOJENICINNE JNFAAOXZZNZEWUIIOIC> QW00 X2 QO IENEVE IDXEE JXE - =g IZ
O=02D0 00D D=~ X O D=t QOO0 I~ JO~I A OO0 0. I~ WLLQA LW IL=O OC—= 0. TWIDO IO D JqdC JIA WO Z0A~DCIZO—AIVZ0 CIIO0000Da I
QLdOFRLVIVVF ATV XXNE > VAN INVUYOS>VNNDNTIONOLUNROEVOE>TEDLNEONIAZDZN> TN XA NND ~NNADNXA—~NOVNON—ITOO>VNOLNOVNA

THANOOFODRPNNNOMDO~NMMD N4 OV ONTNONDO~NMAT NV OOMORTOANMINORRO AN PN OO AN FINODRO~NMNON ONMN G MMMt NN TN
FIEL L L -ONONINONNOOOOMNGT OO~ NDOROOVDVCC NP RO RROO=~OT I T NNNDINININ OO P P M- 000N DODODOOC OO0 000000
NNANANNNNNNNNOONNNOOCOOOQO O T T NN NN N K N NN N N NN WO 0 O M- NN O 0 0 0 0 0 MO MMM MM Mo OO nmoamonnc o 000 o 000000
OO TOMNOT$E LT OOONT it AAAANNNINNNS SIS NSNS VOO ODVDDDOINOCO0O000
AdAd A A DDA DA DA D D DDA DI T Yy T Yy T TR S I I XS I Yy I T TS IS IS S S I ETES XIS ISSSES IS 2Z2Z2ZZ2ZZ22ZNNNNNN
b - - b b b B b b DS St b b Db B B B D b e > o e e TS TS S T P > S S

—— o

- Moo -4
[3"171% ) e h “
NNOO ~ o (=) [818] NONDO OO
—— FONLFF A O <+ o n OO PO M~NN
4 N N SW e <IN XHRKX LT L O o~ w OO $F OO et QD w
4] 4 0O+ IO > N NN AL TN~ < N—HOOOOVM [=Te] X g EE FTOOOAQD
OO INF =M~ COFTOHNYT MAMNMNOUND OO O~MM~ 0N ~ O0O0 - oNONOM QO LULIIISILIDONTDODDO
[elelolalelalelelal. Lol ' 4 [olele B elololel ] OO0 QOO~——O —AdJTJTILT O O uw T TN MONOOX X OODDOOoOO00O0OW W O000000
Rolol el T oD B N ol gt o e Toa Lt gt -8 wo Neded 44 =LA QAT T IJT . TLUW W UTU X I DT -~ OO J NILULAICII<IODONDT SO
Ottt el ek ook ot ot IIAQO~MO00000VUDIID000000~0O000a Q dddd N NOO >>>>>> ITIXxe - A dd I d It A~ OO
LA A S i X 4 i g gelolele] O NN NN NONHO NN NN IO N et I O N o jmlmY. 4. 4-4.4-2- 44 Ayl Te Jo Lo -4 FEEEFEE™
[l ~ —~Dm OLLLET XL XCAD Beird  ~F DON L {TRTRTRTRTH TN 17,} (DMO O NI L L rberd ot omd
A W W U W LA O © O <L <L UL = LU W U J O O L LW U WU O WIS W LI M= LU O 0 ~F 20 N0 0 G O N0 0 3 NI (Y N U (DWW W L L LS OOODNN Feadoadhd RN TO TR TRTEITEITEITHVETINIIT]
DI ITIDDIDN It rdrd 4 TNV O NNUNUIA AN N VTN NN SN VNN N b ed el rd md N b e B e O N N NN D O = O O 0L L O O, 4t O DB D Z Z —Ard T T Al L bl S FF D DDDODDOT
wud z W (L]
dn > - 4 e w a 4] wi P~ o o 2
wn w O w = a e o > [IuE 4 4.4 —
odq o© < - oW — o z o - o o P4 M
ol = « I Qm J O o -4 — (e < - %27, 1%] %] o
-T W Do qU. —~ XX i) W W Ty o > Y] 24 ] o -
UV AFEY O Wy OWwW & =2 [ ] wwzZz O o = L z ] %]
>0 VN FTACOZ A0JO U  Wad=N Q O WD - - DNV — (&)
40 «a D—ag e WZO WU N I T viva— a Oogqww D qa W O z - o
Q- AQ & b = el XOOUW - U <2 9 o=V NwwRO® z 2 — 2 2 -
= ¥ UL Wi O—~d & ZZ O O I 0D O W—-ASOW XX — =D [-4 O z 2z wuw
wat-O ~L COOWC W LC K e Drdrars — Q<1 < FZI4ITNAD0WWW X ¥ Z z w o ww —Z
NWIW = =T =Z VoL D=Z =4 4 *Z x o 4O o> > QD A —~ @ & N VUV o« W I
[+ - 2 o V—OZXW «DZ2ZV) U & = O s W= D D We ew e deni ™ B I el ] I Z AZZ2 DD ¢ W w O 00 W J auna
W W WL U DU b= Lot X b e L QWO ObeX ) & = d < JIZ- ZU .o WWWIWWZ G O z =T IT Z O 4
WO IX - WX XENALVZEOOZUZUI-ITWe X ZOA0WWWrweriua.a0oawda JWES o~ LA DP=D XLDIX aovaaaca w wzZ Z W=z

DXL LINLAZZ2II-EC00EADO0IDVICLD~ICIL A IILOID0.AANNONONA D=LV JINILLONOOXXXLELZNZ OV ZZ X Z < (%] N L = vt Z o St
XOOAAWIWWWO OO0 XDI=OJI0DxXO> 1 XT 0O J = JXXO=~— O O>O>0—0Z00Z0~D0Ji>D00qa<T IxIOAEIIAEUUWDDMMWORWOPUPIMUA
DBSSSSGRRSCCCBBNRSPGBBMHUUCSMSCPDPRCFBCNPPHHHHHHNCUAHUAUDHCCHDRRBBBORPRRPRRRBHNQRAAAAAHAAHSNSPSDM

NOM~DORO—ANNOOMNDRNANANANT OPN-ONNND PO ~NON DO —NMD D —~NM T INO DO DN TN OO O MO0 PO 00 W0 O O et (NN AN LN O O M 000N AT 8 0 O 00 00—
= PP - 00 00 20 00 00 €0 80 00 ON O TN LNAN N A0 NO I P - - 1= 00 00 30 00 Q0 30 0N 0N N QY 4 (LN NN LN NN ENIAAY 01 60} 1) 00 1) ) MY (0 00 <3 L e G0 00 O O O 0 e ek b e et e et el =t et b et et i o et et ENJ NG N O N OV N N G NT
ORI COCOO00COCOOOOCOOOO QLD rmt it rret sk ;e ymed s et 1l ek 1 g 4 e e gred s 1 1t 1 e e et ot 1met e o4 et ENIEN O\ O N N N 08 EN N O NN NN O NN N N N N O N S O I O NS
NNONNNNN NN N NNANN OO AN OO A M A OM O A MO DO O M0 M N 000 0N O 0 @O MO MO 0N (N 0 O 00 00 0 A0 0N 6N 0N A 0N 0O (0 0 10 1) 10N D 100 M0 0N 0N 60 00 O M Y D e A
—ed A d S dd Db dd A S DD DS Dl DA DD DD DD DA D dd IS D DS I ddd S Jd D DD J A DI J SV IS dd I S S I d I dd IS S S Bdd A St S DDt DS d Id S S I dd
S R S I S S S R S S I > I S I > S S I S S S S S S B S S S I S S S S > > S R S > S R S R S S > S S S S S S S S S S S S S I I S P P S S S P P P P S S S NS S S S S SIS SIS

88




PARTS INDEX - WABCO TO HANCOCK

HANCOCK

DESCRIPTION

WABCO

HANCOCK

DESCRIPTION

WABCO

~—oN
» (ST N — n Nty — - — .
<L OT NI DOIC e 2] <OLOM DQOWU- NN =N O —~ON NMOFNCM AN =N AN 0O N g ~o
O 00O VI 0000000000000 00 OCOOCOO M mirtrirdrmir4— OO0 0000 N
X LrtedNNNONUINSMM-ONNO metrted T ST A OMNMETTOODLCOAM0NNNDNDNONDANDNDCONDDNON0LDI B.HD. >>>> Py
FOULNIN L IN Deted e O OO NN N NN NN O N O NN AN S RN HK K KAt O D O I LA LAINNL L L L (LA L L AL L LA LA LI LTI I LI >0 a0aXXXXU
- N ot ed et S DN AN NN i = N NN X o7 0 O O (. Q2 QXD S N T . g < DU oo 1 4-44.4

~4om Nt OO O —t NN At At A e S et At e A A A i e A D) < NDW NN

Q
=3 WLWO O OO0 NLALWI N WU WL WU & P W WL W et ed e et o e =t~ U G L L L L L L L LI (G (I L (L LI L L LA ILLLLOD O ANOIO OOt
w.O““SSQ,99Q,CCSSSSSS:OSSSSSSSSSNSIISSSSSCCCCCCCCSSSSSCJ3337)355333333333333333333333333”8625:)55555CCCC2

~00 z vy € < —TI w << x
g — << - uo wviowo w
<00 (=] > > o > > Ly > vz (%]
(4] o >w X w o v > w wv P T. 4 D vy > O <l v
[l 4- 4 0 X o w (%] w X (%1%} — NVw \N.} ,\..w N..v “ ” —J xXuw a(.v <
- w 21} <t — L-¢ 14 (2 = bl ™ (LR g « B et L DT

HMmm LM MMW < < F% b %1% IR ®Z Zun w %) < Mmow W 2 -
WIFrE O vy g Ww w oZ ZOowWw w Qe Sy <L I [ 15 R ¢ w ow o} W TOX
> - O wLw XX O— —Z_1 [ od Lt cudg L= - < XZ - L = «O QLY -
w — e e =D <qLwny 00 I Eq o) - <t Zr - 1 WOWoxY X D.lwn\vL Dw LW W nwV AWTCN
XX oIdJd.d [&] o A4 O - SO wwo WL >3 ) LUy Gl 22D Jd vy oA N.ﬂ _rQ k..|1< —ZuVo0
W N\NTaada - O oL - - owao O0OV WOIDAAd=N=AY) ODdI LI W - WO - Ol =D DL 0D =D —Oq IO

Yoo ZZZ I - ~rQOUWZ X o oD ow & b N Z == O YN X ITI I T IXNY XXX DO LSOO ZVayanox ZowZ— £ 2 <LOLEMD
wow @t pmt 2t (LI Y b QL WL b 3 9 W W U S O W 2 M p=l) WANNEWmN O < UNU et NNUNIANL WD) ) Z D= Z L O W Ul S”RT ——y o
FOOEIWEIIIIFOZZ JOOU—XITOOWWAL IO JW WJd X -~ OOW wWoYoT T—IIXYIXUW—UT—Jd T FINMFUO>NIK<IFUWLOAO U I XX YUl

OO XY A L I JIWHE AL ZZ~ JO L JOZLZ0 IL AN XX Z INELLILNTNDI=NETEZTN INNONAOZENE JJIZOZ INON=AD D IJUNELLIIAILZZZZ>
OdOO~UWWAZ JTOOA M UWEAIIODITOO~WODOIOIAdAdIL—~0ORILAX O I ~I—- XA DIILLIWUILOLY T DA D=2 I0DTO 0L DL T Z Z Wt U vt s rmill)
QOB - ONOVAXNILNOW T I N—NNK JENO =N LOONHO0A DONAOEDVNTNODOVLOVIL I ZTIZTONIVNONCXO AL T JONVNOTAODOVNVNNOINII I

O = OO O O O O = OIILN P 0O — 0O M0 —OANNMPNODODRO—ANNO TN OPO~NOF N OV ~ANMTNONORO~NMIFNDNONONM TN CPP NN OO~ O
3335”W666“667777777mw8888888W%9999999”0000O0000111111l1112222222222333333333344444444766666611119
LS £ % 5 JUEE SUST T JUBU S B L5 2 g g R R R A R R R R R R R A e Tal Tat T a N Rl Tal TaR o Uat Tl Vot o T o Ta Ty LA U oY T PR T Ty oY o N T oY Y o T T Y VY o To Y Y o7 A T AT Ve T A T P TRV SR Vo Y T TN T QY TN TN T YT RVo I RN RV RV RVEET L N T oy Y VoY o]
jelelolelslalololololelololelelololelololololalalololalelvlslolelolelolololololololelalolololalolalelalalololalolololololalolo o [alolelololelelolelololelololalololololato ot Lo Lololololelaalal )
VIN VI N NVIN NN NN N NN VT NVINNVINVITNVTININ N UV N N VTN VIV NN V) N VTN NTDU N DN NI NN NN NN NIVHN DTN D NN N VNN VNV DNND N VTGN VI = 5= 5= = >
- - - b - B B I B B B B B B 5 S T2 bbb b e 3 b B B b B e e b B e e e B b B e R e b e e b b e - R b B - e - G B B e b e e D o e e b b e e

Ou VIDOITW

oM N O Z TLSY Q00 dE oo O
——00 rdrt ettt et et e d ST ST T E T ST F NN O~ O~ NS
LOULLLOLLLLLLLOLOLVIIAICILLIL LI LI ILTOWLWLWLNI-F OO I ['ala'] — N HONOLFNOP DR At edt OO T UNO D O st et ot et ot 4

n
QOCOOQHYANU TINCOOO QAWK VOITDXY I3 I<0ODON 00NN GBEDEMAIIIOLIIIVOIOULLOUVN
IrI T I I T I IIITIIIXITITIIIIILIIIIIITLXTITITIIT o o
el b W e b e e L L L e e U M LU U e L LU LU T T T TIL~D>>> LWL I I LI LTI I T LTI IL LI II YT TIITIY LT III I TITTIIIT LTI T
LULLLULLUODO A Q> JJNNNU NANNNNNNY I L WL U W Ul U G U Ut U W 0 4 W b U Wt L O e
LQLOVLVLLLLVLVVLLLLLLLLLULLVLULLLLOULLLULLVLLL o~ a

DN INIA NN ININININ NN N NN IN NN ININ I VDD NN N D DO OO DN~ M) o) 0 60 €060 0 M 0 0 0 — a0 60 6.0 a0 10 60 60 60 ¢ 10 80 0 60 D 69 20 00 00 60 00 00 03 00 € €0 €0 E0 O A D
DA IN NN NN NN NN N NN DN NN IS I IN NN OO F F & 3 O OO O NN NN NN NN NNNANNNO T F S F TS TS T F T IS F ST E S S
MAMAEAQMAMMEOMNEA A MMM M MEEE E O MO M A AN NN AV O O AL O 1A IO RO LN LA —O O OO O N O OGO O N NN AN N NN AT R

o > 4
- (%1% > lead
[ na %] -
2 (O] < %] L4
- z Z L4 v
4 [} > XL — 20 E z -
Z0 o —+ wo [-4%Y] O 4 Dx W o Z
O o o o o.u. a> —— ITp . 4 o - a Z D¥ X
- w Eorud (% -4 - Z nd =0 -ouw U Qm X == QU D2
-0 W o~ D W] — B Lw <0a w > wr O W X o
ow a. w NA>D W> O x O qO -> wuw P - =TS - O 4 I o
|t < VD >w ¥ w Z < Zox (%} anzx « <w ZO e
w =z -4 (&) < JX Wd - o4 = Oretid o &) i >UNA e = D o
— QO = X DOV O X F U WO Zwi -~ o 4% @] Q= O XZO O=2Z = 00 OO g4 441 4 —~ WO
W ZWWNIIUZZZZW 2 Z Wiz W Z 02 Xa—d o - e Wrer W= W W Z e w—ZUZUmE CCEZZ JZZW «—OWUWZWO « YWz

A =3 JOTL drtttetr=tQ, Wttt Tt QQ = O Z = W INOOXW> AW & e Ot Tt QD> o3 It (DO ot D> ot IS W WL Lt et S O ot et . D= LS ML Tt Tt oD e &
PPPRLTESERRRRPTRARPSNRNPARNURTREUNONVDIVNNNAPVDLSRASDTSASLRUAT.RLRTRRD.D.D.RRRAORREDLXSSSRSSADNUALRD
dOILOICDTITA aodouwa g~ = w—J DQIOIZ—OX ———a WOO0d QIO—IWA0a JZWA < DOWL i wo.o WoZWaago <O Jr<1a.0
CPCSVOCHSSOUSPNSSSCWRORD-SORD.ONSSHHKLLBGLPPLSRCBBWOABBKGS.UBSPSRSVODHSCwWSDOSSSDKBIHGNHSHPSBPPBVSR

DR ONOE = —ANNT N O DPO PO NN TN DM 0P QNN DO =N MO F L0 P 4 N F LN O =T Ot NN OO RO N OV P O~NNNFINOMNOPOHANNTINONDNO~NMNT O
OO 4~4O 00O DOO DN NN A M T F b F O rdrmd b=t 30 0 \0 00O =P - 00 00 00 L O OO ROTOOOO OO O mtmt rmirt it et rd it el e NN NN NN NN NI N O N (N 0N
0000000222222222222222222222222233333333333333333333333 bl bAMIME S S 0 5 0 0000000000000 0000ttt td s
0000000000000000000000000000000000000000000000000000000 jeleloielalolololelolelolololalolololalelelalolalalalolalelalololelolololelololola]
NN NN N VNNV N DN VHI NV DU NNV N NN NV NV DNVINWD VDTN NN NDHAN DI NN DN AN NI NN NVHN N N TN N DNNNN NN NN IN VT NNDNIN N D DRNINNDNINW
b b b b b P e R R R N - 2 3 P L e 3 b S - - - 3 - S

89



PARTS INDEX - HANCOCK TO WABCO

WABCO

DESCRIPTION

HANCOCK

WABCO

DESCRIPTION

HANCOCK

‘ ~0
MU O HNAF L OO RO ANAT Y TN Tt ONHP N OM- O OUL O NN T O F U O OO0 3 0 O P~ Ot NN F LN O~ O OO F O 1010 O NN
mmn”nUMMMNZHZ“ZMZZN”333%33333444111334243333666667778877755262281161646388799999999990946QB”“&”””
2331255555555555555555555555555522577500000033333323333333327220227777613353333333333452729 Dbt
206320000000000000000000000000002201104444482222223222222223133233151513Ooooooooocowowm1uluuLLMM"
HSDLLSSSSSSSSSSSSSSSSSSSSSSSSSSSLtSLLSLLLLLLLLLLLLLLLLLLLLLLLLLLlLLHLRSLSSSSSSSSSS“VSVVMVWVVVVVVV
SI>>E33>3D33>3D33333D335SIO3OO5SS S35 SOOI I3S553 2355355335333 S5 55555555 > >

e <
<
DO Z x o u
HY ” > —— — w 4 Q
Zan - [} v > (<44 - Q — L= g %
- = Z> o (%] > (%] < z >4 - Z
O > > D = S R4 ¥ 2] > > o) > Lnd 1 o ME
o v (%) xZ 2wn w v < wwn -2 - - w w Evd
a whaew wv W =g o - wnn (1. 4 @ W (L] > O JB x 3
VI NAUX <« Odq < u W o << <2 OE > [- 4. 24 (&) = Z - z -
o o« C W - g XZx - = [ ZW W b ) W e o IA'A
WOLIW—E - JOAWOWOY o« I O=0J Ow Suwik- TEW - W IIxd O > 20 ¥YOow 234 % AG\V “ o«
D ¥ U AN ZoLId o 1 daTa Ze XU O xuv W o= W wAaw On IZ~ ms Pid WNPI bt
O ok O W —-— N Lo - W eI oa<g g WS vt »n ZZ N Jd N NN N ——— l] L © M%G e e
Zawg CZIxVNanoed 00 ZOXX0XZVXeVOxy o« I VXV ZZZ O bt 2 DIDC O9ID W —X— O 2 .¥Z2,.8% i
- AOWLI—NW WW WW ZE=ZLUWLLOa W ~SwIon X XIZ~—O a0 waadxy «WITI I I (& w o Jow ZUT

< 2 dd I I X
I TXUW—WI=d) I I XWOX W>WOAIT—0 ZZZ I —uw ool W oW WwZ WO WD e X e et OO e D e
N%%”R“W%M%L“S“S“ONRSRLLNCNLSCS!AARMSSDVNARTSSADAAANSLLSPDDRRRSRSRSSAPNMLSDKTSWSLRUATRLRPAAHHHHMHM
IOIIIRPUAAEAAOARHICUPOOINIEAUUHPRXAUUUOA‘pEUIEOLLLlAYY[IOYAI[OIDIOOLUOh[AOA]AIIOPLNE?AWE%“SSSSGRG
PHPNABSBCHFHHLHBSLSBSRRPAPFNLDSSBACHHBCBDSRBPHRGGGPNCCPHRHBAAH“HAHHFCCSUBBCKGSbﬂSPSRSV -4

felel
o 53 ——t
> X

—t— 0000 ONNNN

<< N —_—t NN O 1%
hide) AAIZ“““M Mg LSABBBBBBBB“ —oNM e

- W e [l DAL SR [2Y] NNODSOVAL Mt~
chw A““BM““M%NCCQG“CDDMEEEEEFFF NN © —ona HHMAAAAAAAAS > ABCDDDDEFGHJKL%%MMM%“”“M”
T DAOOPRDNOULOIITITNYACYNI z_ - g NS
L2} CODONNROCDVANDDDONDDOROVDTI L (LTI - 4 qdIq I LI ZIIIIZILIITIIIXIZI

FF”W““”AN“AAAAAAAAAAAAAAAAAAAAAABAALL QAITILITIITIIIXI O0IIIIII IS S>UVNNVITNNNNNIINVIINE- - SS%%%
QU TIIT IS T O ALY ALY XDt a ) DOV
nnoo — NN DO NN0 D 1O DAttt et = (. DAOD DD DD DD I DNV

: > O AN NN
Ll AAAAAAAAAAAAAAAAAAAAADDOOOOOOSBBBBBBBBBBBBBDDFFFFFFFFOTTIZZZZ?ZQZZZQZZ‘23 -
ﬁﬁﬂ”“%”%”%3“3“333333333333333333333333333334444444444444444444444#44445:SRRKGrSﬁﬁrRRRSSRSSSS%Sr%R

4402345678986654273975371867720734193212924888930225740130638992133297144675203898265342014830122
3332222222293666666332488871484304392012673686687733334343333324471101007000010000000000101211116
4644444444484333333411837102582268268686770729949922222222222222290000229222222220500000000633331

SHE>>>>>3333333333353D533D SSO5 S>> >>> VVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVTVVVVVVVV >5>>
Z x a
— W w > o~ o
Lod (43 > o o
< L2 poi) M) o
w < L N 0 — 0
b 4 >uw — - * > o o~ Z >
O Dx¥ w - v | o - >N NZ ZZ o 4
Z =0 a QX X =0 N > =0 = ~n -0 oo -
— O ¥ —a DN [> ANV R o bs of w o WZ et ZT fale) — — - X
- wI O W= W D & o w XOoOJIw o o W= = [
< Er- QO SZO>L D> D =Y x ~av G Wi aw wa [S18) wd w o n
O ZCW> W D Zem o wZunn un % —ty (&Y ww [} nxn
O e = 0D W X Od X OFOUD I T | BOND aund oZ -4 i o Wt
O dexxooeZ wod XOD O ZWZD w WZZaz ZOQW—N—O O O wWwO O L D=O-(H (&) (&) [&] o W
4 WLIWZ WD e Ao o L X ") & Dt | ot 2T | W T L OZX WIZTWYWIXZWZ 9 Z X 2 Wz WO I
O oYX T L Th=>=W » & elWd>¥AUJZWAD ILIQAZWWZ T TG OO WU mmtb (OO (Dt T Pt O Ztld >t QO Lomtbm et Qo fm bt WL ek (D (bt WU
RUNSSSRSSADVDNNVDNIAADSABPSASOAA$SASSSANUUUUULURRRNPRNRSEPARNURRTLLRPESRRRPREARTRPRNAIRLPRTPVNONN
PL]AAAPA!EOEOI!EOIRPUYODLAURUODLOOLUUOEGLLLLLNO =0 ~ CTIW =~JAO0ODIIAO0II <a.0 TWAaDOI mJDADCOD CWLZ e
SPPGNHSHPSELRPPLBLGSDHHAECBBBHﬁFHHFBdHBCPPPPPIHDUCRPURONSCSURPSSNVVSPCNUCSPOSSSNSCORPGSBCSOCLHKLP
0
e
© <
— =
o~ @K
~N (e ~
o
——~ O™ [
—_O el o
o (%34 e} <L<OOOWULOT
—0 wo 0 COLOWL AL IYIEZA O NOTF N OPPt O
o <N — Oown wv) HONNTIIITIIET T T et 4 AN O IN O MO NN
At NN OOt NAOFINOMD SN M ey NI~ w) 15603AAAAAAAAAAAAAAAAAAAABCCCCCCCCCCCCCCCCCCCCCCCCDEFFFFF
LLLVLLLLLLULLVOOODODDOD NSO I~0N wneun o
IIIT —~ ~ ~ Iz I HHHHHHHHHHHHHHhHHHHHHHHHHHHHHHHH“HHHHHHHHHHHHHHHHHHH

IXZIIIIIIILIIIILILIILIW 300 w @Do (TS VRIS VIR TR TR IV, FFFFFFFFFFFFFFFFFFFFFFFFFFFFFFFFFFFFFFFFFFFFFFFFFFFFFFFFF
[TETH TR VR TR VI T T TR T TR T P T T TR P Y TR T PR - 0= & ] ~ae onaaaaa

4444444444‘444444444#444556AA0000022223344444555555555555555555555%555555555555555555555555555555
222222222222222222222?222222222222333333333333333333333333333333333333333333333333333333333333333

90




PARTS INDEX - HANCOCK TO WABCO

—_P OO NNNON OO~ N DO M O et = N OO NNO O NS O - IO NN O O 6976896077879747865424560670455266110044096772105797088

HE O At ot et HUOUN N A O D NO P O O NN = O MNP MMM Q0 OO N T N - 00N A0 0O LN O COOMAN OMN GO NN NN €O QO )t 00 00 ~F N N OO 74 00 =) 1t b ek =4 A0 © N0 W0 O M OO0 O O O F 300

PO NN OIS P PO OO OGO P GO et = O NN S~ NN O NN 1 o N O N = OV 000 0 O O =t 40 \O r=d N b et Q0 OO et () red P LN P ()10 0O N OV NN NI OO =4 SO P N Ne T ~F o F €O O P CO P ot

A et ot omd b =l et el 2ot O ok d = NO ) AN A Nt N e e d P A OV et (N e O N 4 D YO H ) NAOT OO =N—ANNMMOM NN PO O OO O O rd b et et it (N

LOIIIVVO IOV DAV A TOOVOLO I I IOV X I DI IO JSLD CedSdddd d S DI D D I DD ddd D I I JOX JNNOTOT N o I IO G MU INNNN S )
> >

o > > NDPN>D> NN Z 333U D335 BESSSSDSSD D> >>> > NS> SE335555>>>
(S
«©
< w - W@—
= w -4 qgLzT
i LUV
X 0 o wna
(&) o~ o N4 E Nl 4.4
zZ > P4 ww No — MO O~ -4
— S0 — -4 (%L B 1TT] [ - OV o
a oz T > < =4 W ow w i (=]l -
z OF W v ovawn WYX aZaz «» WO O wo ZwErx <
D > ZWJa 2 Z=a > XVNXXWDOD0>» «LZ Z > o«D w2 -
b4 - - - Zao. >wn —N0D @ ~x v OLWUNOWIION et et D= X O & & o & Q
o =z J - = EL4EEX TEX ZTTITXXTIXE : (el 0w oW YUY - ¥ WSO WNIN VI N oL AWK FOIIL N O «
~ FIWWXOEXTIOXT I ZWOWLWRE WUWIRULUWWWLWIIZIWE ~O00dd -2 LI o XYW T (L1 4 VOO QU <t O = gL ™ Z
— W WOoWUIWOWOWY e Xiww drwdrdXoedwwol OWwZ2 NZ g 2 e w ZWwWownod ZOWWwWzZzZzzZzZxzZ ~(ZZ - eZ —ZZZZ —
QG XOWE o oCOd0 QUOEY QUALOLLOLXXOY W ammZWIX I O aQ=—wn - Oa> ZwZ NNt Z R RA D 2 ST Wit 0. Q0. X »
= QVNOVZIOVVOIVIVONINNNOL  NNONNNNNNOONO ZJTX~>0 OWil-0 ZXZ Wa < W =Wl OIS XX~ OO0 X OO WYFEFZIIITETAOW
o NA.ANODNNNCVONAOALAVNVNZOAANAALAAANVNANZZImNTd IO DAUNIOLLLA DI ZNELOX XLV OUWLC L LI ILDDNOONZ < AFOLZFX X I<IIIIO0N
O g ) o AT —_ LI < IORUEHALLUTIEOLARAUDIICOOYAR0015RREEEEEHLLOAIIHTL]UOIEEELLLLOLD
¥ LOLLLOLVOALALLVALVLOVLLLOLLLVLLLOLLLLLLLAVLONOO>W WA TXOAFOF<AANE>ON0OTITLYOOOOMODILEA O & GAUL QOO —OOOOOWT
w
[}

—
a

—t -, -t <L - —~ o w
¥ e ey - - e — - V] <
(&) & R o ~ a QROOOVXU~TZU ~N ITONO NONO b Gl o X O 40 et 0O O Dot
O N i~ wnn SN INNDININNOINO NS AN NINNNNNNO00OY O —— ~NMUOL O I IS ZZAaxN T IX X NNOT N 0O KArt OO L XL N
[S) a. a a a xx (8] NNNOOOLLOOVT
Z O =N T OO 0O0TOO~MT T TN VDO ~NMODOTITOOIONSL W IT T ITIIIIIIIIIT Lol R Tt T Vi ] NUW T T T~ O JANKNNNNNN
< 222222222222223222222222233333233333anC3PPRRRRRRRRRRRRRRBOIIHHHGGGGB‘LZI«CCPPRRRRCPP4.118
ol el e el el el e al el d anlandnd ead v ale X e Yo Yo R0 Yo Yo o X o st e o o R T P ToNToa Tos) < ~mm L otiovsdatd n [t sdatatmsmaiid i i Ll g7 13V

NANNNNNOIV I CONCADODNANDODADDDAOO>D>>000OVT TN INOIODOMOOIIOMNMMOOOOIOOOOM
000000000V V0O OO0 0000000000V VOO0 000000 1L N0 L LD N0 N0 D000 0L A0 GO N0 O OE DO OLNAL P e e P e e 00 €T BOCC T OO [ealealoptenl caloplont e lo Y oale ot Lo ]

OO T OMTINN-ONNO NP MO DM~ OMOINOQ ~O VOOV O DWW O PP0 O O N i F DO DF ORI O —NMF 0NN OO 1NN 00 O 3 00 LN PO O AN O O D~ D DO

QORI NDOO NP P-MOVV0ON-ODVPP AN ~NONONT OO AOINMEIONCOO~NOOO0OOTO OP=~ O PO et et i - —I 0O IO ~4 O =4 M) = DN NN PN O DN R NP P OMANMN O bt

NN O O MM MO0 O O NONNNINO F O (N P (Nt PP LN MY P N0 O N O O P O N OO O -0 O VM VN0 OO OO0 OO NO OO O M0 DM OO F OO ONOO AP =P
~NO

O Ardrdrtr A et Q O O rd b e ot et o=l = OV e NN N O N O O GO Ot et A= O et O o=t —d LN et OO 1t 1t ~ed () et LY 1 A e 1S ot N0 d © U vt Y el ol (=}
Q MMMMKLLLSSSKSSSSSKLLLLLDSLSLHDHLLMCCHCRLLCCHCCCECCCCCLCDCRCHCCCCCCCCLCLCCLCCLCCCCLCLLCCLCCCLFSCCL
O S>53>ASDSDDHDSIDEDDELSDED> S>> > O > N>> I (%2 B Y ) > > > > > >> > >n> >
P-4
= [} ~N o™
~
~ ~N <
— x x xXXXW >
[ nd - > (&) e
w Zz X (8 < wu w
a uno. w2z & < o ZZX P-4
I X x> ~ - w
x v w>D (S 7] - N @I @
Z -~ b a w ~ -] NN ~
o I w (L) < >=>> agw > >Z > — . 0NN - w
bend X >l 4 z O Wil x < [ o Y L o ao o aw aa Q- o
Ll O XV %) — Q.= XXX XTIWRIOZITI IAXIXA X VX X XZTAXTZ XFXACT LI AT .4 x oGq qNn TXXTIAXTX XX
Q. < DD «{ o Wwdd Wwolil W We W EUXT~AUZTWWTWW JW = BWLOW IWOOQWOW I XTI XU IWNLOOIILV FWLWOWWLWOWWETX
- XX v (&) Z o2 XAXXXOXXOX XN | X duUSNWl W O awe o | cWal | ) of | eutiudiy lor wWaN | | Www | ~waeoad | dedac\oer i
-4 Tw oW L e WWWOONOLILOHOIULOWWX QL NOXXOVXVOOEY KOOUTVXOUIIUTOXX XX EW EONEICX X IXOOVIOLUONOLVX X
O JJAX d X Wk e JWi XU »X d Jd J= =) NN | D V) b= k= ON D | DD OONNONW | N JONNUNONULWNWNOOO VW O | WLLLLIOONNALNNGN NNOL

w .LAASAKAKVDLTAPAAATDAAAATTTTPTPPHPPSPRTPTTSPSSPSSPPSPD.ND.LSPPRPSPRRPRPSSSSRTSSPSRRSSRBSPPPRPPPSPPSS
W =LA X OO O W= Z W L~ > LWwO00WIWIINIINTIOOIO0 € NdN dd SId~ID q<IO0d LOOIOT QON I\ (5] LA L INT I
o BSDGSBBBCBBKSHSBSKHSSSSCCCSCSCCSCCCCSCCCCCCCCCCCCCCCCPCRCCCSCCCSSCSCCCCCSCCCCCSSCCSUCCCCSCCCCCCCC

~N
o
b4 <
(S} >
o NN O~ <>Q
LN OV IIIEQ O VO~D Q. a
Z N0~ > NANI-OOO b Juin LY < <N [~47aY. 475} <+ D NN O N DO D AN OO P it et LA
< DOA>>>D>>>>>ANWNOTIYXYY]S <d <IN X XX b4
I oovvouogdaanaaaanns OO 24452680111245811024562445556880022456245667788890011237000196899014529899
[-Y-N-N.N-N..) AR NN A O O O rt NN N OOt =44 OO OO O OO VOV 0O OV et et e et NSO NI OOV ot ol e
NN OO OO O L et l*1‘.699000000000000O.I.-Ll12222222222223333444444444444444444444446666666666777
A COLOVLLOLOO L0000 DOOC O i~ — ——

[Tt TadTad Vol Vel Val TRt T ol TalTalT ol Fat Pal TRl TN ol Tol Tol Y o Tal Pl Tai el 666566666666666666666666666666:h6666666666666666666666666666666666666666666

91



PARTS INDEX - HANCOCK TO WABCO

WABCO

DESCRIPTION

WABCO HANCOCK

DESCRIPTION

HANCOCK

MO DOMOOP a0 0N O 0N 00 O =t =N N T LN O O rt O T ot lN LN b F O P P 13 OO COUN D O MNP el N~ F T NN OO M- C O NN - 0 O O~ O NN M- O DN O -
e LT S OO M = G0N S MO 0 00 NGO N O NIN I N MO P et i P P O P 00 O et = O A D OV O PP O 8 TP o 3TN0 =t B PP P NN T OV OIN O 4 O
NN NN D NN IE P r e O et =t = P LN R NN VD NN N TN O AN O 0 0 M O 0NN R Q0 O 0 O O NI NN NN N N NN M- 1~ OV O N VN NN N D NN N0 F
NN et U 400 ot = O 8 (LD VN et U b ot el ek ek st o 4 it O VYN N NN NN N VNI NI NN N NN NN O YA O OO A O YN M NN N VNN NN N N NN
HAASQOQOOVOVOVUL LV IO JJOVLOLULLLLLLLOLV IV I dJdddddddd A dd I d dddI dd I I Db dddddddddIIdddddddd

>>> > >0 > SOOI IS
v o —
U n .
w© o
~ w w . [
[} o x o w
(=] s 4 < b=
- 4 - -4 w w
-] W= - O
[l ol 4 g 4-4-4-4 Wwwo ww w w w W ww o. w z
AW CLCWUUWEENNZ Z\W w w o<t zZ Zz Z zZZ e <
=JT WUTITITWWOO (13-4 -4 w wI Wt o WO ¢« I J
LUNETULNNINTIIITIO w o ~NV»Y Zd 4 a ol - € UVl
o | W | LT INN — N X -] ZX - QD 1O ~ o — Wwww - o WO
W I ZTIITXC] » ¥ ~D\ W N = -~ D o Z WZoedoewl “SZ 2 Z ZZ [- 4. 4 X IQFV) - ZZ
bW N W  x {.W- N Zn I w D I Z ww W W=l Z il o O QO OO - WW=ET QO~W WUt e
AQAA T L Tt LTt pbei=EF - Z - DY T =T I0JLA>WUULZFIWUFTWIWEFWWWWWUWWUOVWFOZNYWY J Jal

CACTBULULIULULULULULLOVZZZIZZZZZZZZZZZ2ZIZII0a00NOcNEOdOITIIIFOIOROIOUR =TI CdNNCONOOOmeI e

—tO\

—0m <0 o WITDOOIYXYIZTZN <t oL I
P N N N 0N Bt

'S slelalololololololelelo] COOOTNATI~ITIONNIODRNOOOOOOOCOOOON—HN T NN DN O QMNMMNMG
w [elelelalalolelelalelole] [eleololelelolaleolelolololelelololalolanlalolelolalelalalolalalo TN Ny lololelolalololole lolelelolalolalololololelalelololelnlelolo]
U O i N DO = 0N PO OCOOONOOOOOOOOOCOOONNMOIMOOONNNMIdridt ~ OO Q00000000 Q0NN WM MM F F et

I A A A S A NN O O OO NNMIE T OO N —A~O OO0 O ~NNANNANNOOOOOO ~O NN aNm o
<< 0000V VOO OOV OONITO N NN NNNNMAOAOOOAMOMOAOMM AT 3 T3 DN innanunnnnnm
O <L <L Nel oo Dol oo Lo ftoNo ol o N o Vo Vo TN o RN e I o]
I ITXTXTXTIZIXTIIIXTINV L L UL L L U UL L L LA 1 L U G 8 L L 1 03 LU U U WL L L WD WU ) LU LU D L R )
[TUTRIN N TRISTRVRTHTRTEEY S TR TN NG LA b e afs abe nfs 29s o ofs oo o afe aibs sgn 1o afa ol wfs nfs o ulls ol afs e no e iy s e e e s o = s uhs s s s = s s wn i e e e s s e 1 = s i s s s s s e = o s s o s s o

HANDO~MOO T O OIN TP O~ NN N T OMOMNOUN DO NN O NF - NG Ot F O NN TN MO N O N OO NP NINDO M N 0 OO0 N NG NNO
AOMAIN-OQOVMMMDOOODDOARCCTININTNNSOTNNNINAN O -NOMM 0 OO~ OO0 OO OO O MNMM N OO 3 F I P 0 Ot
P ONANOMANANN OO MAOOMAMNMO MO0 O OO0 TN OGOONN-NOONN FINNIN TN ININNIDNM G 33 3 NI NOOOINN NN DMt = QN O
AAA A A NN AN O OO T OO RO~ ONN~ OO NN O N 3TN0 000000000000V VOVNO—ONIITT ORI FNO T MNO rdrt—
AL IO I I I E Y Y I I IS T I IS JTVNEIS I ZITIE T OO A0 A> NN NN NN d I N INJI I 3 JOEN 10> J10O0 >

>33 D333 > D3> > > >335 DD Q>

[= 2z T w w

< — ——— I I

(&} w no o

- =z T - > il w Q o

[t s Ld o o o v w b4 -~ w wr

[ 4VF L > o Nt ur w w Z b4 (&) z 0O w - - ~

Wy (S (%] o a — - Lol 4 — ZZu.d = O =

Iwv uw (%) w 2 Bl <t < L - o — -~ ———C D WX T o —

NgO a Ao (&) w Q2 0 B L i w X [+ 4 | ad e $%1-4 aan o of

<O v < > X I Za— W I . Dd SJDW (4 (S} W O O woha o« € O o
z - 1 of 2 v ZEZO -l O o W Zuw wZzZ [t <t - ZZ 2DOm+dI ~0O0 s0a.0 DO
Q- XX O — 23 O b LT = O = = = 2WWOOWw FWWW e OO TQ>0VVX « XX XDO2ZZZ
OCOX ZUIWW W=D a < -0« ANLOV T Vv OV NODOOVLO OO QO exNZW 1 | WEOT WU U et vt b et
ZOJWw X W Z o (&) Ok XD NI Z < W WO~ N Z L= F L e 2 ZTWDOWIXXXW | W ol xoool

~ NEHOVVOV—W WUZIR ZWIX z It IO L D NANE DWW NV WMWY WW—O0O0A QUWOXRXITOOXO -

b= QONNNONY T et UWHU QX WO S MW T b= UL - — ¥ I ¥IZOXOOHFI W ITITnLWOLOWNVNOVEOA.0.Q0

AN NN O ANALDVUNOZEXXNENZODICIXZOVXNI DWW O OZX X ZZE INZXXZNZDZIAII- =dOX ZNNANKENXA O NA . JLILILIT
WD LLL AZ2LLO=AVO—A LOTWLA—OO0OD I~TITIDLDDD I~A Lt~ LOIILL=LO = JLDITO00~LIdd ONOLL A0ZZZZ
OOZOVLVLVLV=A ZOANNNQNDONNGDNA JINDOAXZINZZNZZZN IDDC INXD.JO0L2OOIJONONOE>2X TTLLNLVILUOVONNNVV

o ~
- R e Ll ]
o ey DOVO
N TN o XX o
—~ONN TN < OO —HALN N SN iy O J— D@D N TN N0
OO MMM T O D0 DD OO OO ACILLODNDNNVOLOR CDOAND IIIILOO [alalaled
OO~ NMNMNMOT HEANENOTNONT LTI TTOOO0QOO: 4 rdrdrirdrdrird < rd et~ wr QOF T INOMOM0 i
DO =P N ON et OIIXXIIXIIT [elelelolalele) PR P LN E B o R VA e e L L L D I e T Lo o

OOOrtrdrmirt =N O L MNDOMNDNM D QD MABDAM-F- O OV < DI I MM >N XX ON DO rAtrtrmt NN NS O i X X O
I F OV OVOVOVOVOVOVOCVODOOONO—ANCNAONOOI LI LAt~ NN Y X XXX XXX LD DAO OO OO it et el ed b omd = (N O QL O
(o] -C- ¢ € -&-&-¢ "4 0000000 N O M OO OO0 00000 M
ZZ T b b e b e et ek el e e b ek e O el et et et el o e ol el el e = = NN NN OO QO X X €O md et ed 4
A< I AL LA LTI L LI L LI ODNODEOONADDNOULLVOLCLCLLCLLLLCLLLLLLCLLLVLVVLLLLVGCCCOCCOCCIIWIIL

92




PARTS INDEX - HANCOCK TO WABCO

WABCO

DESCRIPTION

HANCOCK

WABCO

DESCRIPTION

HANCOCK

VOO DNANT OONOT = NINMAOL MDD O NG D DM OO PN O et D = NN O B A0 O F OO M O N O NN F OO O3 U0 OO OF N O P
67560022655415212148454461145536336889466666919923333098778884665955555770002011111
04200511522003101071027004400042775677811115788088588780117775125W11111667334377777

LLLLLMLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLL
P b2 b b o b i S P D e b e S S S TS T T TS T T s b

— .4 > v - o . 4
£E T o wv << = - [N
-4 [l ot w g > wed» T w . v
W 44 1% 2z v In wvn 1’4 - W Lad

o [ 4-4 =z - — g wnga D (%) W wd []-4. 4
o < Dom > =<1 x a [o¢] a4 = <= > S W=
- (=] V—T [: 4 [r4.4:4-4 O w waow oot - > O ——0 -
a oo [- 4 4 ol <<t 2] WWE Wwwww T N > XOX O om (% —aNEWoOov a

> wWoww o | ¥O= OO00U0 o wuna -0 O wuI x v vy Wa.DZWwd XXX ww

4L UV 0ok Wud>> o Odal ZZZZ LW o <CWwad L <q4 QO o o=l XL—ZO aa VLUV ZzZ
LWLNg IX g O QY >dv ddIa 0Z O oo ww - XLt LD D g IZEZ OOOOWLIL =i
ooowvn LT IJ IO NOD @O JTXTXIoe WX <L M= ZV VXY ddx VIXS—WOnWd qQd SIIIZZZ 0

g < ITInaa JZedO0Z x OX C0OVVZZ k= lat 0 L= DD xXToZ ) Z -t D00 ) ———
wWIw J OOD XOrO JI> WrZOXexXX-—ZZdaw ZZ o« o« JI | QWY VeEONOWXWZ0 O —AIZZ
Xaxuia Qe U T WL Q. L 0 LU UL oL < et ot T O s WL QL waxa x 0 W ¥ WwWlOuIaCsm QD= D= D= > Q0

— =0 WO0 WWOZZ X ¥t LT | Jdd DD T TVNNZNODJWIOZOEFFIZTOEWOWELVAAZAL JZ U WWWWIWWUWILESSIIZZZIE
XOX IO Q> >Z—D-da> CXINZIJdId--nun AWNIDISZOZAVZNAOLAINANZEIZITAT~ I JI-OZZZZZZA0ACZIZZ I X
O JZ00000041I0x0 < U0 40000000V IDDXX IX | | OCELIAIDE LIS I—~ELOD IO LD DO D it It bl Dttt sttt mmtreirmtit I | | | | S LLOO
NNNOUW- X VO I EFULUL - UNANEDA XXX IIOO0O0ULADDUITLTUNLZTOAVADTOITOMOANLLLEAN II I I JJ00OTONMEIETOO

~— - — —
— - NN N ~Q0uw ——t O\ 4 ~N ~oN —ONON - - —t—t
<t w LT gD 2] < Q w <0 0> <CROOLILOT S

OOV OMTNTCOMNNOOO0QOD0O~NNNNOT TN O ONO TN CHOOMNMINONDO O ~ANMPF N0 V0P =N ONTNOO 0000000
ooooomlllllloooooooo001000000000001111111111222222222330000000000000000000000000000
QOO OH~NANNNNNNNNNNNNNOOROT OO — — CO00OOCMMMOOOQO0OOO0
L LGN elalelelololalelolelelalalololelolololalelololololalslololalololololalelslolololololololololololololololololalol ol e Yol oY e TN TNV N XTNT VT VD N poaf i s iert

— - —. NS N O NONNIN ONONENON NN N NN E NCEN AAN N N N AT NN N N NN D N A e i e oy eny

AU UL L L L LD LU G0 L L) LU L L L L UL UL U S L UL L) L) L LS U L U L L L 1 U6 U U L UL L 400 L0 U U 0 L0 1 0 L U L S L U L L U U G 0 ) L L L L L e
P2 2 1P 0 202D 2 2 T 2 B 2 00 T 3 b o 3 3 3 R P - S R R A R e P b 13 2 b

92936629880633676030858956861291904213720079043788250024463553405794790123789549658
11788152760921743091135104067280941310586274508883174944744318455556667777000710786
66666624125422652292222222567292692162075289728225375355716128520000000000555052040
222222661237116811211131118095012114211111911191110511115823210 —
LLLLLLEFCLFGLLLELLLLLLLLLLHRCEHLDLLELLRDDLNCLLNLLCCCCCCCCRHLLLSLLLLLLLLLLLLLLLLLLLL

- b1V b Jalde b1 et 3 3 3 S0 T > >3 > >> >>>>> > -0 3 3 5 > P S
— — [P < O
x b4 [+4 > >t > 2
[ o o 4 awn & = 0 —
o Q 0 (S Wl L oW Wt -9
- W [t — 4w o w > O>d a ¥ >
=z ) Lo ~ [ P ) ~ x QXdNJd I VX x v
u w =z ZzZz baal Cx *r W o OXXaIO v W w wun
~ w0 x U - -2 > o W (S, | -~ <
w N~ (] (&) QX Z [« 4 ML x¥¥ x - N oz x o -t P
(%) ww Z o NS E> WZ>>>>>2Z OKUUY doeuw o Do &) DXl >uwa.ad Oxa
— - e O =l W UL o= T DD Wil W = z = T TTIVIRTU]V, VD= 2= 2= xZw
-0 = i = 4 [ N AY XA XYXYYYX0OAO—~ITJduO IIZuegI Co — rZaNN NdgJUO —a~
¥ U XA DD XxX D () =20 ==X jo] _—TITwv | JXNNIUNE IO WO i — O X OO~
= = Z W\ ZDDOZDW 2 (=} 2ZZ 209d DA YAV LX A XXX~ XXX VIIETT G - O—Fad dJul iyl Zuw o
w ) =T =2 2 - g ZZOMAZ U UMD DY DD UWT EE N T Y W0 Ll it vt ot st 1) £0d L 5t L et bt S Pt

b4 Tu | ¥UYNXNYNY | ¥ O ¥ Z e s e b= WY T I TN Y Y IYAQZNCZTID s 0DXO 1D I I 3T 00D

<4I2D=2DOIDDOD000000DD0IDIIDD~TT IDIOIIDIDDOI0DL—~O002000020a0IIICZTON0 OOJIOHOZOVWHFL—OFRFO0IOD I -
GCNPBSNNNLLLLLLNNLNNNNRLLINNJJNNNJCCCPCCCCCCCCCBULNWWLLLLLLASMHSCEAACSSCSRSRRCRBCTS

— 5

B O AN A F DN N - P N~
N [N W Tt <DVO <D
NONODOO0000QOO00OODOODO0 TN O-NORNTONOO0O0O0 D000 T =ANOIN NN OV O-~D0

000012000000000000000000000UOOO000112111211ZZZZIIOOGOOOOOOOFBF QDO 20020V OIVDODOODO

111111012244446667779901230000000hﬁb69999006044001234679009LAPB12333122222222222222

AR O et A md et el e A e A A N OO N DL O O T O O GG 5 md #mtamt mb ot et ettt e it et oo o (g €.t STQ et et NSO N O O OO ONN  ON O0 ON

LU IN VAN O W0 00 0 30 "0 00000 D N0 O N0 0 20 10 w0 ot vt et md (N N O AE O SO0 D80 L 08 00O VOOV OVOVOVOVO—AT Attt
Nal¥oRl Ve IOV TN e RV [Fegen] O

WL LI NV NN NVTN N DD NN DN NN LOVOVCOLO0QUVOA— T E R XTI TR RIS LU 2l

e e R sprihoni sfe s b ol ahs ifocis s s svags sie sheab: obs uibvils o they Lo b Er L Do R b SVANBVEVEVINEVR VRS Sy MY L ddaded d ) Dt U I E IR LTS

[ TN ¥ N Y Y R WY | EE RV I W]
SEXFTESIETF

93



PARTS INDEX - HANCOCK TO WABCO

WABCO

DESCRIPTION

WABCO HANCOCK

DESCRIPTION

HANCOCK

MFOOOAMDALCM O T~ OOOC—NMOCOOMOOTNNNOG N NIE T O T OO0 AN OTMO OV O NAHN—~NOOMMC~RCROIUIN T ON
et (NN AN NN~ O OO P VN MIOOT OTN AN RPN MA~ A Ot M et VD A= F TN INT ST XU ONORDNDBO M
ot et 4 =40 O O = - P e~ LN 0D OO Q0 00 00 €0 W O NN AN NN NN N O M ~ 0 0000 QS DD OO VX NQ A~ T DOANNO RO At A OO Mt md et =l e [ F
o ) 4 (1) 00 b = LD O\ ot 8 (1) i ke ed b €0} €O CO) 1t e rd (O P (O Ot it e d DN b et el el S N NN N A N = Y YO N YOV O NN O
bl A DS A DDA d el I A I DO I DI DI I DA F NI I I IO AR J SIS T T I T IS Db dAd DA dd dd D DD D L ed D d i ad d I D NN
SOOI TUVNNSFRF SR>3 333 33> 333533 3ND3D D> > >
O = @ o v [-a1%}

> oOL — > &) . Al

w zwn > a aa (=) Z [- 4.4 o e FXm™m

< D) %] v v w I > - wn Wit z —alb—

oI < o c> wr ¥ T — — NN

>= U= D QUD O O o < o —dd a v o o

TN~ 2] Z Z2ZZ © Z > W Q o« [@]=} o W Wwk
XL D<Ia DU pml - et O = NOWVY -4 w [-4-4 ) wonwnnNV -
- (& - [~ aNN-4.4.4 Z <«az<aq w @ a4 >w X w q4Oda < -
> XETEZ (%] W= i @ [T Y [~ [THTS [ ] -9 QUOLIOW <
Wi od <t - QOO VOV O «VDAJ E z x -4 O wvaduu a0 Q == ¥ X o

CIZOAAT >d Z22Z2Z2Z2 Z22 «>+—2ZOoaw O < o OI0 . o <JOO @ O o WO WOWO
ZwZ ww ettt e DNl L I W a0 wwo < QOO o (& < > > O
[ 4. X 4. 4. 40] e X Z ZZ7 NAXE - X O 2 OxXQZZoedW o« WWZZZZo eZ IO J C Zax
WIZITwWwZoeoodoWw JddddtdIdd — et | ¥ MWIJIZK W—rTO | D WO WY W mmimiriil)  WOA— W Wl W

¥ O ¥¥—wWwww IdIdI9II9IdIIIIA0ACOCICCOUWIWOYOLO>AL~UOQIWA | WSO JIZU JZ—~~TIT JOFOQTEI-CL-X X QO JIXO
LU~ OQXNNNNEILLLOLLULOOVVALdF Z i~ ZVNZ0CL I AL > D3> OX X< Jdg I XN IZ=Z N0 ENEOXOIII]
09 X000, = m LWLV WU 2 Z Z L~ W= O 0 — O W D —< A OO WO~ 000 WWw- O 2 TOX =20 200d T~ J 1 00Cd DI0I00ouwwa
EDA LN XL JNODQ000C0QOVNVMNEXKXXX T T INNOS>00NVKOXOVOX > NEXNXUNELNNOODXTITNITOLOO0ODXDXINCV

P~ —t —~O ~N
X AN N0 ~
<<~ LDLODOOOLBLOV (%) wn
ey - — ozxn — — o QN0 O Q
o < FTOTNOUNOOONIN~OXL DOOODNNODD <Ny <O LDV~ OO O <t
TN OO —~NO — FTONOVONOOO NO X DOOWIIICIICILCLILLILINTNONTORATTOA=~~NNTOOOAOLHMANNO -
COOO0OOOO NN —~ NNENOETNC ORI FOX OO0O0O00OO0OOOOOO0OO0C ONIN MmmMmm (o)
- — — A A ZZZZZZO000000COCONNMOMOOONNINCCRCVOMNO T JJ)dd ~N
MO MOMMEAOMOMNMNMO~ANOTINON O ~—Y XX XXX X Y MULULWLULUULMNMOAOOOMAOAONNNNANNNOOOOOCOONNNMNSSZ>>>>U VOO0
BN NNINININ NI I I LI I LI XXX XX LLELX TS XD LLOLVLOLOLVV A= At ed el e e A = NN O B il
DO OO0 AILL LI OO O0O OO0V 0 ounuuuuu o

UL U0 LU U UL U L L L L L L LD W WU W D) e et GO OO N O YOO O e s md e 00 (0 0O 0N 00 00 0O 00 00 00 LU L0 WU UL L LD W L W WL W W W Wil M i ud e a0l
I XY R Sy XYY N IS SIS I T2 T2 Z 2 2 I T I T T I Y L X X X XA A AL XXX AKX XL A XXX XXX L LXELE TN

DO QAN F U O (N 4 0 O AN D~ NN FIN O O R OD NP R0 ONO O =D O P =OQONO T T OMONONOO MO (I D OM 0D DA NO - ONR OO0

et O\ NN NN N O 00 F NN O o F 80 D000 NN G NN N PO At~ NN D NNOQ D P OO OO0 0 =O D OO0 OF M N VN0 —HANONNNONO MM~V =N =P L

PP e e P P P P 0 4 D bt bt e P © O O N NN O N N O N DN AN N QNN 4 O O A 4 e e O O = = DN P D NI Nt O 40 0O = O NN O O rd P —din IO
ot - —t e et ——t—t {aVIat}

[0S O S A Y Y 0 Y0 NN JA Y S 10 S A Y NN S O JU YA DU U O O K YU U O YOO DO U O A R S S O O A OO O S O N O O DO < O S O PO D PR DU D D DR B O P P P P R A B P e P

B S b e e S B S b b - b g B2

v v x > - —— >
<< - > v o (&) v
> Lood 2] > v < Z— XY Z AS$

w w v > > - -l @ ZZ = o >

4 dJ< > 4 Z << w - wC axy o woeddE o z > > w v

o O [%1: 4 =] p 4 < G- J OO0 I g4 & OWIT—un o v e OIT +—<Q

< qW ww — zw Y a Z- <{ 0 O ZOwnnI Do < < <Q Zdx ¥ ZT

[ P | a2 <« zZ <J faslasg > < wod - a< o _J - - << X
W wetnuw D — wW—Z>D Ix D DD NN JID a <« Taxel Qu o o W woo T DT
Zz ZZZZZZ o o <l WDt wa I x AU A & o > VOO0 >00 D Jadwoww —d N>
L tandenlenlonlod WO Uh—t= ZQAETITT o0 - —ZWW W [ VI 4 e NV D IDZ AX DWW > DDV
N Y [ W v XX o ———C () W2 Z WL DA —= >M0> -~ OXZTIZOJXXYI®E CNNICOIVZULULNZOmT

ownoa - XWX QWITTITOX WVd— i<t <uww a0 > W OWWZiWWZ >0 . deiel. 4- 4 -4 lal4
Z ZZZZX a ao —_W LIWZ NN IO TIO0OY Y QNDOTO Aty Oodad Z2dodZ Xl Janmd= ook
O 2000QWW a - DU OZ—X FOWaD DZOoNJdd VO I wwwe QLTI u—aulut a g IV N3] 4

e
FWESSTOOWEZ=ZH W UZO0OdFONZY CWWUHID XY =X Z - Ww-0OC | @ SOV NEVOXVNV WAUVU ITWdddoddd QO OO JIXW
CZXEEFUUXI=E =2 XOZUdZ-d0 JIJXFNTAOAXET mreNY X ODXLCZALIXLNILZ <AL XN IIIIIL=IZTZZZ00 IO
OO OO0t Lt L O it ot QO = DA O XX X O DL O =I LTI DAADIWX WA I DX IOUIIX AW AD00000WIQ0I=TTO0Z
OVQUOLLZUE IO T LSO X0NIXICILINDOEN NI X ONNONNTN JNDNDDJOL THROOVNDXDNI DX X LLNI=IINN.J Nl

—eN
~N — ool et el 4 — Nt o~ -t AT N AN N N -
¥ JIXZ0.Qxw g < COO0 oUW LW <t 4 < QO IRV g W

OOOCSOOCONNNOOOO OO mrtrt i rdred NN F O O NN NN IN O - D P O AN 4O N O A OO~ =N LN O = N ND QO M NN NN O N M F O it
fololelelelalatelrlolelolololololele o lolololalololalololalolalolololololo talelolale oot lolalolololololololatlolo loleololalololololo (o lalololo talole lololele {ale tole o]
QOO ODOO D bt 4NN NN NN T & ~F 000 000 DOV F i F F < F T OMNEAMMN DD DN D et rd et ek = A e VO MO A G T TS FF O PO OO et rd it
e laionioniondondonimni AL AL AU ALTR) 'aXTolTalT o179} Lnaniand OO QO rmitrmd vt rdemd et = vt = N O OO N OO O VO SN NN N OU N ENL N NN N AN eN e N enee
AMMNNAOM AN AN AMAMAOMME T T T3 ST T SO DT DO DD DD DN D I DI DN DD AN A D I I DO I D i innnn

UL LI UG 0 L L LA LA 68 L U LA L 0 L L L U o U L L 5 L L L LU UL LT U 1 0 £ L UL L 2 5 L L L WD LU D LD U LU A LW L W D L UL L W L U LD LW A L L L LU
Y IFFEFE SRS ESEEISSSESSS S FFEIYENS Y EN Y NI NN I IS NSNS IS FIFFNIENNIIITIEETXIIENIY

94




PARTS INDEX - HANCOCK TO WABCO

WABCO

DESCRIPTION

HANCOCK

WABCO

DESCRIPTION

HANCOCK

OOV OO CNMT O NN OMANTNINNMNO N T OO 0NN OIS 00N i P DN O N NN O S O N O 0N 00 M Q0 F D OO O O L0 0 0 N O i Oy
APOP—OMMMON A O N~ D LPROOPOVDODPCONPPOROMNMMF T3 FOM OO T T DO M= P Pt e P e \D ) 1 €O F - D SO0 60 3N 0D 60 0D Q0 €0 00 &0
ONAONON NS S NN OO NN G 3O NN NS NN SO OO N OO O 0 F N O OND P O O O N O N Ot D 4 (VY F o F NN NN VO O
NNANNNOQONOONNNA——~NNNNOOONQONONONOONONNNNNANNNNNONNNM rd et et et N N NN NN O O eed = OV N NS P P =N NN NN O N N
wd 0 wd wad AN DN ) d B OV odod ANNN JNN NN NN N el b D d b ad D od N D d O S I X E XTI S S S Y VU UE X000 AL d S A d 3 ) d
- b - b b b P TP b b b b bl b b e e e b b B Do > e b T b B e

[ [l 4- 4 ~ > (=)
wv . b X @©
Toarwid>> [-4 o ~ —
XI¥X o LUV [=] (4% = - = .
AEX L= =LA QNN w o> ~— I wv - >w o
dLL—FTN NZTOALLL - v Lo Qi N> -
[+ 4 e X oo Jun } ol O VDIV W e o xw L g} [%]
- oD e =0 OF [-4: 4. 4 Wiems = Od 4 @ o J W D <
wd a0 Www=T.) JWEIWWW ~A0 O & w W w2 auv > o
Yaoda4aZ EZXOULOW wWoxddJdld o JO W W ¥yeXWwIa X —Zuao [S -~
QZ LUV > OOZWri—  +=t Ll o w OX = JOZ-xd O ITaUlioo > [w]ila) o o w
Ow: Wl g T I X ooo - 0O JX—NAdAID J NNAT~0 v ~SZ0 o o —
X Ol x VI N = OO - = QM - w0 [oalVe I | ot (%) [ce L ;] - Lot x
anoZWwo ool ot o gt [-4:'4 xOrwD ol oo ZoeOow aD0 WwaOZoe o W @ O WO> =xQuv -
Y e wwwirwilgWwey 00X OO i-WotWidZ W MWW WL JWLSZITCU > ZOWYWW> =D-w W >t Wwwa

w
DU OOEFTQOUOOOLOA AL WIIWA A LULUL I JZY JIXHUOINEXYOTOWOU == Z Wks=-TOI>W wZ P AITTT S } "4
OO LI LI L ZZIZZZ=-I0.0.0 JJ JOA I IO ICOVAICN=TO JOAOZNZ=IU IO Z UL NNDVN I JL S JOQZFWZ 20 V) I=N - I -
I <I<O<C<I00.0DDD000ID DT IITOD0IOAUIIOTOOWOIDIIIACI 0D JwWo < IJdd IDZWZIO000D JO0~IIOL D Wi
ITNOOOULULTT JTTFNTNNNFNNNVNETEWL VN0 INEEZXTOTIVNOOLTOZVNNAZOXI>NZ~E~S>O00Zn0a0daenawnda

£
$
E
v
Y
Y
N

—

-l — —t
[}
Nt HeEA NN~ N et o AN NN — - - ——t (L] <1
[=] e Tar B 1V Lol s 4 CLCOOMOOOLOOUIWIW Q o @ aa. -~ O0a Q <D
NO~AO OO rdrtmd bt A A e et A P O O OO AN OO O NN O N OO ONO NN NN O PP vt i O COVOWUL O™ - OO O =t =N
[wlejolalelelslolelololalolelolaljololololelolelalelololelofalalelololelolelalalelalelelalolaloTulel ol V] SO>I >ZN~O00000000Q0
OUNDDO OO A A A A bt rd A MO T T T S FT T T T T IO AA A A d A A A=A~ O O D >332 3> DO0O0AUW RONMF T TS
e ot b o= OO OO OIS S OO NN N OO N TN AN N N N N A M N M @O N OO O (N et QN N DD D D DS O DO NNNNONNNO O rd et =t
DN OO D DA NI D NN NN DN N D D D AN DN DA BN LA D DA I NUINUD DN D AN NG TNV O OO ANAAAN O OOttt = 8 3T
(4] LA <AL LI L LT LT L

A L LS L L L) U U L 0 L LU U 0k i L U L) L) i L U ) L5 L L e W AU L UL UL W U U A LD W WU TR o SN 8 8 S S N 2 S 30 20 0 O b U A U W W L L WAL
NN NN NN NN THNINNN NN N VTN TNUVVTNVTN NN N NN VTN N NNNNVNTNVINUN NNV - kb b e b b b e b b b e e b e e e e DD D DD DD DD

T RO TN OrAD0 T VOO ONT TONNOOO O T NP N O P OONMINOOM et DO ANNTNDON MO R T O ON DN O NO T DO PO O NN
O OM rt (O F = O - F 1N O M ONN LA O P~ NN P N O = N NN D D= O P P= = 0 F DD DD POV PO NN T O~ONNDODNAQOO MO O R —~~MNNINOO
et 3 il et e e F S F A ON O OO ettt md - OV OINCODOOMOOCOOUNOMODVDOOOOOOMMM S F MNWNN NN FH~ANLN NN M NN NN N O NN
NONONNNAN O OO N AN NI N NN O N et NN = N NN O N OO N NN M el = O NN N M N NNIO O NN OO NN ONONNNONNONNNOONNNMNG
AddiNdd D NNN I I IS I DD ded N D Vd DD D DD d N DD d DD dd DA DA A DT DI I A JNN I NN I AN AN NNl dddn
B e b S e S - b b b e e b e B e b e B e B D B B S b b e b b e T b b e B B St b ) -

w oOTO w) o Z . wwun W<
v Z0 o g > z o Wi w a w > e L. v}
w - w -~ O o TO w a = W < > - ww o
> <t o ~N WM << [ aland w2 4 = aw.Jdm O v [ea) MOt
O I o eI - O X LD Qe (614 x.J a o< o (%] E DDucox
Z I Ot N - < W >TO @ <gQuo of = Wir— <L 3 [ - < wh=I [ 4
- X [+ 4 —cn> —— —_d v - a. wo.Q = Cw - - T ~a < (%21 4 (2N I
- w [14]=4 0O NY exJX X0 O = AZIOL. S o D = o T = w W wo V- >>un
[l o0 OIVNLA =IO W<t SXZ o ED = ZYY = WY o0 W< v —Z 4D < J —_d
w v Z— >i=NIWW DO J<I- uLa wIOwWw Do O —0aWw W= Xa0OxOr =d gL~ Q= & Omw—
Zz < —I VD XOZIddAL U ND = T kg Ulh—> O QeI Qb =) oo WL Z N - b
z XD qeax IOk oo NIW = IO xZa T i A~ OXO0I >FEaZ ENte e WTW UL =Wl
OVXWO>— F W g TN W uw O«an D0 =T O QO 2 o DOEITNNTT= Vro—l— — WA Z VXIS NANIWW
QZOFFO0 —_i— oMo T ol W eZ T O v e e oW O e X M = NS UOXUINYU NIZADILITIT—2DNNXYY
el LY AU W = oW O LA i el <IN e ALY [N Ll D < WwZ Q==2TD NNWDCIOW
WIVWVD &+ ZZ JNKULIOITWOOOQ—EINEEIFIOWIDAOVZLZZXY - JE-YORWLEZZ-L—ZTWo LIWOY Zw=w0deZ X o b4 oo

YANUOROZ A I >N ZUL DY I Z O ACIIAIZ O EIAALD D 7L AILINA—ALLOU DT OXZDENNZOAXNUZ LD OdEENAEE XY
ODO™MZUD—~I00IVDDCW—OXSZ J- 10 JWXCI=ODAdT00dI— G —wW I uir+—=O—0D—IJII10J de—ur-a20Dudddd——aa
> DL AN XONOA T I > T UONOOUIL LETNICONDUNET=ALOAIDNOLOUL JX JIZOTXOBLILOBOXLNNNZ JIZXO0DLEXNN

- e NN N~ e O eI NN - —
QL mO Pdalad a ¥Z L=<t LZ > > <0 AINUCLI< <D <oUe W

D NN O el e et et D OO Q=N ONONON O OO OM et NN M F N O OO OO OO O mi M A N 3 N U DN D IO OO QO red ood b b e ol rd et O 0N OV N OV O o =t
[elololelalalelalolololalalolololelolalelolalolololalolelo lololelalblels lalals lolololelvlalalh ol lololelalelele o jolole jolole jotolblslo telole (o to lo lo tale o To Td o Te Lo
OO OO O Y P P P 1 P et b o e = NN N O O 4 NN 0N O O bt el A et il e b ek e b el b ped el el e e el e = PP TETTT T OO F TN
et et et et el e e~ NN I NN O QOO C OO OO C QO COOCCCOC OCCOCOCU W LU NN CCOQOCOCOU——~—mmiririmt+NNO OO O —
e et = A NN N TN NN NN AN NN N NN NN NG T T TSI TI ST 3T TSI FE e Fnn

A U L U S LU s S R LU i Vi L bt el i e i e 2SS g LD O M DU ) G e L o G L WOk U W) i)
CHA NN NN DN DN N NN TN NN NN VI DN DTN NVTVN NN D NN DA BV NN IOV N VTN VNV NN OB NN nun

95




PARTS INDEX - HANCOCK TO WABCO

WABCO

DESCRIPTION

WABCO HANCOCK

DESCRIPTION

HANCOCK

DO N — D IN O M OMP~NNINO = PN NO - O D N O 0O LN N N ON NN O O N I OHN O 0 O O IO =MD 0 VRO O~ NM F N O et
DO ONONSE NP P == O M M- O PN O N =40 O O NN O NN NNIM O M= PP PO RO PP PO DN N T RN O P N O QO b et rd O O ek b md et NN MOV
Pt O it P P P ot et et © e N OO N N QO P P ok e P et b od el N et NN O N N O D= =N QO MNP OMN NN DO N MO it F T I TP T I T ETI TS
WO O MO OVt et N (N () QO ) b b rd © A (4 et OV OV (VNN M T T NN AN NN N O M T NN NN it M O BN O O 00000000000 Q0O00000
NN DT SN DA IO DI I JOON I I J I I 10OV LI XOXA I IVNAULODTU JJJJX U0 NUL SNNNNNNVINNNNNNNNNNVINWV
Q>> >E=3>33> D333 R>3333>33>> NOQNS>>NUIY NN SDUDEIS>333333 33233333335

> > 0 — z >
< « (& - - [ adar ] %] v >
w W o <C [} Wi vy @© [%2-4 (%3
r x o w (8} <D < N « v
o w 0 ~N X — N -4 <
x X = o - w ~ w [%]-4 -0 ~ xZ0 Ll
Wiz w w I* — - p 4= xOZ Z—~ QO = b4 P-4
(L) N NWUL =OW— -t o ~NO a Zu. XIOW =~ [l el wa o )4
DZ2Z Z I DVh=OQn. w Xl & ~Z - a < M Q. e QO w -0ow ld ou
Zrm = X XOQX ZZJ v o000 Q —— — [ 4 ZZ— LW > <0a w - zw
A Z oD «Duao ITIOV I -4 (=] =z O =0ODa e QDWW -l . - QO I
FA e med OO e O QUL O —Q r [os] b4 W= OOWO Nan « awnz < W -
SNl e o ZO0Zxu o ZaxZ2Z22d4 2Z o] o] - N — LQZXxZZZ | (5] > - SP -
MWD W W) X ~OXXLDOOII(ID « wo - w ZZ OOOVVIDOWrrariOW o—Z O O - e =000 w e
O Jdede il J=l=Z=002 J-— 1 T HOXEITWW XX —— 227270 —OJIAZOZW—ITZTU *Z XXXZTZ L.lc p 418}
w woawawaoow «ao =00k ~aowuwwuwwwa OO000X¥W0WO OQQq  stetrmtmmii=t (OO DA QA ZO I U= > W= JOW OO>
acZoaanaaaorOdd~dadxd 3INNNONNNNNADONDOAICIODOULDDAWX XX XXTOIOID DX Id——X o awooaadxxX<OIXIDgd
= DOttt = JUWO OO Z0O0Q0Q 00000 >00000—NJJdJEXOINWIW | Ww <COOWOOO0 JZDO00V  WoO et wo 2w Jac<t

AaLVZAZAZZZUX VAN DACAOOUCIIIIIIITIIZ~AWWWWOAOCW——D2Da-0000000dxOLOOL DO ENOXYONOXIN0OONVI=TIaN>

4 —t
x
~OO —t—t
M- 00
——y v
aco —ey 00
< N & o QOQm— X3\ ——t (%]
x b e o - DN <L XX [(4'S u —NOO ~eoNen
o NN N T A O AN OONNINL L L0 O —~N$O ] O N S A At NIV OO0 bt
«© 2246235C8 FINOOMMTNn [s X LT B o oo UNSE (e md 4 0OV X ~ Prdrd =t FNOLODDBDOODRDDNDDODIOVVV
ITTIXITIJdd et ot 4 —— o0 v &~
PPPPPPPP HFFFFFFFFFLLLLLLHH}PF [ea]=0) AULWIDIDU~ANMOONN LULULUWLLLIIIIIIIIIIIIIIIIIIIT

LIZLLLLLLLLN A dd a0 oy TTuu J0aDD2D0 < Lacoo JJdJdU UG L L,
b ¥ — B Ll Lag Lo I [T 17970} D.PD.D. PD. Q0000 <

Aridrd S L LLODODO  Bredr A NN NN L LI L XTI ACOPDONONNNVNINANE L<IDD—~Ard =M ODONDODMOONONDDDNDD

44455555555666666666666666666667QAAAAAABDOOOOOOO LOAr=ANNANT IS I T LTI TSI TSI

NSO NN NI TN NI NN NN NN NN NN N NN N NN N N

VO NO—ATNADOTMT AP NMIT TN~~~ NODOOMN OO MOC-DONNNO~ONN~INNPOONE O QAN OO MO IN G DO NDON D OM
ANNNNMFOININO O VVONOMN PN it F M =N DO T T OO MUN et VN D DDV DV OO OO Q Or PP O Mt NN F O Q0 00 (N 4 00 O ~F 60 D0 M0 10 00 N 000 O ININ T O
NN OO LN O NN M O NN F O NN O QNN P NNO ~ MO N 0O DO 0O TN~ D CO MO DININNINNAINAN S FF TS0
FONC0 OO OO O NN A NN NN O =4 0 M .00 40 OO T C0 MO TN O 4 01 0N 1 60 O N NN O\ e et et bt =t L 0O 00 00 G0 SOOI O 3 < N O\ e 4 ON O ot et L™ =t =t o= (] =4 00 €0 GO G0 00 €0 €0 €0 €0 Q0 00 0
b d DDA D DDA I DD DDA IXOUD>DPO I D ddd DD S DD DI DDV J I B D DI TO AT IIAF JITTETITVNWA DI I IS
SOOI TRFNVNVINSS>SS333>>333>>3>>> 00000 =SS0 [lalalalalalalslalslalala)

(&} (8 [o2}

z o0 < > %)

- Y} @ 4 x

N4 ] x x w =

(%] - < . w X x

Q o a = z —_ o Z0

- . x a z w a orxe 1=}

x XD 3 Vo ~ o <Y Wius> o

= - HO 107 Za = QD CC—+ 1 o2
2 2 4.4 N =OXZ—~ —0O %) <~aa - g ~
Z zZ — W IO~ x DY i Aadguw  LWDoe. ~
[} (%P a> Fado R ZZZ woxoe NI ZoQOF OxJIIg MITTIIITITITS
[ o <O I © a ——— N b= NSNS odgad OOt Z NONNONNONNSNN NN
w d WO EOW o= a2 UHG;UGGGGOG [s44-4 oy ¥e 10 ] Wl ) e — e DOV WL MMAOaanannm
= 2 O dwg wn =D TS EZZ22 a — A ZZ2ZFZd. Ol 2w
Z Z EZIND A I ODOY XY ettt e OO SO T el WIWWLhUA UWUWWLS. D2T°0C > | —d—>a 0.0 willwijewiiiuul

Ah= et Z2 DL ANZ dNLOZ D ZOOZ VU XA XXX XX ZIILILZ QNVAZZO0A0ALACA20800> = Q- JaZy Jooganaaoocaoaaaoaa
ADA—~AJWILILITSOWOILO~I I~ =D DX >0 DOO —r— ittt et P Z Z Z = QI O~ O <L il
NZNADQUNOTODINJIITCE DD YDTOIDO0TOITY 220 S ITITOVLAAAALAZAAAAAZYNIDDIDIONVYINXN>ZZZo.adr0ca0c0acaocan

oL
DN
3
et —
Ot
Q<< g — NN -
N el =t > 2 > X x
ow 5511 TONTON WOOLO ~ONNY COQWWL TN T OUNN-ONIN D O ()
O ONONO— = NN NN = () 4 235556222348(»00000 FAL et el NN OO O NN F
0000000000000005500041347350005 0001 LT TN IIXIXIIIITIL

88886388134499944677122222467746772LLLTTTPPPPPPPPPPPPP Ll L Nnnnnunnno.aalrancaacaanao
et AN = =~ OO N NN LLLLLLLLLLLLLNLLLL O DA RN OO Y OO O 6 A Y
444445555555555RRRRRBUDDODOOOOQQQlelllOO Mmoo oannan
VDDELDONNDNNNNANNNNG LIt et A L L L L L LT 1111222222222AAAAAAAAAAAAAAA
LG L L W G U W L 2 LB OGO D rd ot b ol ot il omd oot NN NN NN NN O OONNONN MN MA F EFFEEETEEr S
DD DI2DDDIIDIDDD— — ——t o ot et e 0t et el i et ek

96






